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Arm bed mechanism 
UiU.t 

Fig. $~:::::1-1-" "' 
Aml Req. :l5 :g Description No. Part No. DO tOV(">.I.,.-('\,j§l(')('.IM 

~~~~~ ~~fl ,.....,,..._,.....,.....f'M.-.--

AI Y9 MM0035A 
A2YO 10A4 04A 
A3 YO 10A3 39A 
A4 Y9 MH0606A 
ASYO 10M 05A 
A7 Y9 MM0615A 
A8YO 10A3 86A 
A9 YO 10A4 06A 

A10 YO IOAO 63A 
All M9 f1507 065 
A12 Y9 MM0615A 
A13 Y9 MHOS 05A 
A14 MN 15AO 910 
A15 M9 0819 063 
A16 M9 0703 060 
A17 ML 50AO 956 
A19 YO lOAO 62A 

A20 MG lOBO 833 
A21 Y9 MH0606A 
A22. YO 50A3 418 
A23 YO 10A1 52A 
A24 YO 10A8 86A 
A25 Y9 SM70 OOA 
A26YO 10A8 85A 
A27 YO 50A3 48A 
A28 YO 10A8 56A 
A29 YO 10A8 64A 

A30 ML70AO 454 
A31 Y9 MM0510A 
A32 M9 1106 004 
A33 ML 70AO 237 
A34 M9 1116 002 
A35 MN 40AO 180 
A36 MN IOAO 131 
A37 MN 10AO 476 
A38 YL 70AO 180 
A39 M9 1201 011 

A40 MN 10M 742 
A41 Y9 PS04 f15A 
A42 YO 1 OAIJ 23A 

-trA43 YO SOFl II B 
A44 M9 1106 011 
A45 MN 50A5 742 
A46 MN 70A{) 742 

'A-SA01 YO 10A6 26A 
A47 M9 1106 011 
A49 YO OOAIJ 536 

P-50 Y9 SM38 OOA 
A51 ML 70A1 742 
A52 Y9 MS05 !SA 
A53 Y9 SM32 12A 
A54 YO 80A6 Z2A 
A55 YO 80A6 23A 
A56 Y9 MH04 OSA 
A57 M9 1180 080 
A58 M9 1302 080 
A59 M9 0880 080 

..... PI 1\. f.j >1{ lit 1- M6X35 ........... Bolt M6X35···"···· .. ·········"········ .. ··· 2 " t / ~-;t ;;r.. ~I)/ ~-J!.:;q;: ...................... Set plate (for oyllnder) ................... 1 
i!/Sf-;1 J.~IJ H-JU±~ ...................... Base (for Fig. A2) ......................... 1 
..... 
~ J\ f;tJ.I: j. * 9 M6X6············· Screw M6X6 ................................. 2 " t/1-;1 .:l:5- 1J) ~-JI:.;I ~/ ...................... Set pin·· ........................................ 1 

..... 
~ J\ f1 ;1{ Jl.- 1- M6X15··· .. ······ BoltMSX15 .. ··············•············ .. ··•· 2 1\ 

51; ta :it it ...................... Supporting bracket········ ................. 1 
~I)/ 9' -~iiJ\.JI:.;I t' / ······················Set pin·· ........................................ 1 

Ill (2) ................. Arm (2) ........................................ 1 
E ti .Lt. :1- • 7 ... · ·· · ·· ······ · .... E-type retaining ring 7 ··· ····•·· ····· ·· .. · 1 
........ 

~ J\ f.j ;#( )!,- " M6X15 ···········Bolt (M6X15) ................................ 1 " ........ ~ J\ f;t.d: ;f. * :; M5X5··········· .. Screw (M5X5) .............................. 2 1\ 

'-' / it '") 1J / (I) ................. Connecting link (1) ........................ 1 
1::' / ...................... Pin ............................................... 1 

'-' / it :; 1J / 1::' / ...................... link pin ........................................ 1 
'-' / it '") 1J / (2) ................. Connecting link (2) ........................ 1 

l!il (!) ................. Arm (1) ........................................ 1 

J::. fil J: ;f. 11 11.- ...................... Upper bushlnB ............................... 1 ..... ~ J\ f:t.d: j. * :; M6X6 ............. Screw (M6X6 .............................. 4 ;, 

• (1) ................. Shaft ( 1) ....................................... 1 
~ 3! ··· ............ ·· ···· · Squar brock ··· .................... ···· ·· ····· 1 
~ lll l!ii I: / * :; ...................... Pin screw (for Ag. A26) ................. 1 
7 "J " 15f&o~(28) .......... Nut 15/64(28) .................................. 1 
fl Ill IIU ...................... Operating arm ............................... 1 
..1:::. 811 1' :1- 10 Jv (til··"········ .... Lower bushing (r1ght) ..................... 1 
1.; / 1! '") 1J / (3} ................. Connecting link (3) ........................ 1 
1.; / i! '") iJ / (3) 1:::'/.if- 9 ..... Pin screw (for Flg. A28) ................. 1 .. (2) ................. Shaft (2) ....................................... l ..... 

~ J\ # ;f- )!,- " M5X10 ........... Bolt (M5X10) ................................ 1 ;, 

7' ? ? -( * :; 11/64(40)X8 ····· Screw 11/64(40) X8 ......................... 4 
r; 7 7 11 ... ·· ................ · Rear cover· ................................... 1 
lfL * :; 11 /6-1(40)X8 ..... Screw 11 /54(40)X8 ......................... 2 

*' ~ ~ (7"-.l.J:::.)······· Thread guide (upper) .................... 1 
ill! " 'r · · · · · · .. · · · · ·· · .. · .. · · 011 guard plate · · ·· · ·· · ·· · ......... · · · · · · · · · · 1 
A I'{ ~ - ...................... Spacer········ .................................. 1 

~ ~ ~ ( J"- .£. 4l) .. · .. · · Thread guide .... ···· ..... · .. · .. ·· .. ·········· 1 
it Jll1 * :; 5f&o~(40)X6.5··· Screw 9/64(40)X6.5 ....................... 2 

7 ? ...................... on cap ......................................... 2 
7 7 ? 1 .on :f. v M4X5······· .. ···· Screw M4X5··················· .. ··•········· 3 

* * ~ (7"-.£.1')· .. ···· Thread guide (lower) ..................... 1 

* ~ I 1' 41£ M JJJ:tli 10.. ................ Support plate ................................. 1 
it sn :f. :; 1 1 f&o~(40)X6·· ... Screw 11164(40)X6 ......................... 8 
7 11 ...................... Cap .............................................. 1 
7 ? (:ti:) ................ Cap (left} ..................................... 1 
it ti i::! ":/ 1- 1CJM!ffl····· .. •····· Needle plate set (10. gauge) ........ 1 
J:t .on :f. :; 11f64(40)X8 ..... Screw 11/M(40)X8 ......................... 2 

" 'r ;f. A ··· ·· ................. Accept knife (fOl needle plate) ··· ·· ·· 1 

Jill * :; lJ32(56)X4 ...... Screw lf32(56)X4 .......................... 2 
7 11 (:t:i)· ............... Cap (right) .................................... 1 
Jill * :; M5X15 ........... Screw MSX15 ................................ 4 
~ * :; 11 /64(40) X8 ..... Screw 11/64(40) X8 •···· .................... 2 
iHf 1 I .Lt. f. 1::'/:f.:J ········ .............. Pin screw (for needle be.r) .............. 1 
mn: .1:. JJ:. .>~t:::,. * :Y JJ.:ti ...................... Set plate (for Fig. A55) ................... 1 
1\ M 1i: # Jl: j. ~ ~ M4X5 ............. Bolt M4X5 .................................... 1 
::r .£. ~ ······················ Rubber plug ......... •• · · · .. · · ... · · .. ·• ··..... 1 
::r ].,. .ti .. · ..... · .. · ..... · · · · · Rubber plug · .... · · · · ·· · ... ·• .. ·• •· .. · ..... · · · 2 
::1 .£. ~ ·· · ·· ·· · ... · ·· ... ···· · Rubber plug · ·· ... · .... ·· · ··· · ... ·· · · ·· ....... 1 

A60 MF 60AO 742 ~ fill $ J\ 7 ? ...................... Oil cap (upper) ............................. 1 
A61 MF 60A5 740 7 J: Jl.- I- ...................... Oil wick·· ...................................... 1 
A62 MG4180 742 7 ? ...................... Oil cap ......................................... 1 

2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 

1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 ' 1 

' 1 1 ' 1 1 1 1 
4 4 4 4 4 4 4 4 
1 1 1 1 1 1 1 1 
1 ' 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 

1 1 1 ' 1 1 1 1 
1 1 1 1 1 1 1 1 
4 4 4 4 4 4 4 4 
1 1 1 1 1 ' 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 I 1 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 

2 2 2 2 2 2 2 2 
3 3 3 3 3 3 3 3 
1 1 1 1 1 ' I 1 
1 1 1 1 1 1 1 
8 8 8 8 8 8 8 8 
1 1 1 1 1 I 1 1 
1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 ' 
2 2 2 2 2 2 2 2 
1 1 1 1 I 1 I 1 
4 4 4 4 4 4 4 4 

HI YO 50H2 008 it/ 51- ;f. A~ IJ / ;t- ...................... AJr cylinder (for center knife) .......... 1 
H47 YO 10HO 90A 7 7 / ;I fl -'f BF6u ·•·· .......... Joint BF6u ........................ ··· .......... 2 2 2 2 2 2 2 2 2 
H56 YO 10H2 32A 7 .:1. 7 (MG) ............ Tube (M6) black ............................ 0 0 0 0 0 0 0 0 0 

YO 10H2 328 7- .:1. "1 (M6)1t ........... Tube (M6) yellow .......................... 0 0 0 0 0 0 0 0 0 
SJOI YO 50J1 24A A 9 - 1- A 1 "/ 7- (fi!)::t7~ 3 / .. Push switch complete (option) ........ I 1 1 1 1 1 1 I 1 

J47 YO 50JI 20A A 9 - t- A 1 ·;; 7- · .............. ······· Push switch···· ................. ···· .......... I 1 1 1 1 1 1 1 1 
J48YO SOJl 19A A?-t-.A-f·:;T-JR#:tli ..................... setplate(forFig. J47) ................... 1 1 1 1 1 1 1 I 1 
J49 Y9 MM0415S :;'\ ~ 1\ # ;Y, 11.- 1- (W, SWM)M4Xl5·· Bolt (with W, SW) M4X15 ............... 2 2 2 2 2 2 2 2 2 

-tcl.t.Y :18ildl:.1''t -tc is gauges parts. 
PLY 
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Thread tension ulator mechanism 
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Thread tension ulator mechanism 

Fig. §!';~:::J t-' 
No. Part No. 

SA02 YO 80AO 55 B 
A71 M9 0902 015 
A72 MN 50EO 220 
A73 MN 10AO 851 
A74 MN 70AO 601 
A75 M9 1106 004 
A76 M9 1105 045 
A77 MN 70A1 553 
A78 M N 70AO 553 
A79 MF 10A1 555 

J: * &fl !?i 
3j! * :; Iii * .:l. Jv 

c 

"" 

i:! / 1f 1 '7 J{ 

ll.'2. H 
:t 7 "'l -( + 
-r ·y 

&Ill -=f 
~ -f-
&111 -f-

Description 

~ (*II)· ............... Tension regulator complete ............. 1 
f>t 9f&4(40)X3 ...... Screw 9f64(40)X3 .......................... 2 
J. ...................... Tension regulator plate ................... 1 
+ ...................... Tension regulator spring ................. 1 
t&: ...................... Mounting plate ............................... 1 
:; 11 /s•(40)X8 ..... Screw 11 /&4(40)X8 ......................... 2 
1- 11 /s4(40) .......... Nut 11 /64(40) .................................. 2 
~ ...................... Tension stud .................................. 1 
W .. · ................... Tension stud .................................. 1 
DD. ................. · ·• • • Tension disc· ...... · ....... · .......... · ...... · 4 

1 1 1 1 
2 2 2 2 
1 1 1 1 
1 1 1 1 
1 1 1 1 
2 2 2 2 
2 2 2 2 
1 1 1 1 
1 1 1 1 
4 4 4 4 

ABO MN 70AO 
A81 M9 1101 
A82 M9 7007 
A83 M9 0205 
A84 MF 10AO 
ASS MMllAO 
A86 MN 10A3 
A87 MT 60AO 
A88 M9 1610 
A89 M9 7008 

245 :r: / .A + · ......... · .......... · Spring .............. · .. · .. · .. · .... · ...... ·...... 2 2 2 2 2 
046 ·:; "'? ... 1- 111&•{40) .......... Thumb nut 11 /&4(40) ........................ 2 2 2 2 2 
060 t:' / ................. · .... Pin· ........... ·· ................................. 1 1 1 1 1 
060 t:' / ...................... Pin ............................................... 1 1 1 1 1 

555 m -f- DD. ...................... Tension disc .................................. 4 4 4 4 4 
556 if.] 
245 :r: 
802 lEI 
046 •:; 
060 t:' 

JDl 1'll :r: ...................... Tension releasing disc .................... 2 2 2 2 2 
/ .A -( ~~ :j:. .. .. .. .. .. .. .. .. .. .. .. Spring ........................ · · ........ · ...... · 2 2 2 2 2 

1) Jl :l ...................... Revolution stopper ......................... 2 2 2 2 2 
... -r •:J 1- 1/4{40) ............ Thumb nut 1/4(40) .......................... 2 2 2 2 2 

/ .............. · ...... · Pin .......... ·· ................................... 1 1 1 1 1 

A90 MN 70A3 
A91 MN 70A2 
A92 M9 1611 
A93 MN 70AO 
A94 M9 0915 
A95 MN 70AO 
A96 MN 70AO 
A97 M9 0802 
A98 MN 70AO 
A99 MN70E1 

AlOO MN 70A1 
A101 MN 70AO 
A102 MN 70AO 
A103 MN 70EO 
A104 M9 0928 
A105 MN 70AO 
A106 M9 1513 
A107 M9 7009 
A108 Y9 0526 
A109 M9 0906 

553 
553 
046 
573 
003 
477 
154 
001 
750 
175 

187 * IN IJ 
308 ~ 
187 * .1{2. IJ 
175 ~ *II 
015 t9: 1i ;'{.. 
554 !14 ::r 
001 Jl .1- + 
060 t:' 
060 * ..::t JL- ;1. 

002 :iJl * 
AllO MN 10AO 477 A 
SA03 YO 1 OAO 55A J: 

t& 
';I 

~ 

A111 MN 10AO 220 * 
A112 MN 70EO 601 Ill 
A113 M9 0901 045 7 
A114 MN10AO 155 ~ 
A115 MN 10A1 555 PlJ 
A116 M9 0930 016 i<. 3f! 
A117 M9 1603 046 ':! "'< 
A118 MN 10A3 245 .I: 

f­
+ :; 
::. -r 

/ A 1 
A119 MN TOAO 556 ~ -f- Dll 

~ ...................... Tension stud .................................. 1 
~ ...................... Tension stud .................................. 1 

1- 1/4(40) ............ Thumb nut 1/4(40) .......................... 1 
, .......... · ......... · · Take-up spring guide ..................... 1 
:; s;64(40)X6 ...... Screw 9/s•{40)X6 .......................... 1 
- .. · .. · ...... · .. ·...... Stopper ............ · .. · • ........ · ....... · .. · .. · 1 
'i: ...................... Thread tension post ........................ 1 
:; 1/a(44)X3. 9 .... Screw 1/s(44)X3. g ......................... 2 
.:1. ...................... Bush ............................................. 1 
JJ.. .... ·· ............... Plate complete .............................. 1 

J ~ :f .......... · ....... · .. · Take-up spring · · ............... · ............ 1 
...................... Plate ............................................ 1 

I\ + ...................... Take-up spring .............................. 1 
JJ.. ·• .................... Plate complete .............................. 1 
:; 9/64(40) X2. 9 ... Screw 9fs•(40)X2. 9 ....................... 1 
fil ...................... Tension stud .................................. 1 
:; 15/64(28)XJO .... Screw 15/64(28)X10 ........................ 1 
:..- ...................... Pin ............................................... 1 

t:' / .................... · · Releasing pin · ...... ·· ..... · ............. · ... 1 
:; 9/&4{40) X4. 5 ... Screw 9f64{40)X4. 5 ....................... 1 

...................... Stopper ........................................ 1 
if {IJJ.) ................ Tension regulator complete ............ . 
;1. ...................... Releasing plate ............................ .. 
JJ.. ...................... Mounting plate complete ................ . 
f.. 9/&4{40) ........... Nut9f&4(40) ................................. .. 
~ ..................... · Guide bracket ............................. .. 

........ · ....... · .... · Guide disk ........ · .......... · .............. .. 
(*II) .. · ............. Screw {complete) .................. · ...... · 
1/4{40) ............ Thumb nut 1/4(40) ......................... . 
...................... Spring ........................................ .. 
··· .................. · Tension releasing disc .................. •· 

A120 MN lOAO 
A121 M9 0603 
A123 MN 10EO 
A124 MN 10AO 
A125 MN 10AO 
A126 M9 0910 
A127 M9 0906 
A128 MN lOAO 
A129 Y9 0526 

555 
003 
175 
187 
554 
003 
002 
447 
060 

~ -=f DD. ............. • ..... • .. Tension disc ........... · ............. •· ...... · 
i<. :l¥- *- :/ 313z(56)X12· .... Screw 3f3z(56)X12 ....................... .. 
~ *II :ll. · .......... · ·· · · ...... Plate complete ............................ .. * .1{2. IJ J\ + ...................... Take-up spring ............................ .. 
&VI T • ...................... Tension stud ................................ .. 
i<. :l¥- + :; % .. (40)X7 ...... Screw 9/0<1(40)X7 ........................ .. 
:lf! * :; 9/64(40)X4. 5 ... Screw 9f6s(40)X4. 5 ..................... .. 
.A 1- ·y J ~ - .. • .. · ........ • • • .... • Stopper .. · · ...... · .. · .... · · · ......... · ...... · .. * ~ Jv ;t. t:' ::.- ........ · ........... · Releasing pin ..................... · ........ .. 

1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
2 2 2 2 
1 1 1 1 
1 1 1 1 

1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
2 2 2 2 
2 2 2 2 
2 2 2 2 
3 3 3 3 
2 2 2 2 
2 2 2 2 

4 4 4 4 
1 1 1 1 
2 2 2 2 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 

--··----~-----------~~-------======= 
*iilf-:lflll~1'T *is gauges parts. 
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U er shaft • Lower shaft mechanism 

A134 A135 A136 Al37 A138 A139(A137) A140 A141 A142 A143 Al411(A137) Al45 A146 A147 A1<:8 

'I 

• 
I 

\ ! 
\ ! 

:;:) 

A131 A132 A133 

Aln A137 A138 (A137) (A137) 

A174 

A173 

A171 

A170 

A169~ 

A168 Sl" 

_r A165 
SAD4 L A164 ------~-11/tD 

A163 

(A137) 

A134 A135 A136 A139 A140 A141 A142 A143 A144 

I 

~--------- Al50 

A161 A160 A159 A158 
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Upper shaft • Lower shaft mechanism 

~ffi11U1 

Fig. ~Ji,:J-1-' l3B "' .g Description 
Amt Req. 

No. Part No. "" tO~N..-NOU")NM 

gfa~~;::?8~~~ 
r--r--t-J"'-..I"--('1"),.-..--

A130 MN 42AO 383 ? 7 ;.., ? ······················Crank··········································· 
A131 MN 55AO 383 ? 7 ;.., ? ······················ Crank ........................................... 1 

A132 M9 1602 001 .!.1:: :f. * :; 1 /~(40)X4 ·······Screw 114(40)X4···························· 1 1 1 1 1 1 1 1 

Al33 M9 1606 001 .!.1:: j. * :; 11<(40)X6 ....... Screw 11<(40)X6--· ......................... 1 1 1 1 1 1 1 1 

A134 M9 0802 006 ~ * :; .. ;t 9hz(28)X14·--·· Screw%z(28)X14 ........................ 1 1 1 1 1 1 1 1 

A135 M9 1801 002 ~ * :; 91Jz(28)X13--·-- Screw ~/n(28)X13 ......................... 1 1 1 1 1 1 1 1 

A136 MN 40AO 231 J: fill j. 1 }I,- ( ~:)-- ............. · Arm shaft bushing (left) ............. ····· 1 1 1 1 1 1 1 1 

A137 M9 6003 020 ..... fil 7\ f;tll:. j. * :; M6X6 ... ··· ....... Screw M6X6 ................................. 2 2 2 2 2 2 2 2 /\. 

A138 MN 10A6 740 7 I )I,- 1- ...................... Felt .............................................. 1 1 1 1 1 1 1 1 

A139 MU 70AO 305 * I) D ·:; !-' 1ii IL' fa ·· · ... · · · · · · ..... · .... Feed connection ·· .. · · ·· .... · · ............. · 1 1 1 1 1 1 1 1 

A140 MN 40AO 230 1:. fill · · · · · · ·· · · .. · · · · · · · · · · Arm shaft · · · · · · · · · · .. · · · ·· .. · .. · · · · · · · · · · .. · .. · 1 1 1 1 1 1 1 1 

A141 MN 10A1 851 iz ;.., if 1 ? J\ * ..... · · .. · · · · · · · · · · · · · Spring flange · · · · · · · · · · · • · · · ..... ·• .. · .. · · · ·.. 2 2 2 2 2 2 2 2 
A142 M9 1516 002 ~ * :; ' 5/64(28) XB. 5 .. Screw 15/&-~(28)X8. 5 ...................... 2 2 2 2 2 2 2 2 

A143 MN 40AO 767 til ffj A( Jv f-. • U:)····--·· ........ Pulley (upper) ............................... 1 1 1 1 1 1 1 1 

A144 M9 1501 007 A. :3¥- -* :; • 5I; 15f64(28)X14.5· Screw 1 Sf&-~(28)X14.5········· ............ 1 1 1 1 1 1 1 1 

A145 MN 70AO 456 fill ~ ······················ Ball bearing ................................... 1 1 1 1 1 1 1 1 

A146 MN 40A1 750 / ·;; ~ .:l. 
...................... Bushing ........................................ 1 1 1 1 1 1 1 1 

A147 M9 1502 002 ~ * :; 15/s•(28)X12 .... Screw 15/&-~(28)X12· ....................... 1 1 1 1 1 1 1 1 

A148 MN 50AO 682 I\ ::z: ~ * 
...................... Pulley ........................................... 1 1 1 1 1 1 1 1 

A149 M9 1520 002 ~ * :; 15/ 00 (28) X12---- Screw lSJ&-~(28) X12 ........................ 1 1 1 1 1 1 1 1 

AlSO MN 10AO 533 I!Jj ~ A( Jv f-. ...................... Cog belt ....................................... 1 

A151 M9 1504 002 :3¥- * :; 15/s~(28)X10 .... Screw 15/M(28)X10 ........................ 1 
A152 M9 1503 007 A. :3¥- * :; tl $t; 1Sf&-~(28)X10.5 ·Screw 15/&-~(28)X10.5· .................... 1 
A153 MN 10AO 768 til ~ « Jv f-. • (TJ ................ Pulley (lower) ............................... 1 

A154 M9 0902 011 A. rm * :; 9f!;.;{40)X7· .. ··· Screw 9/&-~(40)X7 .......................... 1 
Al55 MN 10AO 771 ~ I .w ...................... Bearing holder· .............................. 1 

A156 M9 1603 001 .!.1:: :f. * :; • 5I; 1/,(40)X5 ....... Screw 1/4(40)X5 ............................ 1 
Al57 M9 1602 001 .!.1:: :f. * :; '1~(40)X4 ....... Screw 1/.;(40)X4 ............................ 1 
A158 MN 10A2 456 ttl ~ ..................... · Ball bearing ................................... 1 

A159 MF IOEO 148 t:: 't .................. Oil wick ........................................ 1 

A160 MP 40AO 452 T till :f. 5I )I.- (;t:JJ ................ Lower shaft bushing (right) ............. 1 1 1 1 1 1 1 1 
A161 MN45AO 450 T • . ........ ·· ........... Lower shaft ................................... 1 1 1 1 1 1 1 1 

A162 MN 10AO 451 T • j. ~ Jv Uil ................ Lower shaft bushing (left) ............... 1 1 1 1 1 1 1 1 
Al63 YO 50A5 BOA it Mn90 #16 ..... Needle MT190 #16 ........................ 2 2 2 2 2 2 2 2 

YO 50A5 SOB it MTI90 #14 ..... Needle MT190 #14 ........................ 2 2 2 2 2 2 2 2 
YO SOAS BOC it Mn90 # 18 ..... Needle MT190 #18 ........................ 2 2 2 2 2 2 2 2 

SA04 YO 10A5 90A it -'1 ~ (ffl.l91mAJ:f.!-- ..... · Needle clamp complete 9aua ............ 1 1 1 1 1 1 1 1 
YO 10A5 91A it I)" ~ (*!l.)10mmffl- ...... Needle clamp complete 10nn ........... 1 1 1 1 1 1 1 1 
YO 10A5 92A it -'1 ~ (NJ.)1211111J:f.! ....... Needle clamp complete 12ma1 ........... 1 1 1 1 1 1 1 1 
YO 10A5 93A it 9 :of (tift)14~~mffl··-- ... Needle clamp complete 14111111···--· ..... 1 1 1 1 1 1 1 1 
YO 10A5 94A it 9 :of (ffl.)164Mffl ....... Needle clamp complete 16aml ........... 1 1 1 1 1 1 1 1 
YO 10A5 95A it 1). :of (MJ)18111mffl·-- .... Needle clamp complete ISm ........... 1 1 1 1 1 1 1 1 
YO 10A5 96A it 9 :of (W.)201Rmffl-- ..... Needle clamp complete 201Am ........... 1 1 1 1 1 1 1 1 

A164 Y9 SM31 OOA ..... ft! 7\ f1 11:. j. * :; 
1/s(44)X3 ....... Screw 1/s(44)X3· ........................... 2 2 2 2 2 2 2 2 '' 

)'tA165 YO 10A6 06A it --'1 :of 1 Olnmffl .. · • ....... · Needle clamp 1 Olm ......................... 1 1 1 1 1 1 1 1 
A166 MF 56AO 664 it • j. ~ }I- (T) ................ Needle bar bushing (lower) ............ 1 1 1 1 1 1 1 1 
A167 M9 5004 020 ~ ft! 7\ 1-t 11:. j. * :; M6X6 ............. Screw M6X6 ................................. 1 1 1 1 1 1 1 1 
A168 MN 10AO 665 it • 9 ~ ...................... Needle bar holder·-- ....................... 1 1 1 1 1 1 1 1 
A169 M9 0905 002 ~ -* :; 9f64(40)X8. 5 .. · Screw 9J64(40) X8. 5 ....................... 1 1 1 1 1 1 1 1 

A170 MN 10AO 740 7 :L )I- 1- ...................... Felt .............................................. 1 1 1 1 1 1 1 
A171 MN IOAO 660 it • .................... ·· Needle bar· ...... · ........ · ...... · .... · ..... ·- 1 1 1 1 1 1 1 
A173 MN 69EO 582 ;R " .A /'\" ') i: (Mil·· .............. Thread take-up lever complete ........ 1 1 1 1 1 1 1 
A174 MN lOAO 588 ;R .fli 1£ I • ...... · ...... · ........ Bracket pin .................. · .. · .. · .. · ·· ... · • 1 1 1 1 1 1 1 
A175 MF 10E2 148 I:: 't ...................... Oil wick ........................................ 1 1 1 1 1 1 1 
Aln MF 55AO 663 it • j. I) Jv (.1:) ................ Needle bar bushing (upper) ........... 1 I 1 1 1 1 1 
A178 MF 55AO 662 ,. f*l A ...................... Crank guide ·· ......... • ..... · ............ •· .. 1 1 1 1 1 1 1 "' A179 M9 1111 002 5¥- * :; 11 /s.;(40)X23 .... Screw 11 /54(40)X23 ........................ 2 2 2 2 2 2 2 

A181 MF 55AO 325 ft! ::t "'( ...................... Square block·· ..................... · ......... 
Al82 MN 10AO 387 fill (? 7 /? 1::' /) .. Crank pin .. ·· .......................... · ....... 
A183 MN 40A3 956 ll If • .............. · ...... · Connecting link .............................. 
A184 MN 10E3 148 t:: 1: ...................... Oil wick ........................................ 
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PLY-7206 Needle bar rock motion mechanism 

A211 

A210·---·-··-....,~~~ 

A209 --------{ 
A208 ~---{.ltJ_ 

A207 ----.....5" 
A2os----

A205 
A204 
A203 -~--·----; 
A202----------~ 

A201 -----

A238 -~--------~ 

==i A235--.___ 
~ 

A234 ~~· 
SA07 A233 ----------tj 

A232 ~ 

A231 I 

::~I 
A227 
A226----~ 

A225 

SA05 

7 

··-~···~---

HSE 

A252 
A253 
A254 

~n=~==~~~====~ 
~=----·-----= />2.57 

A267 A266 A265 
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PLY -7206 Needle bar rock motion mechanism 

Fig. $£::! t.:' 
No.. PartNo. 

A201 Y9 MM0515S 
A202 YO 80A5 lOA 
A203 YO BOAl 20A 
A204 Y9 NJ04 OOA 
A205 YO 80A4 40A 
A206 Y9 MM0310X 
A207 YO BOAS lOB 
A208 YO BOA4 lOA 
A209 YO 80A2 SOA 

A210 Y9 NJ04 OOA 
A211 YO BOA4 108 
A212 YO 80A3 378 
A213 Y9 NNOS OOA 
A214 YO BOA3 388 
A215 Y9 MM0410S 
A216 YO 80A3 37 A 

A221 YO BOAS 81A 
YO BOAS 818 
YO BOAS 81C 

*A222 YO 80A6 068 
A223 Y9 SM31 OOA 
SAO? YO BOA6 18A 
A224 M9 0803 001 
A225 MN55AO 477 
A226 MN 25A2 572 
A227 MN25AO 660 
A226 M9 5002 063 
A229 M9 8001 070 

A230 MN2SAO 411 
A231 MN2SAO 572 
A232 M9 0501 045 
A233 M9 0501 047 
A234 M9 5003 063 
A235 MN25AO 482 
A236 MN25A1 572 
A237 M9 0201 063 
A238 M9 1505 030 
SAOS YO BOA3 06A 
A239 Y9 SM31 OlA 

A240 M9 0806 002 
A241 MN 25AO 192 
A242 YL 70AO 426 
A243 Y9 MH04 OSA 
A244 ML 70AO 4n 
A245 MN 2SAO 833 
A246 M N 25AO 665 
A247 M9 G003 020 
A248 MN 57 AO 582 
A249 MN 10AO 587 

A250 MF 10E2 148 
A251 MN lOAO 588 
A252 MN lOAO 387 
A253 MN 10E3 148 
A254 MN 55A1 956 
A255 M9 0939 002 
A256 MN 55AO 750 
A257 MN 25A2 740 
A256 M9 0901 020 
A259 MN 25AO 161 
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ill It f1 " .!l::. I 

¥!l :..-
~ "\' -• ....._ 

A It t;t /\ 

.!l::. I 
Jilt -* 
I! lb 
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-}- -; 
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1::" 
j- ·:; 
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-}- ·:; 
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/ 

" =F 

" ~ 
~ 
ll!ii' 
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7't9iti~Jrt 

" .!l::.l~ ....._ 
Jil It fi ;f. )I, f.. 1\ 

:..- I) / ::lf - 7't ~ 'i: A 

it 
'it 
u 

it ~ :r 
11::. 1- -* ~ 
it .. 
11::. ;f. -* :; 
A " ''} I~ 

·;t Jv :1: I~ * it " Jil 1::" / 
1M lf 

::J 0 
·:; Jv '* I~ * j- ·:; " *¥ Jl -}- ·y " *¥ 1} 1::" / 
A I) 7 
''} )I- ~ ,, 

* Jilt f;f !::' / 
4+ 1} :1- :; 
1i: I 
11::. ;f. -* ~ 

!f1- -* :; 
~ J{ * 1i: I 
t;:}il/\:fill::. .1- * ~ A " ·:; /'( 

u ** 
;f. -$t '" it tf 11 :r 

;t- * :; 
~ fiji 
~ I • 
!:: 't: 
it I) 'i: 

tlll 
!:: 't: 
l) tf ~ 
Sf -* ~ 
7 ·:; ~ ~ 

7 I '" " t;:}il:A:f:tll::.;t. -* :; 
M3 -T ~ 

f!.fflllUt 
Aml Req. 

Description 
<.O"TN...-<'J§<nNrr> ooo"OOro moo 
NNC\J..-.- ..-NN 
r-.....r--..r-r-r-("Y'}.-.--

(W,SWtt)MSXIS ·· Bolt (with W, SW)M5X15 ................ 1 
( 1 ) ........ · · .. ·.... Set plate ( 1 ) ........ · .... · .. ·-- .... -- · .. ·.... 1 
...................... Push pin ....................................... 2 
M4 ................. Nut M4 ......................................... 2 
...................... Joint- ............................................ 2 
(W, SW#)M3X10---- Bolt (with W, SW)M3X10 ................ 4 
(2) ................. Set plate (2) ................................. 1 
...................... Screw---·----··----------- ...................... 4 
· .. -- ................ · Connecting arm ...... · .. · .. · ........... • .... 2 

M4 ................. Nut M4 ......................................... 2 
...................... Screw ........................................... 2 
(1) ................. Supporting bracket (2) ................... 1 
M5 ................. Nut M5 ......................................... 2 
............. · ........ Cylinder set plete ............ · .. · ......... · 1 
(W, SWf.t)M4Xl0---- Bolt (with W, SW)M4X10 ................ 1 
...................... Supporting bracket·----- ................... 1 

DPX17 #16 .... Needle OPX17 #16· ...................... 2 
DPX17 #14 .... Needle OPX17 #14 ....................... 2 
OPX17 #18---- Needle OPX17 #18 ....................... 2 
10mmffl·--- ......... Needle clamp ................................ 2 
1/s(44)X3 ....... Screw 1/e(44)X3 ............................ 2 
(liJ.J ................ Needle bar complete·-- ................... 2 
1/s(44)X6 ....... Screw 1/e(44)X6------- ..................... 4 
...................... Stopper ........................................ 2 
...................... Spring .......................................... 2 
...................... Needle bar· ................................... 2 
...................... Triangle pin ................................... 2 
3h2 ................. Steel ball ...................................... 2 

...................... Stud ............................................. 2 

...................... Spring • • • • • • • • • + • • • • ~ • • *'*a • '••• • • • • • • o • • •• • •• • • 2 
5/6-1(64) ........... Nut 5/6-4(64) ................................... 2 
5f64(64)X9. 5 ... Nut 5fG<(64)X9.5 ··························· 2 
··-··················· Pin ............................................... 2 
...................... Sleev· ........................................... 2 ...................... Spring .......................................... 2 
m~J--- .......... Pin ............................................... 2 
15/64(28)X10·--· Screw 15f64(28)X10···--··--·· ............. 2 
(lil.)------ .......... Needle bar supporter complete ....... 1 
1/e(44)X3.5 .... Screw 1/e(44)X3.5 ......................... 2 

1/s(44)X6 ....... Screw lfs(44)X6 ............................ 1 
...................... Spring .......................................... 1 
(t.j~) ............. Needle bar supporter ..................... 1 
M4X5 ............. Screw M4X5 ................................. 1 
( t.j1}) ... · ........ · Stopper ..... · .. · ........... ·• ...... -- ....... · .. 1 
...................... Bushing (for Fig. A242} .................. 2 
...................... Needle bar connecting stud .......... -- 1 
M6X6 ............. Screw M6X6 ................................. 1 
...................... Thread take-up lever ...................... 1 
...................... Take-up lever support stud ............. 1 

...................... Oil wick ........................................ 1 

...................... Take-up lever link ......................... 1 
( 7 7 / 7 t: /) .. Crank pin· ........... · ......................... 1 
...................... Oil wick ........................................ 1 
...................... Connecting link .............................. 1 
9/64(40) Xll ..... Screw Sfs4(40)X11 ......................... 1 
...................... Bushing ........................................ 1 
...................... Felt .............................................. 1 
9/64{40)X3.5--· Screw9f64(40)X3.5 ....................... 2 
..................... · Holding stopper· .... · .................. · .... 2 

A260 MN 25A2 665 
A261 MN 25AO 476 
A262 M9 0810 002 
A263 YN 25AO 154 
A264 Y9 0806 002 
A265 M9 0602 010 
A266 MN 25AO 426 
A267 MN 25A 1 665 

it ~ ·:t ~ (:t£)· ............... Holder (left) .................................. 1 

H2 YO 80H3 21A 
H47 YO 10HO 90A 
H56 YO 1 OH2 328 

A '"'( -*t 

!f1- * ~ ;,; ~ tli 
!f1- -* ~ 
an * :; 1£: I 
it *"' :;i ~ 
it ~ f'F t.IJ :,., 1) / :;i 
'7 5/ 7'i{t=J=. 
r ~ 7 

.. · .................. · Spacer----·------ ............................... 2 
1/s(44)X8 ....... Screw 1/s(44)X8-- .......................... 1 
..................... · Guide plate ............................ -- .... · 1 
1/s(44)X6 ....... Screw 1/a(44)X6 ............................ 1 
3132(56) X4 ...... Screw 3f32(56) X4 .......................... 2 
...................... Suppoter for holder ........................ 1 
( :ti) · .. · .... ·-- · .. · Hoder (right) .. · ............................ 1 
· ................. · .. Air cylinder (for needle bar) .... · ....... 2 
BF6U ....... · .. · Joint BF6U ...... · ............................ 2 

........... Tubu {M6) ..................... 0 0 0 0 0 0 0 0 
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U thread • Center knife mechanism 

L ----..-----

(A316)~ J A330 

---------- ], - A331 
(A317)~ 

A313 

A312 

A311 

(A317) 

LLJ.--(A316) 

SA08 
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Upper thread • Center knife mechanism 

Fig. {!t£::J- 1--" 

No. Part. No. "' "" Description 

f!ffliift 
Aml Req. 

<.OVN.-NOLONM 
1'J?:]g~~8~1'Jf;:l 
""r--..t"-- ,....,.,.....(""') 

A281 Y9 SM40 lOA .ljZ- * 
A282 YO 10A8 57A '>I 

;; li£ 
t!J 

i-t 311e(32) X6 ...... Screw 3he(32) X6 .......................... 2 2 2 2 2 2 2 2 2 
t& ...................... Connecting plate········--···· .............. 1 1 1 1 1 1 1 1 1 

A283 Y9 SM70 51 A T "/ 1- 31Js(32)··········· Nut3/16(32) .................................. 1 1 1 1 1 1 1 1 1 
A284 Y9 MM0510A t\ Jil 7\ 
A287 Y9 MM0325A fi:. jlj 1\ 

11 * )~ 
{i ;f..' )~ 

1- M5X10··········· BoltM5X10 .. ········· ........................ 3 3 3 3 3 3 3 3 3 
1- M3X25 ....... ·· · · Bolt M3X25 ··· · ··· ·· ······ ....... ··· ····•····· 4 4 4 4 4 4 4 4 4 

A292 Y9 MM0615S -/'\. fl'f 1\ f;f ;f, Jv 1- (W,SWff) M6X15 ·· Bolt( with W, SW) M6X15 ................ 2 2 2 2 2 2 2 2 2 
A293 YO 10A3 04A =.B '/ 1):,... 9- llHt± i:t ...................... Base(IOf 3 cylinders) ...................... 1 1 1 1 1 1 1 1 1 
SA08 YO 80AO 47A .t * tlJ 1) i! "/ 1- (9~121nm) ........ Upper thread trimmer complete(9-12Jz) ... 1 1 1 1 1 1 1 1 1 

YO 80AO 47B .t * W 1) i! ·y 1- (14~161nm)--··· .. Upper thread !Timmer ccmplete(14-1t:cm)· .. 1 1 1 1 1 1 1 1 1 
YO 80AO 47C .t '* W I) t ·y 1- (18-20mm)--··--· Upper!hreadtrimmerccmplete(18-20tm) ... 1 1 1 1 1 1 1 1 1 

A294 Y9 SM34 OOX ::J:t lj?. :?. ;J (SWf.t)91&i(4Q)X4 ·· Screw( with SW)9/64( 40) X4 ............ 3 3 3 3 3 3 3 3 3 
A295 YO 10AB 34A M ftiJ t~ ::;. ...................... Support spring ............................... 1 1 1 1 1 1 1 1 1 

"1:rA296 YO 10A6 57A J\ * (9-12mmffl} ·····Spring for upper thread ................... 1 1 1 1 1 1 1 1 1 
A297 Y9 SM34 62A it 3J1: ;'/: ;; 1/s(44}X6 ....... Screw 'ls(44}X6 ............................ 4 4 4 4 4 4 4 4 4 
A298 YO 1 OAO 43A J:. * 51 ·:; itt 'r :Jill .I. t& .. · · .. · · · ·· · · · · .. · · · · · Cover · · · · · · .. · .. · ...... ·· .. · .. · · .. · • · · · · ..... ·.. 1 1 1 1 1 1 1 1 1 

"1:rA299 YO lOAO 41A J:. if- 51 ·:; ttl- 'r t& (9-1211111ffl) ..... Pic-up fOf upper thread ................... 1 1 1 1 1 1 1 1 1 

A300 YO 10AO 42A J:. if- 51 ·:; !t} 'r ± i:t ...................... Base( for Fig. A229) ........................ 1 1 1 1 1 1 1 1 1 
-f:rA301 YO 10A0 37A .t if- ill 1) JJ (9-12Mffl) ..... Knife fOf upper thread .................... 1 1 1 1 1 1 1 1 1 

A302 YO lOAO 44A J:. ;f. ill 1) ]:) 1111 ~ t& ............... ··· ... · Set plate( fOf Fig. A301) .. · .... · .......... 1 1 1 1 1 1 1 1 1 
A303 Y9 MM0405S fi:. Jil 7\ ft ;f Jv 1-- {W,SWf;l) M4X5··· Bolt( with W, SW) M4X5 .................. 2 2 2 2 2 2 2 2 2 
A304 Y9 SM32 16A !!!: ;f ~ 11 /64 {40)X13 ... Screw 11fG4(40}X13 ........................ 2 2 2 2 2 2 2 2 2 
A305 YO 10A3 36A :.,. IJ :,... 9- J& M :i: A ...................... Base (fOf cylinder) ......................... 1 1 1 1 1 1 1 1 1 

A311 YD 10A3 98A i! / $1 - ;1. .A 1f 1 f.: ...................... Guide fOf center knife············· ........ 1 1 1 1 1 1 1 1 1 
A312 Y9 SM40 20A ~ M 3j1: :?. ~ 1/s(40)X9 ....... Screw 1/a(40}X9 ............................ 3 3 3 3 3 3 3 3 3 
A313 Y9 NJ04 OOA ~ 1- .::. T ·:; 1- M4 ...... · .......... Nut M4 ............... · .................... ··· .. 1 
A314 Y9 MH04 16A ~ fl'f 7\: f.j- .tf: ;1. ;'/: :/ M4X16 ........... Screw M4X16 ................................ 1 
A315 Y9 SM34 12A it 3j1: ;f :; 11 /&4(40)X8 ..... Screw 11 /&4(40)X8 ......................... 3 3 3 3 3 3 3 3 3 
A316 Y9 MH0508A ~ Jil 1\ f;t .11:. ;1. ;'/: :; M5X8 ............ Screw MSX8····· ............................ 4 4 4 4 4 4 4 4 4 
A317 MF 56AO 664 t / 11 ~ ;1. .A -lit ;1. 11 J~ ...................... Bushing ........................................ 4 4 4 4 4 4 4 4 4 
A318 YO 80A4 OOB -!! / 1- ;.. J.ff 7 v .1!: ;( ti 1 1-" ••• ...... •• • ..... ·• • • • Guide fOf center knife bar· .............. 1 

YO 10A4 OOA -!! /1 ;.. J.ff 7 V.Jl:J if 1" ~ ............................. Guide for center knife bar .............. . 
A319 YO 1 OA3 96A -!! / ~- ;.. J. if 1 Hl 7 v ll:;.. ·· ......... · · ....... · Vibration stopper· ....... •·· .... ··· .......... 1 

A320 Y9 MM0510A t\ fl'f 1\ M ;f, Jv 1- MSX10······ ..... BoltMSXlO·-- ................................ 1 1 1 1 1 1 1 1 1 
A322 YO 10A3 87A 1t ~ :i: .Jl ...................... Bracket· ........................................ 1 1 1 1 1 1 1 1 1 
A323 YO 10A3 97A t / $1 - j. .A 1f 1 t: tf ...................... Bar for center knife guide ............... 1 1 1 1 1 1 1 1 1 
A324 Y9 MM0410S 1\. 1il 7\ t1 * Jlt 1- (W,SWf.t}M4X10 .... Bolt( with W, SW)M4X10 ................. 2 2 2 2 2 2 2 2 2 
A325 Y9 NN03 OOA T ·:; 1- M3 ................. Nut M3 ······ ................................... 1 1 1 1 1 1 1 1 1 
A326 YO 5065 83E T 1" 0 / ? I) ·;; 7 3 .................... Nylon clip 3 ................................... 1 1 1 1 1 1 1 1 1 
A327 YO lOAO 08A it ~ .A 1" .. J 7- J& f";t t& ..................... · Bracket fOf switch .......................... 1 1 1 1 1 1 1 1 1 
A328 Y9 MP03 05A 7 « ='t- ;J M3X5···· ......... Screw M3X5 ................................. 1 1 1 1 1 1 1 1 1 

Y9 MP03 12A T « .:?; ~ M3X12 ........... Screw M3X1z ............................... 1 1 1 1 1 1 1 1 1 
A329 Y9 MS02 05A Jill ;'/: ;J M2XS· ........... Screw M2X5·· ............................. 1 1 1 1 1 1 1 1 1 

A330 YO 10AO 09A 'U. A{ 1 f < 'n- "J ~ Jl:.j il 
A331 Y9 MM0510A -/'\. fl'f 7\: 1i ifi J~ I­
A332 YO 10A3 93A i! / $1 - ;1. .A 4l ~ :+ 
A333 Y9 M H05 OSA ?:. fl'f 7\: fi ll: ;1. ;f ;J 
A334 YO 10A4 07A i! / 11 - ;( .A ~ 
A335 YO 80A3 996 t /5- ;o< .A~ 7 v .11:. ;o< 
A336 YO 10A4 OlA i:! / 11 - f. .A "IN f;t i:t 
A337 YO 1 OA4 02A i! / 5 - f. .A J& it i:t 
A339 YO 80A3 906 t / $1 - ;o< .A 

H3 YO 10H2 01A t?./9.-JJ..ti11-":/ 11./~·­
H4 YO lOHO 21A _t '* 1,1!1 i1J ~ :.,. IJ :,... ~ 
H5 YO 50HO 228 J:. * ':I t:J ~ :/ IJ / $1' -

H47 YO lOHO 90A ? 5 / '1 il :f. 
H48 YO 10H6 OOA .:J. .= t\ - ~ Jv I Jt- # 
H56 YO 10H2 32A 7' .:>. 7 

YO 10H2 328 7- .:>. 7 
J28 YO 50J1 33A -l!/9.- J J..tJHii8/\1"1:T 
J29 YO 50JO 84A ::J ;'/: ? 11 - ::J f.: 
J37 YO 10J4 OOA 7 '7 * ·:; 1-

-1:rt~lf"-:J$£'t'T 1:1: is gauges parts. 

· · · ...... · .. · · · · .. · .. Bracket fOf magunet .. · .. · ........... · .... · 1 1 1 1 1 1 1 1 1 
MSX1 0 ... · ....... Bolt M5 Xl 0 · ..... · ..... · · · ............... · .. 1 1 1 1 1 1 1 1 1 
..................... Holder( for Fig. A334) ........ ··· ..... 1 1 1 1 1 1 1 1 1 
MSX5 .. ·· ... · · Bolt M5X5 · ............................... 2 2 2 2 2 2 2 2 2 
·· · ...... · .... · ...... · Bar for center knife · · ... ·· · .... · .. · · .... · .. 1 1 1 1 1 1 1 1 1 
... ·· ...... · ......... · Vibration stopper( fOf Fig. A334) ........ 1 1 1 1 1 1 1 1 1 
(1 ) .... · ......... · .. Base( 1) 'for center knife·· .. · .. ··· ....... · 1 1 1 1 1 1 1 1 1 
(2} ................ 8ase(2)f0f center knife ................... 1 1 1 1 1 1 1 1 1 
· .... · · .. · · .. · · ..... · · Center knife .... · · · · ... · · ....... · · .... · .... · .. 1 1 1 1 1 1 1 1 1 
...... · .. · · · .. · ...... · Cylinder( for center knife) ........ ·· · ... · 1 1 1 1 1 1 1 1 1 
......... · · ........... Cylinder( for tension regulator) ......... 1 1 1 1 1 1 1 1 1 
.......... ··· ....... · · Cylinder ... ·· ............ ··· .................... 1 1 1 1 1 1 1 1 
8F6u ............ Joint clamp BF6U .......................... 2 2 2 2 2 2 2 2 2 
UEFGU ............ Joint elbow UEFGU ........................ · 2 2 2 2 2 2 2 2 2 
(MG)~ ........... Tube (M6) black··- ......................... 0 0 0 0 0 0 0 0 0 
(MG}ji ........... Tube (M6} yellow .......................... 0 0 0 0 0 0 0 0 0 
.. · ... · · · ·· ........... Center knife safety switch .. · · ......... •· 1 1 1 1 1 1 1 1 1 
...................... Connector with wire ........................ 1 1 1 1 1 1 1 1 1 
(}!.3J!:.t, :Jfq) .... Magnet (with screw) ...................... 1 1 1 1 1 1 1 1 1 
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Hook saddle mechanism 
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Hook saddle mechanism 
ffffli!Ui 

Fig. gji£:::~-r: $ "' :g Description 
Amt Req. 

No. ParLNo. tlD 
(.0 ~N"t"-N 01.0 N (") 
0 ~~:::;£ gcoo 0 
N ~ N N ,..... ,..... ,.... ....._ ....._ M- .,..- ~ 

A351 ML 70AO 345 7J -::;' ..... (;E) ................ Hook saddle (right) ........................ 1 1 1 1 1 1 1 1 1 "' A352 M9 1509 002 3¥ * ;; 15164(28)X22 .... Screw l 5J64(28)X22 ........................ 2 2 2 2 2 2 2 2 2 
A353 MP OOBO 750 7 ·:; ~ .:l ..... · ................ Bushing .... · ........ · .... · · ................... · 2 2 2 2 2 2 2 2 2 
SA09 MN52EO 120 7J -::;' ( *!1) ................ Hook complete .............. · · ............. · 2 2 2 2 2 2 2 2 2 
A354 MN 52EO 125 ~ ~ .. ) 7' ...................... Bobbin case ...... · · · ·· ...... · .. · .... · .. · .. · .. 2 2 2 2 2 2 2 2 2 
A355 MN 52AO 123 * t: / ...................... Bobbin .......................................... 2 2 2 2 2 2 2 2 2 
A356 MN52AO 245 I / .A 1' !\ * ...................... Spring .......................................... 2 2 2 2 2 2 2 2 2 
A357 YO 0001 2MG 7J -::;' ...................... Hook ............................................ 2 2 2 2 2 2 2 2 2 
A358 MF 10EO 148 t: -t: ...................... Oil wick ........................................ 2 2 2 2 2 2 2 2 2 
A359 MP 41AO 302 :;f - 7' -T - ~ I ti .................... · · Opener holder pin .................. · .. ·· ... 2 2 2 2 2 2 2 2 2 
SA10 MN 10EO 301 :t 7' -T ~ .I (*IJ.) ................ Opener holder pin complete ............ 2 2 2 2 2 2 2 2 2 

A360 M9 1254 030 ~ 1l '* ;; 3h6(32)X7. 8 ... Screw 3!t6(32)X7. 8 ....................... 2 2 2 2 2 2 2 2 2 
A361 MP 40AO 340 il ~ ~ ..................... , Unk .............................................. 2 2 2 2 2 2 2 2 2 
A362 MP 40AO 301 :;f 7' -T 5[ I ...................... Opener holder ............................... 2 2 2 2 2 2 2 2 2 
A363 M9 0910 003 A 3¥ ;:;. ;; 9/64 (40)X7 ..... Screw 9/64 (40)X7 ......................... 2 2 2 2 2 2 2 2 2 
A364 M9 0401 050 8!: 'i: 8 .................... Washer 8 ...................................... 2 2 2 2 2 2 2 2 2 
A365 MN50AO 300 :;f 7' -T ...................... Opener ......................................... 2 2 2 2 2 2 2 2 2 
A366 M9 0501 053 ,, :ft. 8!: :i: 5 .................... Spring washer 5 ............................. 2 2 2 2 2 2 2 2 2 
A367 M9 1252 045 'T •:; 1- 3fls(32)X3.5 ..... Nut 3h6(32)X3.5 ........................... 2 2 2 2 2 2 2 2 2 
A368 MN12B1 342 7J 7 • ;l $I )I, (J:) ................ Hook shaft bushing (upper) .. · .... · .... 2 2 2 2 2 2 2 2 2 
A369 M9 1203 002 3¥ :ft. :; 3f1~>(28)X15· .... Screw 3/!e (28)X15 ........................ 2 2 2 2 2 2 2 2 2 

A370 M9 1001 050 ~ :&: JO ................... Washer 10 ..................................... 2 2 2 2 2 2 2 2 2 
A371 MN 70AO 343 7J 7 • ;l ::)l )I, en-............... Hook shaft bushing( lower) .............. 2 2 2 2 2 2 2 2 2 
A372 M9 0701 050 ~ 'i: g .................... Washer9 ...................................... 2 2 2 2 2 2 2 2 2 
A373 M9 1652 002 3¥ :ft. :; '1~(24) X23 ...... Screw 1 /~(24)X23 ......................... 2 2 2 2 2 2 2 2 2 
A374 M9 1206 045 -T ") 1- 3/ls(28) ........... Nut 3hs(28) .................. ···· ............. 2 2 2 2 2 2 2 2 2 
A375 M9 1206 030 ~ 1l * :; 3h6(28)X26 .... Screw 3he(28)X26 ......................... 2 2 2 2 2 2 2 2 2 
A376 M9 1503 001 .ll:. ;l. * :; 15/64(28)X4. 5 .... Screw 15!&<~(28)X4.5 ...................... 2 2 2 2 2 2 2 2 2 
A377 Ml 70E2 742 7J 7 /,1 1' 7 ::)l (::6) ................ Cover (right) ................................. 1 1 1 1 1 1 1 1 1 
A379 M9 1112 002 3¥ ;:;. :; ...................... Screw ........................................... 12 12 1212 121212 12 12 

A380 ML 70E3 742 1J -::;' -';/ 1' 7 ::)l (:ti:) ................ Cover (left) ................................... 1 1 1 1 1 1 1 1 1 
A382 ML 70AO 344 1J -::;' ..... (:trJ· .............. Hook saddle(left) .......................... 1 1 1 1 1 1 1 I 1 c 
SA11 MN40AO 643 * :; ti • (fti)- ............... Gear complete .............................. 2 2 2 2 2 2 2 2 2 
A363 M9 1602 001 1.1: ;l :'f. :; 1 /~(40)X4 ....... Screw 1/<(40)X4 ............................ 2 2 2 2 2 2 2 2 2 
A384 MN40AO 642 * :; f1 * (::*:) ................ Gear(large) .................................. 2 2 2 2 2 2 2 2 2 
A385 M9 1602 001 1.1: 7- * :; 1/•(40)X4 ....... Screw 1/4(40)X4· ........................... 8 8 8 8 8 8 8 8 8 
A387 MN lOAO 643 * :; m • ( lj\) .............. Gear (small) ................................. 2 2 2 2 2 2 2 2 2 
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Lower thread trimmer mechanism 
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Lower thread trimmer mechanism 

Fig. !iB.f..::J-1-' 
No. Part. No. 

A401 M9 1102 010 1lll 
A402 MN50AO 838 ~ 
A403 M9 0916 011 1lll 
A404 MNSOBO 838 f$ 
A405 M9 0801 010 1lll 
A406 M9 0944 002 5jC 
A407 MN 50AO 192 tli 
A408 M9 0605 002 3ft 
A409 MN50AO 507 -tz 

A410 MN 60E1 154 ;t 
SAl2 MN 60AO 950 '-' 
A411 MN60AO 411 ::J 
A412 MN60A1 950 v 
A413 MNSOAO 839 ~ 
A414 M9 1106 022 ;f, 
A415 M9 0911 030 ~ 
A416 MN 60AO 742 7 
A417 MN60EO 154 ~ 
A418 MN60AO 837 ~ 
A419 M9 0906 010 1lll 

A420 MN 60AO 836 ~ 
A421 MN 60A1 742 7 
A426 M9 1501 022 # 
A427 MN 60A3 228 
A428 MP 43AO 910 IJ 
A429 MN 60A2 228 

:t 
:if: 

:'jt 

Iii 
:t 
:t 
I~ 

:'jt 
/ ;:r 1' 

pq 
J\ 

J\ 
..::\ lN 

}(, 

n 
pq 
A 

* 
A 

J(, 
Jf.j 
/ 
l!il 

c 

"" Description 

1l!ffl1fift 
Aml Req. 

<.O""l"'N.-N~t.nN{'I') 

?a2~~~~~~~ ,.......,.......,.....,r-... ........ ('f")..---

::; 9f&-~ (40)X5 ····· Screw 9f&-~(40)X5 ··························10 10 10 10 10 10 10 10 10 
~ .A · · · · · • · · • ·· · · · · · · · · · · · Fixed blade · · · · · · · · · · · · · • · · ·· · · · · · · · ·· · •• · · · •• 2 2 2 2 2 2 2 2 2 

::; %~ (40)X4----· Screw9/64(40)X4 .......................... 4 4 4 4 4 4 4 4 4 
f. .A ........ · ......... •· .. Mmed knife ...... ·· · ......................... 2 2 2 2 2 2 2 2 2 

::; lfa (40)X9.2 ... Screw 1/a(40)X9.2--·------·--·--------·--· 2 2 2 2 2 2 2 2 2 
::; 9f&-~(40)X4.5--·Screw 9/64(40)X4.5------·--·------··----·2 2 2 2 2 2 2 2 2 
:t ..... ··· ...... · ....... Spring plate · · · ........ · ... · ....... · .......... 2 2 2 2 2 2 2 2 2 
::; 3hz (56)X3.8-- Screw 3hz(56)X3.8 ....................... 6 6 6 6 6 6 6 6 6 

7 1' :'jt ........ · ............ · Reversing spring··· .. · ...................... 2 2 2 2 2 2 2 2 2 

······················ Guide ........................................... 2 2 2 2 z 2 2 2 2 
(ill.)--- ............. Lever complete *••·······················••* 2 2 2 2 2 2 2 2 2 

0 ....... ' ' ........ ~ .... Roller ........................................... 2 2 2 2 2 2 2 2 2 
• • • ' •• <. ~ •••••• ' ...... ' Lever .... , .......... ....................... 2 2 2 2 2 2 2 2 2 

# ······················ Trimming knife holder---- ................. 2 2 2 2 2 2 2 2 2 
...................... Bolt .............................................. 2 2 2 2 2 2 2 2 2 

* 9/G<~(40)X7 ...... Screw s;64(40)X7 .... ~ ..... ~'. ~ ............ 2 2 2 2 2 2 2 2 2 ...................... Cover ........................................... t 1 1 1 1 1 1 1 1 
...................... Guide ........................................... 1 1 1 1 1 1 1 1 1 
••<>oOoooo<•<ooO•OOHO Knife pad ...................................... 1 1 1 1 1 1 1 1 1 
s;64(40)X9. 5 ... Screw 9fs•(40)X9. 5 .... "' ............... ~. 1· 1 1 1 1 l 1 1 1 

...................... Knife pad ...................................... 1 1 1 1 1 1 1 1 1 

...................... Cover ........................................... 1 1 1 1 1 1 1 1 1 

...................... Bolt .............................................. 2 2 2 2 2 2 2 2 2 

...................... Arm .............................................. 1 1 1 1 1 1 1 1 1 
······················ Connecting plate ............................ 1 1 1 1 1 1 1 1 1 
...................... Arm .............................................. 1 1 1 1 1 1 1 1 1 

A430 M9 1134 015 3ft :'jt ::J m_ f-1 
A431 Y9 MM0515S " fil 1\. f;t # J(, f-. 
A432 YO 10A3 44A l'*WIJ:;.-tJ:.-:1'-!lit±i:i' 
A435 YO 1 OA3 38A -:;.- l) ;.- ? - .11:. ~ ;j& 
A437 M9 1263 015 3ft :t ::; ~ f;t 
A438 MN 50A0 975 0 ·:; 1-- I / !-' 

M5X7.5--·----·--
(W, SWf.t)MSXIS .. 
...... ,. .............. 
.......... ~ ........... 
M5X8.5-----..... 
······················ 

Screw M5X7. 5 .............................. 
Bolt (with W,SW)M5X15 ................ 
Base for cylinder .............. · ............. 
Set plate for cylinder ...................... 
Screw M5 XS. 5 .. · · " ........................ 
Ball joint ....................................... 

1 1 1 
4 4 4 
1 1 1 
1 1 1 
I 1 1 
1 1 1 

1 1 1 I 1 1 
4 4 4 4 4 4 
1 1 1 1 1 1 
1 1 1 1 1 1 
1 1 1 1 1 1 
1 1 1 I 1 1 

A439 M9 1201 022 ;f, J(, 1-- ...................... Bolt- ............................................. 2 2 2 2 2 2 2 2 2 

A440 M9 0550 050 li :1£ 4. 5 · ........ · ....... Washer 4. 5 · ................................. · 2 2 2 2 2 2 2 2 2 
A441 MN 50AO 91 0 1 J / 7 · .... · · .......... · · .. · Link .... · .... · ............ · ·...................... 1 1 1 1 1 1 1 1 1 

H6 YO 50H1 40B '"F * +71 I) ::.- ') / 11'- ...................... Cylinder (for lower thread trimmer) --··--1 1 1 1 1 1 1 1 
H48 YO 10H6 OOA . .:I.=. I~ -tf Jl- .I. II-# UEF£U-- .......... Joint elbow UEF6U· ........................ 5 5 5 5 5 5 5 5 
H56 YO 10H2 32A 7- ~ 7 (M6)1! ........... Tube (MS)black--·--···--·----·------·------0 0 0 0 0 0 0 0 0 

YO 10H2 326 7- ~ 7 (M6)Jit ........... Tube (M6)yellow ........................... 0 0 0 0 0 0 0 0 0 
J30 YO 10J1 11 B :/ ') :.--.st-f"FtiiiiP-1 7 7 ...................... Switch (for cylinder) ....................... 8 2 2 2 2 2 2 2 2 
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Face plate mechanism Patch guide 
~.fflf.ilk 

Fig. gj\d'/,:J- I' 
$ &:1 :g Description 

Amt Req. 
No. Part No. ao (D ..,. 

"'' -NO 
1.{) "" "" 0 0 0 co ~8 ""0 0 

" 
N N N ;::::: ~N N 
~r-..~ f".(V),...-_.. -

Bl YO 10B7 lOA :k :3¥ * :; (~Jl) .. ··········· Screw ........................................... 2 2 2 2 2 2 2 2 2 
B2 YO 1081 40A j; 7 ...................... Collar ........................................... 2 2 2 2 2 2 2 2 2 
B3 Y9 MH0608A ...... A A' M .ll:. ;1. * ::; M6X8 ............. Screw M6X8 · · ... ····· .................. ·•· .. 4 4 4 4 4 4 4 4 4 1\ 

B4 YO lOBI 60A tit. lit • ....... '. ~- ........... Ring ............................................. 8 8 8 8 8 8 8 8 8 
B5 YO 1083 40A A. 7 A. l--""7' I) ;... "f ..... ··· · ·· · ··· ..... · · Thurust bearing· .. ··•·•····· .... ·····•·· ... ·· 4 4 4 4 4 4 4 4 4 
B6 YO 80B1 800 If.! lb !!I ...................... Driving arm ................................... 1 

YO 6061 80C It! lb !!I · .. ·· · .. · · · · ......... · Driving arm ·· · · · ·· · .. · · · · · · · .. ·· · ·· · · · · ...... · 
B7 YO 5081 818 I!IU2~I ~;... * ::; ...................... Support pin ... · ..... · ...... ·· · ··· ··· ..... · ... · 

YO 1081 81A l!liJI!iJ~I ~ ;... * ::; * •• ••• ·~ •••••••••• ·~ •• Support pin .. · · · · · · · · ·· · ... · · •·· · ·· · ·• · •· · .. · · 
B8 Y9 NN08 OOA 7 "} 1- . . . .. . .. . . . . . ~ ........ Nut···························· ................... 1 
89 YO lOBS 80A 7 7 [J ;... tfi ..................... · Teflon plate .................. ···· ............. 1 

BlO YO lOBS OOA [J - 7 -· ~ ;... * ::; ·· · ·· • ····· ... ·· · · ··· · Roller pin ......... · ... ·· ··· ............ •·· · .... 1 
YO 50B8 OOB [J - 7 -. I:: ;... * :; ······················ Roller pin ...................................... 1 1 1 

Bll YO lOBO 02A .,.. I*; !IS ...................... Guide arm ..................................... 1 1 1 1 1 1 1 1 1 
812 Y9 SM70 02A -r -:1 1- 9hz(28) ........... Nut 9/JZ(28) ................................... 1 1 1 1 1 1 1 1 1 
613 Y9 MM0820S ...... 

1\ 11! A' # ;f. Jv 1- (W,SWt1JM8X~ ·· Bolt (with W, SW)MSX20 ................ 1 1 1 1 1 1 1 1 1 
814 YO 1084 03A Tll!Jiltf;tit~I~/;f.::; · · · ·· · · .. · · .. · ...... · · Support pin .. · · ..... · ·· · .. • ... •· .. · · · · · ·· · ... · 1 1 1 1 1 1 1 1 1 
815 YO lOBO 04A ~ 7 t; 7 ...................... Hold collar .... · .... · · · .. · · · · .... · ...... ·· · .. · · 1 1 1 1 1 1 1 1 1 
816 Y9 MH0505A ...... A A' f.t 11:. ;1. * ::; M5X5 ............. Screw M5X5 ................................ · 2 2 2 2 2 2 2 2 2 I\ 

817 Y9 WWJ3 OOA lil ~ M8 .. · · ·· · .... · · · · · • Washer M8 .......... · ..... · ........ · · .. ·· · · .. · 1 1 1 1 1 1 1 1 1 
818 Y9 swoa OOA I~ * liJi :&: M8 ................. Spring washer MS .......................... 1 1 1 1 1 1 1 1 1 
B19 Y9 NF08 OOA ~ -r ·:; 1- Ma ................. Nut M8 ......................................... 1 1 1 1 1 1 1 1 1 

820 Y9 MT03 12A 7 7 "'?' 1 * :; M3X12 ........... Screw M3Xlz ................................ 5 5 5 5 5 5 5 5 5 
821 Y9 NN03 OOA -r ·:; 1- M3 ................. Nut M3 ......................................... 4 4 4 4 4 4 4 4 4 
B22 YO 1082 63A lj\ ~ I I~ * ······················ Spring (for small presser) ............... 1 1 1 1 1 1 1 1 1 
B24 '1:3 MM0410X ~ ;flj A' M ;f. Jv 1- (SWt4)M4X10 ··· Bolt (with SW)M4X10 .................... 2 2 2 2 2 2 2 2 2 " 825 Y9 MM0610A ~ }i:) A' M ;f. Jv 1- M6X10 ........... Bolt M6XIO·· ........ : ........................ 1 1 1 1 1 1 1 1 1 1\ 

B26 YO 1084 04A T ~ l& f.t ts (_tJ ................ Base (upper )for patch guide ........... 1 I 1 I 1 1 1 1 1 
B2B Y9 MM0515S ...... PI A' f;t * }f., 1- (W, SWf;t)M5X15 · · Bolt (with W. SW) M5X15 ............... 2 2 2 2 2 2 2 2 2 ,, 

-t!'B29 YO 8084 16C T ~ ~ m (jiiJi.) 10uffl ... Patch guide (doubul-welt)10m ........ 1 1 1 1 1 
YO BOB4 17C T ~ ~ m '(it.:E) 10amffl· .. Patch guide (single-welt) I 011111 ......... 1 I 1 1 1 
YO 8084 18C T ~ ~ :ti (W x-.:E) 1 Dlllnffl· Patch guide ( T -type) 1 0 mm .. · ........... · 1 1 1 1 1 

B30 YO 1084 05A T ~ IN f.t a ("f) ................ Base (under)for patch guide ........... 1 
-t!'B31 YO 1062 30A lj\ Ml I 11\1 (:6) 9aullffl ....... Small presser foot (rlght)91n ........... 

YO 8082 31B lj\ ~ I IIi (:6) HJMffl ...... Small presser fool (right )10m .......... 1 
-t!'B32 YO 1082 20A lj\ 1lll I IIi (t;::) 91Rmffl ....... Small presser foot (left)9M ............. 

YO 8082 218 lj\ 1111 I IIi (t;::) 1011l111Jf:l·· .... Small presser fool (left)1CA11ft ............ 1 
8802 YO 1082 lOA lj\ ~ .I i! ·:; 1- 91amffl .............. Small presser complete 9mm ............. 

YO 1082 11A lj\ 1lll I i! ·:; 1- I0.Wffl· ............ Small presser complete I Omm .......... • 
YO 8082 11B lj\ till I i! ·:; 1- 10MJf:J ............. Small presser complete 10Dia ........... 1 
YO 1082 12A lj\ 1111 I i! ·:; 1- 1211mJf:J ............. Small presser complete 12M ........... 
YO 8082 12B lj\ 1111 I i! ·:; 1- 12mmffl· ............ Small presser complete 12M ........... 1 
YO 1082 13A lj\ 1111 I i! ':/ 1- 14111111Jf:l· ............ Small presser complete 14111111 .... · ...... 1 1 1 
YO 8082 136 lj\ ~ I i! ·:; 1- 14Mffl ............. Small presser complete 141R ........... 1 
YO 1082 14A lj\ ttl' .I i! ·:; 1- l6mffl·· ........... Small presser complete 16M ........... 1 1 1 1 
YO 8082 14B lj\ ~ I i! ·:; 1- l6Mffl ............. Small presser complete 16mm ........... 1 
YO 1062 15A Jj\ ttl' .I i! ':/ 1- 1 a-m ... ·· ...... ·· Small presser complete 18M .. · ........ 1 1 1 
YO 8062 158 lj\ ttl' I i! •:; 1- 18ramffl ............. Small presser complete 16M ........... 1 
YO 1082 16A lj\ ttJI .I i! "/ 1- 20.ffl ............. Small presser complete zo- ........... 
YO 8082 16B lj\ 1111 I i! •:; 1- 2Qmffl ............. Small presser complete 20M ........... 1 

833 YO 1082 64A tj\ ttJI I Jli M # • • "• • • • • • '"' • ~ • a • • • • • •' Base for small presser .. · ...... ·· .... · .... 1 1 1 1 1 1 
834 YO 1082 62A lj\ 1111 I .ll:. J ~ ;... ~· ..................... Pin for small presser ...... · ............... · 1 1 1 1 1 1 
B35 YO lOBO 03A ~ l*l !IS ~ I ~ ;... ......... ~. '~ ......... Support pin .. · ....... · ...... · .. · · .... · ........ 1 1 1 1 I 1 
836 YO 50BS 81A 11:. ;1. ~ ;... ...................... Set pin .......................................... 1 1 1 1 1 
B37 YO lOBO 308 E !!! ll: ;1. • 7 .................... E-type retaining ring 7 .................... 2 z 2 z 2 
B38 Y9 MP03 06S 7 1'\ ;?. :; (W, SWff)M3X6 .. Screw M3X6 ................................. 2 
839 YO 8086 60A R 1-, ~ ;... ...................... Pin ............................................... 1 

840 YO 8086 OlA t:' ;... .ll:. ;1. ti . ~ ............... ~ .... Set plate ....................................... I 
841 YO BOBS 85A !\ * ...................... Spring .......................................... 1 
842 YO BOBS 84A I\ ;... I' )f., .. ~ ·~. ~-. ·- " ..... ~ "' .. Adjuster ring ................................. · 1 
843 Y9 MT04 lOA t- 7 .': * ::; M4X10 ........... Screw M4X10 ................................ 1 
844 Y9 MM0615A ...... A A' # ;F )f., 1- M6X15 ........... Screw M6X15· ............................... I 1 1 1 1 1 1 1 1 '' 

\ 

1 6 PLY 
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Face plate mechanism Marking lamp • Electric eye 
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Face plate mechanism Marking lamp • Electric eye 

Fig. $£ ::J- F 
No. Part. No. 

851 YO 6087 20C i'lii tfi 
YO 1087 20A iii * 
YO 5087 20B im * 

852 YO 1087 01A <-~/J5/1J-51 ~1\'-J-
853 Y9 WVV08 OOA ei: i: 
854 Y9 swoa OOA '' * m :& 
855 Y9 NF08 OOA il 7 ·:; 1-
856 Y9 WU06 OON 7 1' Cl :..- 8!' i: 
857 Y9 MM0615C ~ i' ·:; :1#:;';:1117\#;f- /v 1-

*858 YO 1087 03A "-~/17/1:JJ'\-if-
14-859 Y9 MR06 45S ;f- Jv I-

Y9 MR06 65S ;f- Jv 1-

Description 

··· .................. · Face plate ......... ·· .......................... 1 
........... · .. · · ..... · Face plate ................. · ............ ·· ... ·· 
...................... Face plate .................................... . 
· .......... ·· · .. · · ... · Slide base ( FOI' marking lamp) ........ 1 1 1 
8 ...... · .............. · Washer 8 .. · ............. · ·· .. · .............. · .... · 1 1 1 
8 · .. · ................ Spring washer 8 ............................. 1 I 1 
8 .................... Nut 8 ............................................ 1 1 1 
6 ............. · ..... · Nylon washer 6 .. · · .......................... 1 1 1 
M6X15 ........... Bolt M6X15 ................................... 1 1 1 
(9~12mmffl) ..... Spaoer(9-1Zrtmftl)(lor making lamp)··· 2 2 2 2 2 
(W, SWH)M6X45 · · Bolt ( wittl W, SW) M6X45 ............... 2 2 2 2 2 
(W, SWf:t) M6X65 .. Bolt ( wittl W, SW) M6X65 ............... 2 2 2 2 2 

1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
2 2 2 2 
2 2 2 2 
2 2 2 2 

862 Y9 MR08 30S ;f- Ji.- 1- (W,SWt1)MSX30 .. Bolt (wittl W, SW) M8X30 ............... 2 2 2 2 2 2 2 2 2 
863 YO 1087 OOA ?-~/-1'7/':t.t!:;e-e;- ...................... Base(formarkinglamp) ................ 1 1 1 1 1 1 
864 Y9 MR06 20S ;J{ JL- I- (W, SWf;f )M6X20 .. Bolt ( wlttl W, SW) M6X20 · ............. · 2 2 2 2 2 2 2 2 2 
865 Y9 MM0625A :t;: 1il 7\. H ;:J{ JJ.. 1- M6X25 ........... Bolt M6X25 ................................... 2 2 2 2 2 2 2 2 2 
866 Y9 MM0410S :t;: flJ 7\. f1 ;J{ JL- 1- (W,SWf:t)M4XIO .. Bolt (with W, SW)M4X10 ................ 4 4 4 4 4 4 4 
867 Y9 NN05 OOA 7 •:; 1- MS ................. Nut M5 ...... ··· ................................ 2 2 2 2 2 2 2 
868 YO 6082 71A ~ • tf ~ f1 ;fif ··· .................. · Set pin· ......................................... 2 2 2 2 2 2 2 
869 Y9 NN03 OOA 7 ·:; 1- M3 · ........ · ...... · Nut M3 · .. · .... · .. · ............... · ............ · 4 4 4 4 4 4 4 

870 YO 6082 73A ~ • tf ~ f1 a (=i:iJ· ............... Base (right)( for electric eye) .......... I 1 1 
871 Y9 MP03 15A "}- /'{ :f. :; M3X15 ........... Screw M3X15 ................................ 4 4 4 
872 YO 6082 75A ~ IIW ~ f14* 1& f1 -e;- (:6) ............... Base (right) .................................. 1 I 1 
873 Y9 MM0510A :t;: 111 7i: f;t ;j{ JJ.. 1- M5XIO ........... Screw M5XJO ................................ 4 4 4 
874 YO lOBO OlA ;t p;j a ...................... GUide ........................................... 1 1 1 
875 Y9 MM0410A :t;: jlj 7\. f1 ;:J{ Ji.- 1- M4X10 ........... Bolt M4X10 ................................... 2 2 2 
876 YO 6082 72A ~ t W ~ # -e;- (:~) ................ Base (left) (for electric eye) ........... 1 1 I 
877 YO 6062 74A ~ • W 1& Mfif 1& f1 -e;- ('ti:) ................ Base (left) .................................... 1 1 1 
878 Y9 MM0515A :t;: 111 7\ f1 ;f- Jv 1- M5X15 ........... Bolt M5X15 ................................... I 
879 YO 50B4 028 T II!~ I) / :Sf -SH:I.l 'i: A ...... · .. · .... ·.. ... .. Bracket .. · ...... · .. · .. · .. · .. · .. · · · .. · ...... ·.... 1 

I I 
4 4 
1 I 

4 
I 

2 2 
2 1 
2 I 

I I 
4 4 
1 I 
4 4 
I I 
2 2 
1 1 
1 1 

881 Y9 MM0555A 
882 Y9 NN08 OOA 
883 YO 1 OA4 06A 
684 YO I OBO 50A 
885 Y9 NN04 OOA 
886 M9 1302 086 
887 YO 1 OBO 52A 
888 YO 6083 60C 
B89 Y9 MM0615A 

1\ 111 7i: f1 ;:J{ Jv t-
7 "J I-
T r.i ~ 1) :..- :Sf .1.!: ;1. fi 
J: * ..l )1.- ;C 
7 ·:; 1-
::f /.. & 
l:*~Jl, J 5-- 11:..- ~ -SHii:tA 
~ f.ii ~ A ± -e;-
:t;: flJ 7\. f1 ;j{ )1,. 1-

M5X55 ........... Bolt M5X15 ................................... 2 2 2 
M8 .... · ...... · .... · Nut MS · ........ · ........ · ........ · .. · .......... 2 2 2 2 2 
.............. · ....... Set plate for cylinder ...................... 1 1 I 
...................... Upper thread releaser .................... 1 I I 1 1 
M4 · .. · .. · .... · ·.... Nut M4 .. · ...... · ...... · · · .. · ........ · ...... · .. · 2 2 2 2 2 
· ..................... Rubber plug ....... · ...... · ·· ................. 1 1 1 I 1 
...................... Bracket ......................................... 1 1 1 1 1 
...................... Base (for Fig. 887) ......................... 1 1 1 
M6X15 ........... Bolt M6X15· .................................. 2 3 3 3 3 

2 2 2 
2 2 2 2 
1 1 1 
1 1 1 1 
2 2 2 2 
1 1 1 1 
I 1 1 1 
I 1 1 
3 3 3 3 

890 Y9 MP04 lOS 7 /'{ * :; 
891 YO 5085 83A 7 f Q ;..- 7 'J ·:; '1 
892 Y9 MM0415A :t;: 111 7i: f1 ;;t< Jv 1-
893 YO 1083 61 A ~ f.ii i: .Jl. ~ 7 t1i 
894 YO lOBO 51A J::ft~JL-;1. 5--IJ ;....1(-ll:;t.fi 

(W, SWf:t)M4XJO .. Screw (with W, SW) M4X10 ............ 1 1 I 
NK-2N ............ Nylon clip NK-2N ........................... 1 1 1 
M4X15 ........... BoltM4X15 ................................... 2 2 2 
· ...... · .......... · .. · Support bracket · .. · .............. · .. · ...... · 1 I 1 
...................... Set plate ....................................... 1 I 1 
...................... Set plate ..................................... .. 
NK-6N ............ Nylon clip NK-6N ...................... · .... 1 
................. · .... Hexagon pin· ................... · ............ · 1 
...................... Set plate for marking lamp ............ .. 

1 
1 

2 2 
1 I 

1 1 
2 2 

1 I 1 
1 I I 
2 2 2 2 
1 1 1 1 
1 1 1 

1 
2 

1 I 1 

YO 50BO 518 l::ft~JL- ;( ~ IJ / $f -lf:;l.fi 
895 YO 5085 838 7 f Cl :..- 7 I) ·:; -;t 
896 YO 1084 OOA T~~'}/$1'-i\;lili:'/;J.::J 
898 YO 50B7 02A ? - ~ / 1' 7 ;..- '1 .1.!: ;1. fi 
B99 Y9 MM0615A :t;: flJ 7\. f1 ;f- Jv 1- M6X15 ........... Bolt M6X15 ................................... 2 3 3 3 3 3 3 3 3 

BIOO YO 50B4 02B T!fl~ 'J :..-:Sf-$t~~.Jl. ...................... Base............................................ 1 1 I 
8101 YO 50BO 516 J:,ft~Jv;(5--'J/1f-.!l:;ttli ...................... Setplate·...................................... 1 1 I 
8102 YO 5083 608 ;t; f8 ~ Jt ± -e;- ...................... Base (for Fig. 100) ......................... 1 1 1 
8103 YO 50B4 OOB Tll'/5-- 1J/1-i\ftll:::'/.f:V ...................... Hexagon pin.................................. 1 I 1 
8104 Y9 MM0615S :t;: 1il 7\. f1 ;:J{ JL- 1- (W,SWf:t)M6X15 .. Bolt(with W,SW) M6Xl5............... 2 2 2 

J31 YO 80J3 738 7 :t 1- i! / 'It - ..... · ........ · ....... Electric eye· ................................. · 2 2 2 2 
YO 60J3 73A '7 =t 1- 1:z / 'It ..................... · Electric eye .. · ....................... · ....... · 2 2 2 

J33 YO 60J4 04A ? - ~ /7 7 / :t i! ·:; 1- (SV) f- ............ Marking lamp (5V) f- ...................... · I 1 I 
YO 10J4 01A 7-~/77/7'1!·:; 1- (2.5V)+· ........ Marklnglamp(2.5V)+ ................... . 

J34 YO 60J4 046 ? - ~ ;..- 7 7 / -;t i! ·:; 1- (5VH: ............ Marking lamp (SV) + ...................... · 1 
YO 10J4 01A ? - ~ ;..- 7 7 / -;t 1! ·:; I- (2. 5V) + ......... Marking lamp (2. 5V) + ................... · 

J35 YO IOJ4 03A "' - ~ :..- -7 7 :..- '1' ~ (5V) ............... Bulb for marking lamp {5V) ........... •• 2 2 2 2 2 
YO 06J4 02A ? - ~ :..- '1 7 :..- '1 Jf (2. SV) ............ Bulb for marking lamp {2. 5V) .......... 2 2 2 2 

H7 YO 10H2 40A T ~ ~ m :/ IJ / 11 - ...................... Cylinder {for patch guide) .............. 1 
YO 50H2 408 T ~ :iE Mi ~ IJ / §- ...................... Cylinder (fOt' patch guide)............... 1 1 1 

HB YO 10HO 20A J:. ~ ~ JL- ;1. :/ IJ / 11 .... · .. · ............. · Cylinder (for upper thread releaser) .. 1 1 1 I 1 I 
H31 YO 1 OH I 63A .A t::- 1-" ::J ;..- 1- Cl - 7 - SS6-01-A .. · ...... Speed control valve SS6-01-A .......... 3 3 3 3 3 3 3 
H35 YO 10H1 60A .At:'- 1-" ::J /I- Cl 7 SS6-M5-A ....... Speed control valve SS6-M5-A ......... 6 6 6 6 G 6 4 6 6 
H47 YO lOHO 90A 7 7 / 7 ft '¥- BF6U .............. Joint clamp BF6U ...... · .. · ...... · .. · ...... · 20 20 20 14 20 20 14 20 20 
H56 YO 10A2 32A 7 ~ 7 (M6)!! ........... Tube (M6) blaok ............................ o 0 0 0 0 0 0 0 0 

YO 10A2 328 7 ~ 7 (M6)if ........... Tube (M6) yellow .......................... 0 0 0 0 0 0 0 0 0 

ru "' From the library of: Superior Sewing Machine & Supply LLC
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Main clamp mechanism 
ltffltlf£ 

Fig. $£::J-I' liB "' :g Description 
Amt Req. 

No. Part No. "" lo5"<~"N~NOL()NM 

N~~~~8~~~ 
r-...,.....,._,.....,.....C")...-...-,..-

C1 Y9 MM1045A ..... 111 1'i: f.t ;1f Jv f. M10X45 .. ·····••· Bolt M10X45 ···•··········••···•···········•· 4 4 4 4 4 4 4 4 4 " C2 Y9 NN06 OOA 7 ·:; ... MG ................. Nut MG ......................................... 2 2 2 2 2 2 2 2 2 
C3 Y9 MR06 45A :tl: 111 * )(, ... MGX45 ...... · ···· Bolt M6X45 .............................. ··· ·· 2 2 2 2 2 2 2 2 2 
C4 Y9 MM0515A ...... 111 1'i: fit * J!.- ... M5X15 ........... Bolt M5X15 ................................... 4 4 4 4 4 4 4 4 4 " CS YO 50Cl 66A * fill I 7 1-- !1:. ;1. ( t;::) .. .......... · · · · Vibration stopper (left) ..... · .. · .......... 1 1 1 1 1 1 1 1 1 

YO SOC I 67A * fill I 7 1-- !1:. ;1. (;t) ................ Vibration stopper (right) ................. 1 1 1 1 1 1 1 1 1 
C6 YO sacs SOA /'>( 7' !) / '1 NTN·FF 2025 ZW .. Bearing NTN-FF 2025 ZW · .............. 2 2 2 2 2 2 2 2 2 
C7 YO 50C6 01A 7 ·:; ... (~Jl) ............. Nut ............................................... 2 2 2 2 2 2 2 2 2 
C8 YO 50C1 OOA *fllli71--.tl:.;i.:;';;1ll"f'/ ........ ··· ........... Bolt for vibration stopper ............ ····· 2 2 2 2 2 2 2 2 2 
C9 Y9 NF06 OON -r 1 a /&;l -r ·:; ... M6 ................ · Nylon nut M6 · ......... •·· ................... · 2 2 2 2 2 2 2 2 2 

C10 YO SOCl 07A *fill I 'l 1J /1f-1l:tli ...................... Set plate for cylinder .. · ................... 4 4 4 4 4 4 4 4 4 
C11 Y9 MM0515S ...... 111 1'i: f.t # )(, ... (W,SW#)M5X15 ·· Bolt (with W, SW) M5X15 ............... 4 4 4 4 4 4 4 4 4 J\ 

C12 YO 50C9 OOA Cl ·:; ... I / t: RBH-8 ........... · Ball joint RBH-8 ............................. 2 2 2 2 2 2 2 2 2 
Cl3 YO lOBO 308 E fl. !1:. ;1. fa 7 ....... ·· ....... ··· · E-type retaining ring 7 .................... 2 2 2 2 2 2 2 2 2 

-t.C14 YO 50C2 148 tiT ib ~- 51 ~~ * (tl!l)· ............ Spring (9-12mlt)·· .......................... 2 2 2 2 2 2 2 2 2 
YO 50C2 14C tiT ib ~ 51 /{ * (it:rt:J)··· .. ········ Spring (14-2<m) .......................... 2 2 2 2 2 2 2 2 2 

C15 YO 50C6 55 A lJl * :; ~ fi ...................... Screw ........................................... 4 4 4 4 4 4 4 4 4 
-kClG YO 50C2 128 fiiMii:::.-•J ~ 1-~JI~A- ...................... Bracket ......................................... 2 z 2 z 2 2 2 2 2 

Cl7 YO 50C3 70A m ~ (~Jl)M6 ........ Washer M6 .................................... 4 4 4 4 4 4 4 4 4 
C16 YO 50C2 22A :Vfit.~ft: IHt !1:.~ (¢)··· ............. Set plate (left) .............................. 1 1 1 1 1 1 1 1 1 

YO 50C2 23A :liT it. li 1'1' lbff .Lt:.ti (l:i)· ............... Set plate (right) ............................. 1 1 1 1 1 1 1 1 1 
C19 Y9 wwoo OOA 8i ~ M6 · ·· · ..... · ... · .. · Washer M6 .... · ... · ....... • ·· .. · · ·· .. · ...... · · 4 4 4 4 4 4 4 4 4 

C20 Y9 SWOO OOA J\ * 8i ~ M6 ................. Spring washer M6 ...... ··· ............ · ··•· 4 4 4 4 4 4 4 4 4 
C21 Y9 NF06 OOA ii -r •:; ... M6 ................. Nut M6 ......................................... 4 4 4 4 4 4 4 4 4 
C22 Y9 MM0525A ...... 

~ :It f;t * J(, ... M5X25 ........... Bolt M5X25 ................................. ·· 2 2 2 2 2 2 2 2 2 J\ 

-kSCOl YO 80C1 24C * fill I 1:! ·:; " (¢)· ............... Main clamp complete (left) ............. 1 
YO 80C1 25C * ~ J: 1:! ·:; ... (l5) ................ Main clamp complete (right) ........... 1 

'trC23 YO 50C2 15C t1f i6 ~ f'F Ill • <tl~J ............. Shaft (9-12.) .............................. 4 4 4 4 4 4 4 4 4 
C24 YO 50C2 40A t1f it. ti 112 f;t ti ..................... ·Base· ........................................... z 2 2 2 2 2 2 2 2 
C25 Y9 MM0410S ...... 111 1'i: fi ;f, Jv ... (W.SWf;t)M4X10 .. Bolt (with W, SW) M4X10 ............... 8 8 8 8 8 8 8 8 8 J\ 

C26 Y9 MU04 OSA -:/7 :;J.. 7- ·:; ? * :; M4X5 ............. Plastic screw M4X5 ....................... 4 4 4 4 4 4 4 4 4 
C27 YO lOGS 34A 7 5 "} -:/::E~tfl~-T~ ...................... Guide plate (for patch material)······ 1 1 1 1 1 1 1 1 1 

YO 60C8 348 75-:;-:/::E~:U!!~-T~ ...................... Guide plate (for flap material) ......... 1 1 1 1 1 1 1 
C28 Y9 MT03 05A ... 5 :;J.. * :; M3XS ............. Screw M3X5 ................................. 4 
C29 Y9 MS04 06A m * :; M4X6··· .......... Screw M4X6····· ............................ 4 4 4 4 4 4 4 4 4 

C30 YO 80C8 36B 7 5 ·:; :1 ~ -T ~ ...................... Guide plate (for flap) ..................... 2 
'trC31 YO 80Cl 520 * fill I. J: ~ (:t'l9-12111lnffl ·· Plate (right) 9-u~ ......................... 1 

YO 80C1 510 * fill I J: ti (ti:)9-1211111ffl ·· Plate( left) 9-12m········· .. ·•· ............ 1 
C32 Y9 SM34 02A it .. * :; 9fo,.(40)X5 ...... Screw 9/t;.~(40)X5 .......................... 4 4 4 4 4 4 4 4 4 
C33 YO 80C2 OOE :liT ib ~ ti 1 I' (¢)9-121111 .. ··· Guide (left) (forfolderbrade) ......... 1 1 1 1 1 

YO 80C2 OlE fi i6 tli ti 1 I' (:6)9-1211111 ..... Guide (right) (for folder brade) ....... 1 1 1 1 1 
YO 60C2 OOD :liT i6 ~ ti 1 I' (t£)9-12111111··· .. Guide (left) (for folder brade)··· .. ···· 
YO 60C2 010 fi ib ~ ti 1 .... (:ti)9-12u ..... Guide (right) (for folder brade) ······· 
YO 50C2 ooc :liT i6 fi ti 1 I' (ti)9-12lllll ..... Guide (left) (for folder brade) ......... 
YO 50C2 OlC :liT il:. ~ tJ 1 .... (:t')9-12aml· .... Guide (right) (for folder brade) ....... 
YO 10C2 OOB tiT il:. ~ ti 1 !-=' (¢)9-121111· .. ·· Guide (left) (for folder brade)·· ....... 
YO 10C2 018 iii" it. t!i jj 1 I' (;£;)9-12M ..... Guide (right) (for folder brade) ....... 
YO 80C2 OOE fi i6 ~ ti 1 .... (¢)14-zo-.... Guide (left) (for folder brade) ......... 1 
YO 80C2 OlE :liT it. ~ ti 1 I-" (:ti)14-201Mt .. ·• Guide (right) (for folder brade) ....... 1 
YO 60C2 04C tiT il:. ti ti 1 I' (¢)14-ZO.·· .. Guide (left) (for folder brade) ......... 
YO 60C2 05C t1f il:. ~ ti 1 I' (:6)14-zo.m .... Guide {right) (for folder brade) ....... 
YO 10C2 04B tiT il:. ~ ti 1 I' ( t£)14-20.·· .. Guide (left) (for folder brade) ........ · 
YO 10C2 056 t1f il:. ~ ti 1 .... (:6)14-20.· .. · Guide (right) (for folder brade) ....... 

C34 YO 80C2 lOG :liT it. s. ;f& 9-12M ........... Folder bra de 9-12m ..... · · ·· ............. 2 
YO 60C2 108 1fT ib ' fi 9-12M · · · .. · • .. · · Folder brade 9-12M · .... · · .... · ... · · · · · .. 2 2 2 2 2 2 
YO 50C2 lOA tiT il:. .::;. fi 9-12111111····· ...... Folder brade 9-12111ln· ..................... 2 
YO 80C2 119 1fi ~ ' fi (ir:)14-zo-.... Folder brade 14-2011nt .................... 1 
YO 60C2 llA :liT il:. .;: fi (¢)14-ZOian .... Folder brade 14-ZOinm .................... 
YO 60C2 098 :liT 1.6 ' ti (:ti)14-2Qa .. ·· Folder brade 14-ZOinm .................... 
YO 80CZ 09C :liT 16 s. ~ (:ti)14-20alm .... Folder brade 14-2Giul .................... 1 

C35 YO 80C1 zoe * 1lll I (ti::)9-12lllllffl ·· Main clamp (left) 9-12IIRI ............... 1 
YO OOCl 200 * fill I (ti::)9-12lllllffl ··· Main clamp (left) 9-lz.m ............... 1 1 1 1 
YO 10C1 20A * fill I (ti:)9-12Ruffl .. Main clamp (left) 9-12nua ............... 1 1 
YO 50C1 208 * ~ I (ir:)9-12lllllffl .. Main clamp (left) 9-12JIIII············ ... 
YO 80Cl 226 * fill I (ti::)14-20Mill .. Main clamp (left) 14-2Qaln .............. 1 
YO OOCl 22C * fill I (ti::)l4-20M.ffl·· Main clamp (left) 14-20atat··· ........... 
YO 10Cl 22A * ~ I (;5::)14-ZOIIImffl .. Main clamp (left) 14-2011m .. ···· ........ 
YO 80C1 21C * fill I (:t)9-12M,Eij· .. Main clamp (right) ......................... 1 
YO 90C1 210 * fill I (;E-) 9-12llm,Efi·· Main clamp (right) ......................... 
YO 10C1 21A * fill J: (:E')9-12m11Jfj ... Main clamp (right) ......................... 1 I 
YO 50C1 21B * ~ I (:ti)9-12mll.li! ... Main clamp (right) ......................... 

--kl;t.lf-'/$~7!T "k is gauges parts. 
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[}jj 1\:~ ;;t 1*11*' lillJ- 1 
Main clamp mechanism 

~11ft 
Fig. f!B£::J-r 1511 a ~ Description 

Amt Req. 
No. Part No. ""' (D"'!';f"C'J..-Ngi.(')NM 

OOOc:>CO COOO 
NNN.-.- -NN 
,....._,...._,....._,....._,......_M~,--,.-

C35 YO 80C1 23B * 1111 :r (ti)14-2011J11ffl·· Main clamp (right) ......................... 1 
YO 9JC1 23C * ~ :r (ti)14-20mffl·· Main clamp (right)························· 
YO lOCI 23A * ~ :r (.ti)14-20111mffl·· Main clamp (right)························· 1 1 1 1 

C36 YO 10C1 42A * ~ :r rJ 7 :f ./... 3mm(tli'-) ········ Rubber 3mm (for main clamp)··········· 2 2 2 2 2 2 2 2 2 
YO 10C1 41A * Jill I ., 7 ::.1 L. 2JIIm • •• • • • • • • • • • • • • • • Rubber 2Im (for mal n clamp) · ·· · ·· · · · · · 2 2 2 2 2 2 2 2 2 
YO 10C1 43A * Jill :r rJ 7 ::.1 L. 4mm ···•·•••·•••·••·· Rubber <101m (for main clamp)··········· 2 2 2 2 2 2 2 2 2 
YO 10Cl 44A * Jill :r ., 7 ::.1 L. 5mm················· Rubber 5mm (for main clamp) ........... 2 2 2 2 2 2 2 2 2 

C37 YO 50Cl 58A * Jill :r t: ;_., (Ul.*)••••••""""" Pin 9-12Jnin••• .. ••• .. ••••••••••"'""""""""""" 2 2 2 2 2 2 2 2 2 
YO 50C1 588 * jl!! :r t: ;_., ($J!J)············· Pin 14-20mm .................................. 2 2 2 2 2 2 2 2 2 

C40 YO 10C4 53 A A ~ if 0. Slim .............. Spacer 0. 5mm ••·••••••·••••••••••·••••••·•·•·· 1 1 1 1 1 1 
-(rC41 Y9 MM0640S ...... 1fl :;\: {;:t ~ )I.- 1- (W,SW!ti.I>XtlHZ.) ·Bolt (with W, SW)MGX40(9-12m) ....... 4 4 4 4 4 4 4 4 4 /' 

C44 YO 10C8 lOA 7 5 ·:; :11111 :r., 5 ::.1 J... ...................... Rubber (for flap clamp) .................. 2 2 2 2 2 2 2 
-(rC45 YO 80C7 72C 7 5 ·:; :1 1111 :r (ti::) 10almffl··· ... Aap clamp (left) 10 ....................... 1 

YO 80C7 73C 7 5 ·:; :1 Jill :r (;fi) 10mmffl .. ···· Aap clamp (right) 10.·· ................. 1 
C46 YO 60C8 Z!A 7 5 ·; :tJII!:r INf.t~ .11: ;o: ta ...................... Pin ............................................... 2 2 2 2 2 2 2 
C47 YO 50C4 518 A7 A 1- r\.7' ') ::..-7 ..... · ·· · ·· · ... ·· · ··· · Thrust bearing ·· · ·· · ·• ··· · · ..... ·· · ··· •· •·· · · 2 2 2 2 2 2 2 
C48 YO 60C8 25A 7 5 ·:; :1Jilli.INf.t"8' (;fi)·· .............. Base (right){ for flap clamp) ............ 1 1 1 1 1 1 1 

YO 60C8 24A 7 5 ":J :11111I.!Nf.t"8' (ti::J ................ Base (left)(ror flap clamp) .............. 1 1 1 1 1 1 1 
C49 Y9 MM0410S ...... :fij :;\: f.t ~ Jl.- t- (W,SWi:t)M4XIO ·· Bolt (with W, SW)M4X10 ................ 4 4 4 4 4 4 4 /' 

C50 YO 60C7 89A 7 7 "I "1#11IINMi't J..!JiiNMi't (ti::) ................ Base (left) (for Fig. C46) ................ 1 1 1 1 1 1 1 
YO 60C7 90A 7 7 :t"t#ll.riNMf:t .t.l::tiiNM~ (;fi) ................ Base (right) (for Fig.C46) .............. 1 1 1 1 1 1 1 

C51 Y9 MM0406A i\ 11'! 1\: f.t ;f{ Jv t- M4X6 ............. Bolt M4X6 .................................... 2 2 2 2 2 2 2 
C52 Y9 MM0410A ...... A 1C M "' Jv t- M4X10 ···········Bolt M4X10·· ................................. 4 4 4 4 4 4 4 1\ 

C53 YO 60C8 288 7 7 •;t :111!1 I 51 J( ;f · · · ·· · .. ·· ..... · · ··· · · Spring (for flap clamp) ............ ·· · · · · · 2 2 2 2 2 2 2 
C54 YO 60C8 32A 7"7-:1 /'jl!l:r :i'l :.-1-~M~ ...................... Base (for flap cylinder) ................... 2 2 2 2 2 2 2 
C55 YO 60C8 ZOB T'i-J 11J!I;il) /1-1tSU. ...................... Bracket ......................................... 2 2 2 2 2 2 2 
C56 YO 10C4 80A $i;tfi:i:JilJ..I:;Ct:"/;f-;/ ...................... Pin screw ...................................... 2 2 2 2 2 2 2 2 2 
C57 YO 50C1 OOA *JII!I{it.~;eJ1::.;e~ (fliJ)········ .. ··· Set plate (9 -1Z.) ....................... 2 2 2 2 2 2 2 2 2 

YO 50C1 OlA *JII!I{it8.~;<.il::.;C~ ($'rfJ)············· Set plate (14-20IIRII) ....................... 2 2 2 2 2 2 2 2 2 
C58 Y9 NN04 OOA 1" ':J t- M4 ................. Nut M4 ......................................... 2 2 2 2 2 2 2 2 2 
C59 Y9 MM0415S ...... A 1C M *" Jv t- (W.SWf;t)M4XJ5 ··Bolt (with W. SWf.t) M4X15 ............ 2 2 2 2 2 2 2 2 2 /' 

C60 Y9 MM0420A ...... Pl :;\: f.t *" )I.- t- M4X20 · ·· ········ Bolt M4X20 ................................... 2 2 2 2 2 2 2 2 2 /' 

C61 YO 50C1 118 * Jill I ;g IIi! (t,;:) ................ Arm# 1 (left) · · ............................... 1 
YO 60C1 11C * Jill I ;g - 1!11 (ti::) ................ Arm#1 (left) ................................. 1 1 1 
YO 50C1 12B * jl!! I Jg - IIi {;fi) .. ········· ..... Arm# 1 (right) ............................... 
YO 60C1 12C * 1111 I Jg - IIi ( .ti") ................ Arm# 1 (right) ............................... 1 1 1 1 1 1 1 1 

C62 YO 10C7 lOA 11.. ~ * -;; (~Jl) ............. Screw ........................................... 2 2 2 2 2 2 2 2 2 
C63 YO 1081 40A tJ 7 ...................... Coller ........................................... 2 2 2 2 2 2 2 2 2 
C64 Y9 MH0608A ~ 11'! 1C M l1: ;( * :; M6XB ............. Bolt M6X8 .................................... 4 4 4 4 4 4 4 4 4 /' 

C65 YO 1081 60A tt il fa ...................... Ring ............................................. 8 8 8 8 8 8 8 8 8 
C66 YO 1083 40A A7A l-r\7'" IJ ;_., '} ······ ·· ·············· Thrust bearing ............................... 4 4 4 4 4 4 4 4 4 
C67 YO 50Cl 068 *~I~.JNf.tr\- A (ti::)·· .............. Arm base (left) .............................. 1 

YO 60C1 ooc *Jillii!ii)Nf.tr\- A (ti::)· ............... Arm base (left)···· .......................... 1 
YO 50C1 068 *Jillii!ii)Nf.tr\.-.A (;ti) ................ Arm base (right) ............................ 
YO 60Cl ooc *~IIJI'i.lNf.tr\- A (;fi)· ............... Arm base (right) ............................ 1 1 1 1 1 1 1 1 

C68 YO 50Cl 13A * Jill I IR J1: • ...................... Set pin .......................................... 2 2 2 2 2 2 2 2 2 
C69 YO lOBO 30A E Ill l1: .1- • 5 · ········ .......... · E-type retaining ring 5 ... ······· ··· ....... 2 2 2 2 2 2 2 2 2 

C70 Y9 MH0608A ...... 11'! /\:# .11::. ;( * -;; M6X8 ............. Bolt M6X8 .................................... 2 2 2 2 2 2 2 2 2 1\ 

C71 YO 50C3 43A !1'1\A1' "./ 7-.il::.;e;& .................... ·· Set plate (for valve) .................. ····· 2 2 
YO 60C3 438 !1'11:A1' ":J 7-ll:;<~ ........... ··········· Set plate (for valve) ....................... 2 2 2 2 2 2 2 

C72 Y9 MM0515A t;. 11) 1\: f.t it' Jv t- MSX15 ···········Bolt M5X15 ................................... 4 4 4 2 4 4 2 4 4 
C73 Y9 NF06 OON 1" 1' tl ;_., tl 1" •;t 1- M6 · · · · · · · · · .. · · · · · · Nylon nut M6 · · .. · · · ...... • •· · ........ · .. · · · · · 4 4 4 4 4 4 4 4 4 
C74 Y9 NN06 OOA 1" •;t t- M6 ·················Nut M6 ......................................... 4 4 4 4 4 4 4 4 4 
C75 Y9 NN06 OON 1" 1 0 ;_., ~ :i: M6 · ·· ·· · .. · · ..... · · Nylon whasher M6 · ......................... 4 4 4 4 4 4 4 4 4 
C76 YO 50C2 41A vr it.~ f'F Ill • ± A (;~)····· ........... Base (for f<lder brade)(left) ........... 1 1 1 1 1 1 1 1 1 1:1 

YO 50C2 42A tlr it..ti fF t.Hi ± .g. (;fi) ................ Base (for folder brade)(right) ......... 1 1 1 1 1 1 1 1 1 
H9 YO lOHO 62A * jill I 'Y I) ;_., ~ - ...................... Cylinder (for main clamp) ............... 2 2 2 2 2 2 2 2 2 

H10 YO SOHO 648 tlr i64i 'l I) ;_., ~ - ...................... Cylinder (for folder brade) .............. 2 2 2 2 2 2 2 2 2 
Hll YO 10H4 02A 7 7 '"J :1~ I 'l I) ;_., .y- ...................... Cylinder {for flap clamp) ................. 2 2 2 2 2 2 2 
H35 YO 10H1 60A At:"-I'::J/t-CJ-5- SS6-M5-UA ..... Speed control valve SS6-M5-UA · · ·· ·· 4 4 4 4 4 4 4 4 4 
H47 YO JOHO 90A 7 7 ;_., :1 II =F BF6U·············· Joint clamp BF6U ........................... 1212 12 8 12 12 8 12 12 
H50 YO 10H5 lOA I/ I~ - ~ J\ Jv 7 3 V · · · ·· · ·· · · .. · · · ·· Shift-type valve 3 V .... · .. · ...... ·· · ....... 8 8 8 6 8 8 6 8 8 
H56 YO 10H2 32A 7 .:l.. 7 (M6)ll ........... Tube (M6) black ............................ o 0 0 0 0 0 0 0 0 

YO !OH2 328 7 ::1. 7 {MG)-.: ........... Tube (M6) yellow .......................... 0 0 0 0 0 0 0 0 0 
J32 YO 80J3 53A fi. t;t 7 :1 (270M!) ........... Reflective tape {270iunl) ................... 1 1 1 1 1 1 1 
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~ PL Y-/LUO -7- )l. A.~~ UYJ- I 
PLY -7200 Tab Knife mechanism 

Fig. g&,::J-~ 
ltffltllft 

Amt Req. 
No. Part. No. "' = Description 

~6800~8}2~8 
(".J<:'.JN...-..--0..-C'-JN 
1"-1"-1"-1"-l"-<'0~~~ 

01 YO 80D2 628 :J-t-; .:z.±H; tJ-; 1'J / 'f (1) ················· Cap ring (1) .................................. 3 
D2 Y9 MHOS 05A 7>: ;Ill 1\ f;t * :/ M5X5 ............ · Screw M5X5 .......... ··· .................... 6 

*03 YO 8003 14A :::J - ;- - f. ;z; ± ~ lCJmmffl ............. Tab knife base 10.111··· ..................... 6 
04 Y9 MM0515S :t\ ;II! 'A f.t # Jl- I- (W,SWJ!l)M5X15 ··Bolt (with W,SW) M5Xl5 ............... Z 
D5 'YO 10D4 14A ::J-7-;t. Aft..-.:-Al1!7'tii ......................... Connecting plate .................................... 1 
06 Y9 MM0625S 7>: :111 1\ f;t # Jl.- 1- (W,SW#)M6X25 .. Bolt (with W,SW) M6X25 ............... 2 
D7 'YO 6004 93A J-t-n.IUU~i"UU ...................... Base ........................................... . 

'YO 80D4 938 :J-t-; AIIHt!iUffilifHl ...................... Base ............................................ 1 
DB 'YO 8004 91 C ::J -;1- - .;. A ~ lb ti (2, :ti:J ..... · ........ Movelng biU!e (2,1eft) · · .................... 1 
D9 'YO 8004 908 :::1 - -;J-- f. ;z; I! ti ~ {1, :fi) ............. Movelng base (1, right) .................. 1 

D10 'YO 50D5 25A c ~ J.l:. .;. til (W!Jf:l32) .......... G-type retaining ring (32) ............... 2 2 2 2 2 2 2 2 2 
D11 Y9 MP04 lOS T A( '*- :; (W,SWff)M4X10 .. Screw (with W, SW)M4X10 ............. 4 4 4 4 4 4 4 4 4 
D12 Y9 MP04 lOS T A( * :; (W.SWff)M4XlO .. Screw (with W, SW)M4X10 ............. 4 
D13 'YO 80D8 OOA v - Jl.- J.l:. .;. fi (2) ................. Set plate (2) for rail ....................... 1 
014 Y9 MM0620S ":111 1\ f;t # JL- I- (W.SWffJM6Xa:J .. Bolt(withW,SW)M6X20 ................ 5 
D15 'YO 8000 85A LM "'}' Q ·:t ? J.l:. .!- fi ...................... Stopper ........................................ 4 
D16 Y9 MP03 lOS T A( * -:1 {W,SWff)M3X10 .. Screw (with W, SW) M3X10· ........... 4 
Dl7 'YO 8000 66A L M "'}' Q 7 ? ...................... LM block ...................................... 2 
D18 Y9 MM0412A 7>: 111 1\ f;t # Jl.- I- M4X12 ........... Bolt M4X12 ................................... 6 
D19 'YO 80D3 30A :::1- -;J--.;. .A•± t:Hl::.fi (2) ................. Set plate (2) for base ..................... 1 

D20 Y9 MK03 12A 7>: 111 1\ 'f;t ;+ :; M3X12 ........... Screw M3X12 ................................ B 
D21 'YO 80D4 02A :::1 - T .;. .A fl ± .g ...................... Bar base ....................................... 4 
D22 Y9 MM0420A 7>: 111 1\ # ~ Ji,.. 1- M4Xzo ........... BoltM4X20 ................................... J6 
D23 'YO 80D3 28A ::J-7-:f.Atf±ttll\li~ ...................... Set plate ....................................... 4 
D24 Y9 MS04 lOA 1;t 7 * :; M4X10 ........... Screw M4X1Q ................................ Hi 
D25 Y9 MP04 08W -;1- A( ;f. :J (Wf.t) M4X8 .. · Screw (with W)M4X6 ..................... 16 
D26 'YO 80D2 50A :::f .t.. ~ ..................... · Rubber ......................................... 2 
D27 'YO 8006 50A ? I Ji,.. r ...................... Felt .................... · ........... · ............ · 2 
D28'YO 80D4 06A ::J-7-:f.A*.t.Tt!'/;f;:J ...................... ptnscrew ...................................... 6 
D29 'YO 80D3 SOB ::J -;1- - .;. A • ...................... Bar for Tab knife ............................ 6 

D31 'YO 80D5 23A ·:/ I) ::,., 'Y - 1& f;t :fl2 {2) ................. Set plate (2) ................................. 1 
D32 Y9 MR08 45A 7>: ;Ill # Jl- I- M8X45 ........... Bolt MBX45 ................................... 2 
D33 'YO 50D5 81A -;1- ·:t r M10XP1. 25 ..... Nut M10X1. 25 ............................... 2 
034 'YO BODS 41A $\;; Ill 'i: Jii (1) ................. Bracket (1) ................................... 2 
D35 'YO BODS 80A T 1 0 ::,., fi (2) ................. Nyloo cap (2) ................................ 2 
036'1'0 BOD2 52A ::J-7-:f.A~IJ./~-~#fi ...................... Setplate ....................................... 2 
D39 Y9 MM0625S 7>: 111 '!\ f.t ~ Jl- t- (W. SWff)M6X25 .. Bolt (with W. SW) M6X25 ............... 5 

D40 'YO BOD2 53A :J-t-1-A~-"J:.-~-;ttUA ...................... Supporting bracket ......................... 2 
D41 'YO 80D5 80B -;1- { Q ;.,. fi ...................... Teflon plate ................................... 2 
D42 'YO 80D5 42A $\; gfi :&: A {3) ................. Bracket (3) ................................... 2 
D43 Y9 NN08 OOA -;1- 7 1- M8 .. .. ... .. .. .. .. .. Nut M8 ......... · ...... ·· · .. · ...... ·· .... · .. · · ·• 4 
044 'YO SODS 40A $\; M :;t A · .... · ..... · · ·· .. · .. · · Bracket .................... •·· .. · .. · ........ · .. • 2 

D51 'YO 80D2 63B :1-t-; :aaft:.J. 'h, 1 1J:, 'f {2) ................. Cap ring {2) .................................. 3 
D52Y9 SM3430A 'Jt il * -:1 3/32(56)X3.5 .. ·Screw 3/3z(56)X3.5 ....................... 12 
053 Y9 WVV02 OOA ~ it M2 ...... · · .... ·.... Washer M2 ........ · .... ·• .......... • ...... ·· .. 12 
D54 'YO 80D2 60B :::1 - T - .;. A ( ;,£, ;fi, ll.) ...... · Tab knife (left with right) .. · .. · · · · .. · · · ·• 6 
D56 'YO 80DB 01A v - Jt- .rl::. .;. fi (1) ................. Set plate (1} for rail ....................... 1 
D57 'YO 80D3 27A :::1- -;1--.;. Aff± .g .rl::.fi (1) ................. Set plate (1) for base ..................... 1 
D58 'YO SODS 21A :/ ') ::,., 'Y - J& f;t fi (1) ................. Set plate (1) for cylinder- ................ 1 
D59 Y9 MM08 25S 7>: ;Ill 1\ f.t ;j{ Ji,.. f.. (W, SWf:t)M8X25 .. Bolt (with W, SW) M8X25 · .............. 2 
H12 'YO 80H1 20B :::l - -;1-- .;. .A :/ 'J ::,., 'Y- ................. ·· · .. Cylinder (for tab knife) ........... ·•· .... · 2 
H13 'YO 80H1 22A :::1 - T ;f. ;l; (ttJil))-IJ/:1-· .. Cylinder(l, R) (1) (foc tab) ............. 2 
Hl4YO 80H1 226 :::1 - T - .;. .A (ttH2))-1J/1- .. ·Cyllnder(L,R}(2}(fortab) ............ 2 
H32 'YO lOHl 58A ;l; t::'- ~ :::1 / 1- t:l- 7 - SC6..01·UA ...... Speed control valve SCS-{)1-UA ..... ··12 
H56 'YO 10H2 32A 7 .:1. "'}' {M6)1\ ........... Tube (M6}black ............................. 0 0 0 0 0 0 0 0 0 

'YO 10H2 32B 7 .:1. "'f (M6)Jt· .......... Tube(M6Jyellow ........................... ooooooooo 
J30 'YO 10Jl 116 !1 1) /1-1'fti•i!A1"J 'f ...................... Switch (for cyllooder) ..................... 8 2 2 2 2 2 2 2 2 

*l.t 1" :Jill£ 1.' 9 * is gauges parts. 
24 PLY 
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without PLY-7206 Tab knife mechanism 
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without PLY-7206 Tab Knife mechanism 
(fJtitift 

Fig. $&, :J- f Amt. Req. 
No. Part No. "' "" Description 

c.DVN-NOtfiNM 
~~~~!::8~~~ 
r-f'.f'-..f"..t-('r")--,__ 

060 Y9 MR06 25S 
061 YO 5004 92A 
062 YO 6004 90A 
063 YO 6005 25A 
D64 Y9 MP04 lOS 
065 YO 1006 OlA 
066 YO 50D4 91 A 

YO 60D4 918 
067 YO 80D4 938 

YO 6004 93A 
D68 Y9 MM0625S 
069 YO 1004 14A 

"fr..M ;J{Jt.- ~ 
::1 7- ;;. A IUb it il iM& 
:J - 7 ;;. A IUIJ f:i 
c fl 11:. ;!. fit 
-j- rx· .:f: :; ,, * 11:. j. 1:::' / 
:J-7-:f.AI!IIIf:i 
:J-7-:f.AI!Ibf:i 
~-t-~A~~~~7i!#~ 
J-t-~A~~~~7fl#~ 
f;;. 1ll :;;: f;t *" ) 1.- 1-
:::J-j--f.,Atfi"\-.A~rfi 

(W. SWf;t )M6X25 -- Bolt( with W, SW) M6X25 .... · · · ... ·· · ·· .. 
... ·· ...... · · ·· ··· .. ·· Connection plate··· ......... ········· ..... .. 
(1) :ti ............ M(7{eing base (1) right .................. . 
(fiffl32)··· .. ····· C-type retaining ring 32 .................. 2 
(W, SWf;t)M4XlO ·· Screw (with W, SW) M4X10··· ........ . 
· · ··· ······ · ·· .... ···· Pln screw · · · ·· ....................... ·· ·· · .... 3 
(2):ti: .............. M(7{elng base (2) left ................... .. 
(2):ti: .............. M(7{elng base (2) left···· ............... .. 
...................... Base (for set plate) ........................ 1 
· · · ........ · .. · .. · · · · · Base (for set plate) · .. · · · ...... · ......... .. 
(W, SW#)M6X25 · · Bolt (with W, SW) M6X25 ............ ··· · 
·· · · .. ·· ... · .. · · · · ·· · · .... ·· Set plalB .... · .. · · · · · ·· ··· ·· · · · .. · · ·· · · · .... ·· • · · · ........ · · 1 

2222 222 
1111 111 
1111 111 
2 2 2 2 2 2 2 
4444 444 
3 3 3 3 3 3 3 3 

1 

1 1 
2222 22 
1 1 1 1 1 1 

D70 Y9 MM0515S fi:. :til /i: f;t ;f- JL- 1-
071 YO 1002 63A :J-t-n±t.!l::IJ:~11J:,..? 
on YO lOD2 62A J-t- n±t.!l::IJ 7 111 :...? 

(W,SWf;t)M5X15 .. Bolt (with W, SW)M5X15 ................ 2 2 2 
2 2 
2 2 
4 4 
4 4 
2 2 
2 2 
2 2 

2 2 2 
2 2 2 
2 2 2 
4 4 4 
4 4 4 
2 2 2 
2 2 2 
2 2 2 

2 2 
2 2 
2 2 
4 4 
4 4 
2 2 
2 2 
2 2 

(2) ··· · ·· ........... Cap ring (2) ... ... ..... .......... ...... ....... 2 

D73 Y9 SM34 30W J:/.. Jjl- .:f; :J 
( 1) · ........ · · ·· .... Cap ring ( 1 ) .. · ...... ·· · .. ··· · ··· ..... · ·· ... · · 2 
(W#Phz(~)X3.5··· Screw (withW) 3f3z(56)X3.5 .... ······12 4 

074 Y9 WW02 OOA ~ 'i: M2 ................. Washer M2··················· ................ ·12 4 
D75 YO 1002 60A :J - -j- - :f. A 

YO 90D2 60C :J - 7 - :f. A 
(t;:;fi, fil.) ........ Tab knife (left with right)................ 2 

*D76 YO 1003 02A :J - 7 - :f. A ± f:i 
D77 Y9 MHOS OSA fi:. :til li: f;t Jl:. f. * :J 

(titil!)t; b ?X·· Tab knife (left with right) Ceramics·· 2 
10mm.ffl· ............ Tab knife base 1c.m........................ 2 
MSXS· .. ·········· Screw MSXS· ................................ 2 

078 YO lOB? lOA i:l.. .3fL * :J (~~:) ............. Screw ........................................... 1 1 1 1 1 1 1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
2 2 
2 2 
1 1 
2 2 

079 YO 1 ODS SOA Cl 7 · · · ·· · .. · ·· ........... Roller •· ....... ··· · ........ ·· ·•· ···· ··· ........ · · 1 1 1 1 1 
D80 YO 1 OD2 56A ::J - -}- - f. A .I: '"F tt r*l Jl( 
D81 YO 10D2 58A ::J-t-}~l;~lll.lTJfl¢tf 
D82 Y9 NJ06 OOA :J 1" ~ -j- ·:; t­
DS3 Y9 MM0640A fi:. :Ill /i: f;t ;J{ JL- I­
D84 YO 1 004 01 A :J - -j- - ;t. A • "" - A 

...................... Guide arm··................................... 1 1 1 1 1 

085 Y9 MM0640A fi:. A li: f;t ;J{ JL- 1-
086 Y9 MM0410S i'\ :Ill /\: f;t ;J{ JL- 1-
087 YO 1 OD3 50A :J -j- :f. A fif 
D86 YO 5004 198 :::J-7-f. A·«-AJU.fi 
089 YO 1 ODS 24A 11!1 :Ill -j- ·:; 1-

...................... Pin .............................................. . 
M6 ................. Nut M6 ........................................ . 
M6X40 ........... Bolt M6X40 ......... · .................. ····· ·· 
(2) ................. Base (2) · ............. ·· ..................... .. 
M6X40 ........... Bolt M6X40 ................................. .. 
(W,SW#)M4XIO ··Bolt (with W, SW) M4X10········· ..... . 
· · · .... · .. · · · .... ·.... Bar (for tab knife) · .. · · .. · · ....... · · · · · .. · .. 
(2) ................. Set plate (2) ................................ . 
.. · · · · · .... · · · .. · · · · · · Square nut .... · · · · ·· · ·· ........ · · · .. · .. ·· · .. .. 

090 Y9 NN06 OOA -j- ·:; I- M6 ·· ·· ·· · ·· .... ··· · Nut M6 .................... · · ·· ......... · ·· .... · 
D91 YO 1 ODS 30A .A "" ') ~ ••• ... · · • ..... · ... · · • · Slide plate · · ..... · ·· · ... ·· · .. · ··· ........ · ... . 
D92 YO 10D3 24A :J --j-- :f. Ati;:;fil.f;!fl!i! ...................... Adjustment arm······ ...................... .. 
D93Y9 MM0515A i'\ :Ill?\ f;t ;J{ Jv I- M5X15····· .. -· .. BoltM5X15 .................................. . 
094 YO 1003 '12.A :J--J--;(.AIIill.:t-5/±it ...................... Base (forFig.A.92} ...................... . 
095 Y9 WW04 OOA S! :it M4 ··· · ......... · · · · Washer M4 · ···· ··· ..... · ........ · · ·· ........ · · 
096 Y9 SW04 OOA 1 { #. ii: :it M4 · · · · · · · · · · · ... · · · Spring washer M4 · .. · · · .. · ....... ·· ..... · .. 
097 Y9 MM0415A :ti: ~ /\: f;t ;f- JL- t- M4X15 ........... Bolt M4X15 ................................. .. 
D98 Y9 MM0625A fr. ~ /\: f;t ~ Jv 1- M6X25 ........... Bolt M6X25 ................................. ·· 
099 Y9 SW06 OOA J{ * ii: 'i: M6 ................. Spring washer M6 ......................... . 

D100 Y9 WINOOOOA ii: j£ M6 ................. Washer M6 ................................... . 
0101 Y9 MH06 12A fr. Jil /\: f;t Jl:. ;!. -* :J M6X12 ........... Screw M6X12·· ............................. . 
0102 YO 1002 54A ::J-j--J. A~ I) /~-JI:.J.ti ...................... Set plate (for cylinder) ................. .. 
0103 YO 10D3 54A :::1 - -j- ;t. .A 4ll 1/' '\' (1) ................. Bar holder (1) .............................. . 
D104 YO 1005 20A .-:;., 1) :/ 11'- S\; M £ Jl ...................... Bracket ........................................ . 
0105 YO 1005 '12.A ~·J::.-~-stl:tA~/31:') ...................... Pin screw ..................................... . 
0106 Y9 MM0620S fr. ~ /\: f;t ;ti Jl.- 1- (W,SW#lM6XaJ .. Bolt(withW,SW) M6X20········ ...... . 
0107 YO 1003 52A :J--t-f..A.~'f.A71 Ffi ...................... Slide bar ...................................... . 
0109 YO 1003 55A :J - -j- - f. .A • 1/' ~ (2) ................. Bar hcider (2) .............................. . 

0110 Y9 MM0415A 
0111 YO 10D3 20A 
0112 YO 1004 OOA 
0113 YO 1004 1SA 
D114 Y9 MM0620A 
0115 Y9 MM0420A 
H12 YO 10H1 20A 
H31 YO 10H1 63A 
H32 YO 10H1 58A 
J30 YO 10J1 118 

i'\ ~ 1\ f;t * '" 1-
::J--j--;(A:ti::tillill.:t-5/ 
:J-:t-;!..Affi/'\-A 
::J-j--j.;;i.·i"(-AJ.l:.f..fi 
i'\ ~ 1\ f;t * )J., I-
t\ :til 1\ f;t * )1.- ... 
:J - -j-- ;!. :X. y I) / 1/'-
:x.t:-f.::J/t-n-7 
:X.I:::'-f-:':J/1-CJ 7 
~I)/~ -f"l'JbJII;B;;i.{ 7 T 

M4X15 ........... Bolt M4X15· ................................. . 
...................... Screw··--·- ................................... .. 
(1)········ ......... Base (1)·-.................................... . 
(1) ................. Set plate (1) (for base) ................ .. 
M6X20 ···· ... ··· · Bolt M6X20 ................................. .. 
M4X20 .......... · Bolt M4X20 ................................. .. 
...................... Cylinder (for tab knife) .................. . 
SSG-01-UA ·· ··· · Speed control valve SS6..01-UA ...... . 
SC6..01-UA ... ··· Speed control valve SCS-01-UA .. ·· · ·· 
...................... Switch (for cylinder)"··· .................. 6 

26 

1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
2 2 2 
2 2 2 
1 1 1 
2 2 2 

1 1 
1 1 
1 1 
1 1 
1 1 
2 2 2 
2 2 2 
1 I 1 
2 2 2 

2 2 2 2 2 2 2 2 
22222222 
2 2 2 2 2 2 2 2 
4 4 4 4 4 4 4 4 
22222222 
4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 
2 2 2 2 2 2 2 2 
2 2 2 2 2 2 2 2 

22222222 
22222222 
11111111 
11111111 
11111111 
11111111 
11111111 
22222222 
11111111 

2 2 2 2 2 2 
2 2 2 2 2 2 
1 1 1 1 1 1 
111111 
2 2 2 2 2 2 
2 2 2 2 2 2 
111111 
1 1 1 1 1 1 
1 1 1 1 1 1 
222222 

2 2 
2 2 
1 1 
1 1 
2 2 
2 2 
1 1 
1 1 
1 1 
2 2 
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Main clamp moving mechanism 

ffffllilt 
Fig. $£:J-r flE 0 ~ 0 escrlptlon 

AmL Req. 
No. Part. No. '"' co «TN~ N OtnNM 

0 0 0 co co goo a a 
N NN-r-- - N <'< f'- r--.r--r--r--. ("I') ,_.. .....-- ,..-

El YO 50E3 72A • ~ {{i) l& f:t :i: A {ti::)················ Bracket (!eft) ................................ 1 1 1 1 1 1 1 1 1 
E2Y9 NNOO OOA -r 'l 1- M8······ ........... Nut MS ......................................... 4 4 4 4 4 4 4 4 4 
E3Y9 swoe OOA I~ * I!H :i: M8 · ............... · Spring washer M8 .................. · ....... 4 4 4 4 4 4 4 4 4 
E4 YO 50E3 02A I!! :i: (~~) ............. Washer· ........................................ 4 4 4 4 4 4 4 4 4 
E5Y9 MS08 75A .Dil * :; M8X75 .. ·· ··· ... · Screw M8X75 ...... · ·· ..... · · ··· ............. 4 4 4 4 4 4 4 4 4 
E6 YO 80E3 718 fl!llftl&f:t1l.JI.li'f:t~ {f!)··· ............. Set plate (rear) ............................. 1 

YO 50E3 71A • ~ J& t-t :i: su~ t-t .tli ({i) ................ Set plate (rear) ............................. 
E7 YO 80EO 658 * Ifill! Ill i:l" f'F IUU& ~ (ii)•••oo••••••••••• Base (rear)(for shaft)····· ................ 1 

YO SOEO 65A * IIlii! Ill i:l" 1'F IUUm ~ {fl) ................ Base (rear)(for shaft) ..................... 
ES Y9 NNOO OOA -r •y " Ms ................. Nut M8 ......................................... 1 
E9 Y9 MR08 XOA ..... 111 ~ )I, 1- M8X10Q .......... Bolt M8X100 ................................. 1 ;' 

Y9 MR08 40A ..... 111 # )I, 1- M8X40 ........... Bolt M8X40 · ........................ ·· ... · .... " 
E10 YO 60E3 73B • ~ li' f:t :i: A ...................... Bracket ......................................... 2 2 2 2 2 2 2 

YO 50E3 73A • ~ l& f:t :i: Jit ...................... Bracket ......................................... 2 
Ell Y9 MM0830S ..... 1il 'A f:t # )!- .. (W, SWf;f)M8X30 .. Bolt (with W, SW) M8X30······ ......... 8 8 8 8 8 8 8 8 8 " E12 Y9 MM0825S ....... 1il 'A f:t # )!- " (W,SWU)M8X2S ·· Bolt (with W,SW) M8X25·· ............. 8 8 8 8 8 8 8 8 8 " E13 YO 80E3 01C f'F IIJ fill ...................... Shaft ............................................ 2 

YO 60E3 018 fJ; til • ...................... Shaft ............................................ 2 2 2 2 2 2 
YO 50E3 01A f'F Ill fill ...................... Shaft ............................................ 2 

E14 YO SOEO 69A *1'1'.:r.lriJ&f:t..-.:-:AJ&f:til' ...................... Set base ....................................... 1 1 1 1 
E15 YO 80E3 708 fiqtl&f:t:i:Al&f:t~ (itjJ ................ Set plat (front)···· ........................... 1 

YO 50E3 70A jiqtJ&f:t:i:Al&f:t~ (itj) ................ Set plate (front) ............................. 
E16 Y9 MR08 65A ..... 111 * )!- .. M8X65 .... ·· · ··· · Bolt M8X65 .................................. · 1 '" E17 Y9 NNOO OOA -r ·y 1- M8 ................. Nut M8 ......................................... 1 
E18 YO 80E3 61A ~ Ill • tt j. ft (3) ................. Bracket (3) ................................... 1 
E19 YO 80E3 75C • qt (i11i) 1& f:t :i: A (ti) ................ Bracket (right)( for Fig. E20) · · .......... 1 

YO 60E3 758 • !i' (itj) 1& f:t * J!. (til ................ Bracket (right)(for Fig. E20) ............ 
YO 50E3 75A • qt (M") 1& f:t :i: Jii (til···""''"'''" Bracket (right)( for Fig. E20) ............ 

E20 YO BOEO 678 *MI.:r.~I:IJtH'FI:IJ*l*l!rt (itj) ................ Base (front) (for shaft) .............. • .... 1 
YO SOEO 67A **'.:r.ll!tiftfFI:IJ*lM~ (itj) ................ Base (front) (for shaft) ................... 1 1 1 1 1 1 1 1 

E21 YO 5005 25A c 12: tt j. • ···· · ......... · ..... · · C-type retaining rin' · · •·••·· · •· ......... · · 2 2 2 2 2 2 2 2 2 
E22 Y9 MP04 lOS -r "' * :; (W,SWU}M4XJO .. Screw (with W, SW)M4X10 ............. 8 8 8 8 8 8 8 8 8 
E23 YO BOEO 510 * " I I! Ill ft ............... ·~ ... ~ .. Moving base for Main clamp··· ......... 1 

YO OOEO 51E * *' .:r. I! Ill i:l" ...................... Moving base for Main clamp ............ 
YO 50 EO 518 * Ill I II! Ill A · · · ·· ···• ·· ........... Moving base for Main clamp· ........... "' YO 60EO 51C * Ill I I! tb i:l" ...................... Moving base for Main clamp ............ 1 1 

E25 YO 50E1 30A tt lti ~ ...... ·~ ............ ~ .. Detector plate .... · ......... · · .. · .. · .... · · · • · 1 1 1 1 1 1 1 1 1 
E26 Y9 MM0410S ..... 111 'A f:t # Jr.. " (W,SWf;t)M4X10 ··Bolt (with W,SW) M4X10········ ....... 2 2 2 2 2 2 2 2 2 '" E27YO 50E1 33A Ill~ ;t; 1' •y 7- 1& f:t It± i:l" ~- .............. ~ ....... Base (for Fig. E29) · ....... · · .. · · · ...... · .. · 2 2 2 2 2 2 2 2 2 
E28 Y9 KS04 20A * * :; M4X20 ........... Screw M4X20 ...... ··•··· .................. ·· 4 4 4 4 4 4 4 4 4 
E29 YO 50E1 32A L(~:A 1' "":! :1-~f:t~ ...................... Set plate ....................................... 2 2 2 2 

YO 80E1 328 -~;t; -( 'l :1-l&f:t~ ...................... Set plate····· .. •·•· ............................ 2 2 2 2 2 

E30YO 80E4 50A I! • H. -( -:1 ...................... SUpporter ...................................... 4 4 4 4 4 
E31 Y9 MP03 12A 7 "' * ;; M3X12 ........... Screw M3X12 ................................ 4 4 4 4 4 4 
E32 Y9 MM0408S -'- 111 'A fit ;f. )I, " (W,SW#)M4X8···· Bolt (with W, SW) M4X8· ................ 4 4 4 4 4 4 4 4 4 '" E33 YO 5004 508 :::1-7"-HfX:IiVlf'f"'-.7. ...................... Base for Tab knife positioner· .......... 1 1 1 1 1 1 1 1 
E34 YO 1004 nA ::J-7-:J..A~·~j.j}=j- ...................... Collar ........................................... 1 1 1 1 1 1 1 1 
E36Y9 MM0525A ...... 111 'A f:t # )j,. " M5X25 ........... Bolt M5Xzs ................................... 1 1 1 1 1 1 1 1 ;, 
E37 Y9 MM0520A ....... 1il 'A 1>t ;f. )!- " MSX20 ........... Bolt M5X20 ................................... 1 1 1 1 1 1 1 1 " E38 YO 60E1 60A :::J-t-Htdit~'l 1J ~1-J#f; ...................... Base (for cylinder) ......................... 1 1 1 

YO 80E1 606 :J-t-JA!ili.t>~ )-IJ~1-I#t:l ...................... Base (for cylinder) ......................... 1 
E39Y9 MM0630S ..... 111 'A f:t * )!- .. (W, SWf;f)M6X30 · · Bolt (with W, SW) M6X30····· .......... 1 1 /\. 

E40 YO 10E3 028 !i :i: {~Jil)•••• .. ·•••••• Washer··- ...................................... 1 
E41 YO 1004 55A ::J-t-} ;I.filiV.Wf} U . . . .. . . . . . . . . . .. . . . . ·~. Bushing ........................................ 1 
E42 YO 1004 5-iA ::J-t- j..J.~·~ ;( tiiltlll · .. ·· · · .... · · · · .. · · · · · Arm (for tab knife p061tiner) · · ...... · · · · 1 
E43 Y9 MM0510A ...... 14 ~ # # )!- " M5X10 ........... Bolt M5X10·· ................................. 1 " E44 YO 1004 57 A ~-t-}A~~~~~i£&tj~~ ................ ~ ..... Pin (for Fig. E42) ............................ 1 
E45 YO 1004 79A "J-t-~xftl~}li:t'I~J -uu .. · .............. · · · · · Supporting bracket ..... ··•··•· .. ···• ....... 1 
E46 YO 1004 82A J-t-}Xftll;liliAtJ~/ ••• u •••• u ······~···· Pin (for Fig. E45) .. • ·· · · · · •• • · · · · ....... · .. · · 1 
E47 Y9 WWOSOOA !i :i: M8 · · · · · · .. · .. · .. · · · Washer MS · · · ...... · · ........ · · .. · .. · · · · ...... 1 
E48 Y9 NNOO OOA -r ".1 1- M8 ................. Nut M8 ......................................... 1 
E49 Y9 NJ08 OOA :; i' ~ -r ·y 1- Ms-................ Nut MS ......................................... 1 

ESO YO 1004 60A J-t-JA~IlJ~9/J-t~/*~ ........................ Pin screw for cylinder .. · .. ··• ... ··· ...... · 
YO 8004 608 J-t-}JIII}'lV~J-!~~~~ ...................... Pin screw for cylinder ..................... 1 

E51 YO 60E1 63A J-t-}JIII}lJ~,n-±t ~· ............. ~· ..... Stopper base ................................. 
YO 80E1 63B J-t-Jllll}llf,K-±8 .. ~ ........ ~ ........... Stopper base .... · .. ········· .. ·········• .. ··· 1 1 1 1 1 

E52Y9 MM0620A ;, A ~ # # )j,. " M6X20 ........... Bolt M6X20 ................................... 2 2 2 2 2 2 2 2 
E53Y9 MM0625S ....... 111 'A f:t "' Jl- " (W,SWMJM6X25 ·· Bolt (with W, SW) M6Xzs ............... 2 2 2 2 2 2 2 2 /' 
E54 YO 50E1 12A ? •y ~ 3 :,.. f{ * . ~· ·~ ................. Spring .......................................... 1 1 1 1 1 1 1 1 

·~d.;t-7 :J811&<?T n is gauges parts. 
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Main clamp moving mechanism 

Fig. fl!l£ ::J - J: 
No. PartNo. 

E55 YO OOEl 45A 
YO 80E1 458 

E56 YO IOEO 04A 
E57 YO OOE9 OOA 

YO 80E9 OOB 
E58 YO 1006 OIA 
E59 YO 60El 70A 

YO 80E1 708 

E60 Y9 MM0625S 
E61 YO 1 004 64A 
E62 YO 1000 80A 
E63 YO 60El lOA 
E64 YO 60E6 66A 
E65 YO 60EI 64A 

YO 80E1 648 
E66 Y9 MM0620A 
E67 YO 1006 01 B 
E68 YO GOEI 61A 

YO 80E1 618 
YO OOE1 61C 

HIS YO 50Hl 218 
YO 80H1 21C 

H41 YO 10HO 40A 
H56 YO 10H2 32A 

YO IOH2 328 
J26 YO 80J1 350 

YO 50J1 35C 
J'll YO 80JI 358 

YO 50J1 35A 

c 
DC 

l!.lbfi J: I--; H-Jlfi.l'.(f;ti; 
lUI!tiJ: 1-::;H-Jifi.l'.(f;ti; 
~ 7- t& 51 /{ * 
7 1 j- t& 
7 1' -)- l& 
J{ .!l:. ;1. t::" / 

nfiU;..n,,t-lfi 
::~-t-ntit~,: ;z, htt-li 

~~:1\ft;.f-Jf.," 
:J-t-;1. ;:l.~l~;t.fi5fJ(;t. 
s 'If :ii: Jt 
~ 7 ~ 3 / ::f 1.. ,, * 
:J-t-,:;z,fiJI;.M~~*iA 
:J-t-;.;z,QI~,:M~X*il 
~ ~ 1\ # :# Jv " 
,, ;;(. .!l:. ;1. t: / 
::J--)--;I..Attii~;I.­
::J--)--;!..Aft.~;!.­
::J--)--;I..A{)t.~;i­
:J-t- ;I J,{if~;l;, ') .,,_ 
:1-t- n tt.l il;. ;, 'l., 1-
:r: Jv * 

fi!.IIH!Iiili 

Description Amt Req. 
t.Ov-N...-NOlnNM 
ooooocoocooo 
('.JNN.-..--0.....-NN 
,...,...,_.,,.....,,...... ........ C")_.,.-,_ 

··· ....... · ··· · •· · ·· ·· Base (for Fig. E51 ) ·· ·•• ··· · ··· ·· · ·• ·•· · ·· · · 
...................... Base (for Fig. E51) ......... · ·• ...... ·· · .... 1 
... · · · .. · · · .. · · · .... · · Spring .... · · .. · · · · ....... · .. · · · · .. · · · · · · ... · · · · · 1 1 1 
...................... Spacer ........................................ .. 
.. .... .. .. .... ... ... .. Spacer ................... · ......... · ....... · .... 1 1 1 1 1 
...................... Pin for spring ................................. 2 2 2 2 2 
...................... Guide ......................................... .. 
...................... Guide ........................................... 1 

(W,S'vV#)MGXLS .. Bolt {with W, SW)M6X25 ................ 1 
............................ Spring ...................................................... 1 
...... ·· · .. · ...... ·· .. "S" type bracket .................... · ....... 2 
...................... Rubber ......................................... 1 
...................... Sprtng .......................................... 1 
.. · ..... · ....... .-..... Supporting bracket ..... ··• .......... ·· ... .. 
.. ... .. · .... · ....... · · Supporting bracket ........................ · 1 
M6X20 ........... Bolt M6X20 ................................... 1 
·· · · · · · .. · ...... · .. · · · Pin for spring .......... ·••·••· ....... ·•••·• .. · 1 
.......................................................................... 1 

· .... · .. · .. · · .. · ...... Cylinder (for Tab knife positioner) · · · 

1 1 1 1 
1 1 1 1 1 
2 2 2 2 2 
1 1 1 1 1 
1 1 1 1 1 

1 

...................... Cylinder (for Tab knife positioner) ... 1 1 

2 2 
1 1 

1 1 
1 1 
2 2 
1 1 
1 1 
1 1 

B6- 1/s ............. Joint elbow 86-'fs .......................... 2 2 2 2 2 2 2 2 
7 .:t 7 (MG):l\ ........... Tube (MG)black ............................. o 0 0 0 0 0 0 0 0 
7 .:~. 7 (M6)• ........... Tube {M6)yellow ........................... 0 0 0 0 0 0 0 0 0 
1! / ij ~ *' (P2. P3) .......... Circuit unit (P2. P3) ........................ 1 1 1 1 1 
1! / ij • t& {P2) ............... Circuit unit (P2) ............................ . 
1! / ij ., ti {PI ) .... · ......... · Circuit unit { Pl ) ................ ·· .......... · 1 1 1 1 1 
1! / -If ., ti ( Pt ) .. · · · · · · · · · .. · · Circuit unit {PI ) .. · ....... ·· · ·· · ·· · ......... · 

*!!7' Y'$&.1'9 *is gauges parts. 
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E74 

E73 

E72 

E71 

E127 
El26 
E125 
E124 
(E81) 

E122 

E121 

E120 

E123 

Main clamp moving mechanism 

E119 EllS {EBI) E116 E115 E114 E113 E112 

3/ 

E103 
E104 
EIOS 
E106 

(EB1) 

E87) 

E109 
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Main clamp moving mechanism 

~.lfi·~ 
Fig. !55J:.::~- r- m; "' :g Description Aml Req. 
No. Part. No. '"' ~ '<T "" ~ ~8 l.n "" "" 0 0 ro ro oo 

N N <'I ;:::: ~o ;:: <'I N .-... .-... .-... I'-M ~ ~ 

E71 YO 50E£ &lA 1\ r'J :; ::.- 7 .. ~ ................... Housing ........................................ 
YO 60E£ &IB I\ r'J :; ::.- 7 ······················ Housing ........................................ 1 1 1 1 1 1 1 

E72 Y9 MM0825S ..... 1il 7\ M ;f, )f., " (W, SW#)M8X25 .. Bolt ( withW, SW) MSXzs ................ 4 4 4 4 4 4 4 4 ,, 
E73 YO 60E3 86A A "" -tf ...................... Spacer .......................................... 1 1 1 1 1 1 1 
E74 YO 60E5 028 9 ..,.. 

' ::.- 7 X. }f., " 1350-5M-20· ..... Cog belt 1350-SM-zo ....................... 1 
YO SOES 02A 9 ..,.. .::. ::.- 7 "" )f., " 1125-SM-20 ..... · Cog belt 1125-5M-20 · ·· .................... 
YO 60E5 02C 9 1 .::. ::.- 'f X. }!.- " 1145-SM-20 ...... Cog belt 1145-5M-20 ....................... 

E75 YO 10E3 54 A lit IJJ • (2) ................. Pulley (2) ...................................... 1 2 
E76 YO 50E3 518 • (1) ................. Rod (1) ........................................ 1 

YO 60E3 SOA • (4) ................. Rod (4) ............ ····· ................. ····~·· 1 1 1 1 1 1 1 1 
E77 YO 60E7 OOA ifJI.. H- ~- l'il>ttii 7 1 t -ti ·-·····-·············· Spacer .......................................... 1 1 1 1 1 1 1 1 
E78 YO 50E3 02A ~ i: (~1l) ............. Washer···· ..................................... 7 7 7 7 7 7 7 7 7 
E79 Y9 MSJ8 65A nn * :; M8X65 ........... screw M8X65 ................................ 5 5 5 5 5 5 5 5 5 

E80 YO 50E7 02A nJv::Z:'E-~-IHtfi11:.ff ...................... Set bar ......................................... 2 
YO 60E7 02B HJv;z: 'E- ~-llf.tfi11:.ff ............ ~- ..... , .. Set bar ......................................... 4 4 4 4 4 4 4 4 

EB1 Y9 MM0620S ..... 1il 7\ M ;f, )!.- " (W,SWf;t)M6X20 .. Bolt (with W, SW) M6Xzo ............... 14 1414 14 1414 14 1414 ,, 
E82 YO 80E3 608 lit Ill • ll:. ;1. fS ti ...................... Set plate· ...................................... 1 

YO 50E3 60A t:t lb • ll:. ;1. fS ti ...................... Set plate ....................................... 
E83 YO 80E3 598 ~ Ill • ll:. ± ~ (3) ................. Base (3) ....................................... 1 

YO SOE3 59 A lit lb • ll:. ± ~ (3) ................. Base (3) ....................................... 1 1 1 1 1 1 1 
E84 YO SOE3 62A tl£11J$.1l:±t:i'517"-fi ...................... Spaser· ......................................... 1 1 1 1 1 1 1 1 
E85 Y9 KS04 20A * * :; M4X20 ........... SCrew M4Xzo ................................ 4 4 4 4 4 4 4 4 4 
E86 Y9 MM0515S ~ 11:1 7\ M * Jl.- " (W,SWf;t)M5X15 •• Bolt (with W, SW) M5X15 ............... 2 2 2 2 2 2 2 2 2 '' E87 Y9 MM0520A ..... 1il 7\ M # Jl.- " M5X20 ........... Bolt M5Xzo ................................... 1 1 1 1 1 1 1 1 1 IX 

E88 Y9 NN05 OOA :t- ';I " M5 ................. Nut M5 ......................................... 1 1 1 1 1 1 1 1 1 
EB9 YO 50E3 63A lit Ill • Ul • ;f. :; .fi ..................... · Adjust plate .. · .. · ........................ · .... 1 1 1 1 1 1 1 1 

E90 YO SOE3 58 A lit Ill • .1.1: ± fS (2) ................... Base (2) ........................................ 1 1 1 1 1 1 1 1 
E91 YO 50E6 50 A .I "') ? 1: ;... 3 4> X20 ........... Pin3 4> xzo ..................................... 2 2 2 2 2 2 2 2 
E93 Y9 MM0030S ..... 

11:1 7\ M * )f., " (W, SWf;t)MGXI! .. BoH(wlth W, SW) M6XJO ................ 2 2 2 2 2 2 2 2 2 " E94 YO 50E3 57 A lit I:IJ • J.l:. ± fS (1) ................. Base(!) ....................................... 1 1 1 1 1 1 1 1 
E96 YO SOE7 50 A t= :.-- * :; ·········-···-·-······ Pin screw ...................................... 1 1 1 1 1 1 1 1 
E97 Y9 MT04 lOA t- 7 A * :; M4X10 ........... screw M4X10 ................................ 2 2 2 2 2 2 2 2 2 
E98 YO SOE3 64A t:t lb • tJ I< ...................... Cover ........................................... 1 

YO 60E3 64B ~ Ill • tJ 1\ ...................... Cover ........................................... 1 
E99 YO 60E3 55 A t:£ IJJ • tJJ"7Y:-1.:z.~-tt-n Pulley (3)··· ................................... 1 

E100 YO 10E3 02C ~ :it (~§l) ............. Washer ......................................... 1 1 1 1 1 1 1 1 1 
E101 Y9 SWJ2 OOA ,, 

* S! i: M12 ................ Spring washer M 12 · ....... · ......... · .... · 2 2 2 2 2 2 2 2 2 
E102 Y9 NN12 OOA :t- ") " M12 ................ Nut M12 ........................................ 2 2 2 2 2 2 2 2 2 
E103 Y9 NJOO OOA :; i' .::. T ") 1- M6 ................. Nut M6 ......................................... 2 2 2 2 2 2 2 2 2 
E104 YO 10E7 70A "' Jv 1- :n M fi . ' ............... ~ .... Set plate ....................................... 1 1 1 1 1 1 1 1 1 
E105 YO SOE7 71B "" Jv " if ;¥ " ................. ~ .... Belt support ........ • ......................... 1 

YO 80E7 710 ""' Jv .. -tf ;¥ " ~ ...... 4~ •••••• ~· ••• ~. Belt support .............. · ..... • .... · · ....... 1 
YO 60E7 71C ""' Jv t- if * " ••••• ~ ••••••••••••••• * Belt support ...... · ................ · .. · ...... · 1 1 1 1 1 1 1 

E106 Y9 MM0625S ..... 1il 7\ M ;:!{ Jv " (W, SWf:t)M6X25 .. Bolt (with W, SW) M6X25 ............... 2 2 2 2 2 2 2 2 2 '' E109 Y9 NNOO oos T ·:; .. (W,SWff)M8 .. Nut (with W, SW) M8 ..... · ................ 4 4 4 4 4 4 2 4 4 

E112 YO lOBO 30C E § J.l:. :1- fa g .................... E-type reiaining ring 9 · ........... · ....... 1 1 
E113 YO SOE7 OOB "" ']1 1) / 'j ... ~ ..... ~· ........... Bearing ......................................... 1 1 
E114 YO SOEO 02A ']1 1 !-=' 7 - • . ~ .................... Idler rocJ ........................................ 1 

YO 60EO 02B ']1 1 I" 7 • .... ·~ .................. Idler rod ........................................ 1 1 1 1 1 1 1 1 
E115 Y9 WW0600A ~ i: M6 ................. Washer M6 .................................... 4 4 4 4 4 4 4 4 4 
E116 Y9 SWIKJ OOA I~ * m i: M6 ................. Spring washer M6 .................... · .... · 4 4 4 4 4 4 4 4 4 
E118 Y9 MH0515A ....... 1il 7\ f;:t * :; M5X15 ........... Bolt M5X15 ................................... 4 4 4 4 4 4 4 4 4 '' E119 YO JOEl 52A m lb • ······················ Driving pulley ............................... · 1 1 1 

YO 80E1 52B I! IJJ • ...................... Driving pulley ................................ 1 

El2Q YO 60E5 020 ~ 1 ~ / 'j "" Jv .. 564-3M-15 ....... Cog belt 564·3M-15 ........................ 1 
E121 YO 10E3 53A ~ lb • (1) ................. Pulley {1 ) ...................................... 

YO 80E3 538 ~ lb • (1) ................. Pulley(l) ...................................... 1 
E122 YO 60E3 86A A "" if ······················ Spacer .......................................... 1 
E123 Y9 WW1200A 8! *: MJ2 ................ Washer M12 .................................. 1 
El24 YO SOE7 03A I'll. Jv A 'E- 9- lltfffli ...................... Set plate (for stepping motor) ......... 

YO 80E7 03B '"' Ji.- A 'E- ?-l&Mti ······················ Set plate (lor stepping motor) ......... 1 
E125 Y9 MM0625S ..... 1il 7\ M ;f, '" .. (W, SW#)M6X25 · · Bolt (with W, SW) M6Xzs ............... 2 ,, 
E126 YO 80E7 016 Jf)l, ::z: 'E-:?-nf:tfi!J:.,>( i:J ······················ Base (for Fig. E124) ......... ~ ........ ~ .... 1 

YO 60E7 OlA 1m A 'E- ~ -lif:tfi.ti:.J( i:Jt . . . . . . ~ ............... Base (for Fig. E124) ... ~ ...... ' ... ~ ........ 1 1 1 1 1 1 
E127 Y9 MH06 20A ..... 

~ 7\' f;t Lt. :1- * :; M6X20 ........... Bolt M6X20 ................................... 4 4 4 4 4 4 4 " E128 YO BOE7 01C HJ~ A i:-1-rif:tfi.tl:.;>~ i.Jl ...................... Plate ............................................ 1 1 1 1 1 
El30 Y9 MS05 15S nn * :; (W, SWft)MSX15 .. SCrew (with W, SW) M5X15· ........... 1 1 1 1 1 1 1 1 1 
E131 Y9 M&lB 70A nn * :; M8X70 ........... Screw M8X70· · .... · ......................... 3 3 3 3 3 3 3 3 3 

J18 YO 80J1 218 .A 7 ';I I:/'1-'E-$1- ······················ Stepping motor .. · .. · ....................... · 1 1 1 1 1 
YO 50Jl 21A AT "J k:::/'/'E-$1 ...................... Stepping motor· ............................. 

-A-1~7'- :JS1&.1''t -A- is gauges parts. 
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Table • Stand mechanism 

Fig. all .f.. ::J t: 
No. Part. No. 

F1 YO 50F1 01B 
YO 90F1 010 
YO 60F1 OJC 

F2 YO 50F1 OOB 
YO 90F1 000 
YO 60F1 ooc 

F4 YO 80F1 61A 
F5 '1"3 MH0515A 
F6 '1"3 MM0515S 
F7 YO 80F1 60A 

Y1 10F1 608 
F8 YO 10F2 50 A 

YO 10F2 51 A 
F9 YO 80F1 22C 

YO 90F1 220 
YO 30F1 22A 
YO 50F1 228 
YO 50F1 22B 

FlO '1"3 MM0660S 
F11 Y9 MA>4 08A 
F12 YO 10F2 53A 
F13 Y9 KM03 12A 
F14 '1"3 KM04 20S 
F15 YO 80F1 20C 

YO 90F1 200 
YO 50F1 20A 
YO 60F1 208 

F16 '1"3 MA)4 08A 
F17 YO 80F3 40A 
F18 YO 80F3 41A 
F19 MF20AO 130 

F20 Y9 MP()4 lOA 
F21 MF 20AO 131 
F22 '1"3 MM0525W 
F23 '1"3 MR0510A 
F24 YO 80F3 42A 
F25 YO 50F3 51B 
F26 '1"3 MM0415S 
F27 YO 10F3 50 A 
F28 YO 80F3 61A 
F29 Y9 MM0615S 

F30 YO 10F3 20A 
F31 Y9 NN05 OOA 
F32 YO 10F2 OOA 
F33 '1"3 MM0515S 
F34 YO 50F3 64A 
F35 Y9 MM0630S 
F36 YO 50F1 40A 
F37 Y9 MM0620S 
F38 Y9 NN06 OOA 
F39 YO 50F1 308 

F40 '1"3 MT04 12A 
F41 YO 60F3 55 A 

YO 50F3 56 A 
F42 YO 50F3 57 A 
F43 YO 80F2 OOB 

YO 10F2 OOA 
F45 YO 80F1 23C 

YO 90F1 23D 
YO 50F1 23A 
YO 60F1 238 

F46 YO 50F3 048 
YO 80F3 04C 

F47 '1"3 MS04 15A 
f48 YO 50F3 22A 
f49 YO 50F1 45A 

YO 80F1 458 

FSO YO 80F1 21C 
YO 90F1 210 

Q 
co 

* ~ I T ~ 

* till I T ~ 

* till I T ~ 

* 1ljl I "f tfi 

* ~ I T ~ 

* till I T ~ 
• {'F ;J< ·:; 7 .7;Jl:. ;t .. 
~ ~ :?;: f;t .11:. ;t * :; '' ~ ~ :?;: f;t ;J< '" t-" 
• f')i: * ·:; 7 .7;Jl:. ;( .... 

c 
!Jfl':;j{ -; 7 .7;Jl:. ;( t:t 
.3!: ~ "T t:t 
.3!: ~ "T .... c 
1J '" 1J ,, 
1J ,, 
1J ,, 
1J ,, 
~ :Ill :?;: f;t ;j{ '" 1-" 7- -"<: * :; 
:E ~ "r .... l'i f;t t:t c 
it * * :; 
:It * * :; 
1J J\ 
1J J{. 
1J J\ 
1J /( 

7- "' * :; 
~11PIA-f ·; 7 nt-t• 
~11PIA-f -:;7l'it-t• 
~ ';I ;:!{ 

7- -"<: * :; 
~ ·:; ;j{ ~ "r t:t 
~ :Ill :?;: f;t ;j{ '" t-j~ 

iF '" t-
~ 1ljl I A -r ·:; 7 
~ 1111 I ~ I) :;..- ~ -...... Jl! :?;: f:t ;J( Jv t--~ 
~ ~ I ~ I) :;..- ~ 
7 7 "r ·:; t-...... Jl! :?;: f;t ;J( '" ... -~ 

'IN f;t fi 
7- ·:; 1-
.7; "'( I) ~ 1.1: ;( 1:::'/:?.:.J 
~ Jl! :?;: f:t # '" ... " 7 ~; 7 ...... Jl! r: f.t # '" f.. /' 
~ J\ ~ ~ ijf 
1\. Jl! :?;: f;t ;j{ )L,. 1-
7- ·:; t-
4 "' A ?I 

1- 7 A * :; 
~ 1111 I ,, 

'*-
~ 1111 I J( * 
tl 1ljl I J\ '*-
A "' I) fi 
.7; -"<: I) fi 
1J r< 
1J I~ 

t.J ,, 
1J I~ 

7 7 '" fjfj atJ fi 
7 7 Jl- fjfj atJ fi 
nn. * -:; 
iJ4 & 3t I. 
:f L. H ·:; ... 
:f L. I~ ·:; t-

1J ,, -
t.J ,, 

l?lt7--:Jgs£C'i' * is gauges parts. 

Description 

(;£5)·······--······· Slide plate (right) ··••··•··•···•·· ···•······ 
(;£5)············ .. ·· Slide plate (right) .......................... 
(;£5) .. ··· ........... Slide plate (right) · ........ •·· ··· ... · ··· ·· .. 
(ti::) ................ Slide plate (left) ........................ ···· 
( 0::) ................ Slide plate (left) ............................ 
(ti::)·· .............. Slide plate (left) ............................ 
·~ .. ·~. ~ .............. Shaft ............................................ 1 
M5X15 ........... Bolt M5X15 ................................... 1 
(W,SWf't}M5X15 .. BoH (with W, SW) M5X15 ............... 1 
.................. ~- .. Base (fa operation box) ................. 1 
........................ Base (fa operation box) ................. 
(2n:) .............. Cloth support disc z ........................ 1 
( 1 Jit) ... · .... · .. · .. Cloth support disc 1 .... · .. • ...... ·· .. · .... · 
(;f:;) ................ Cover (right) ................................. 1 
(;fij ................ Cover (right) ................................. 
(;6)· ............... Cover (right) ................................. 
(;£5) ................ Cover (right) · · · · •· .. · ·· ·•· ...... · · .. · · · ...... 
(;E) ................ Cover (right) · ···· ··· ··· ···· · ··· ·· •··· · ··· ... · 

(W, SWftlM6X60 ·· BoH (with W, SW)M6X60 ................ 2 
M4X8· ............ Screw M4X8 ................................. 2 
······················ Base ............................................ 1 
M3X12 ........... Screw M3X12 ................................ 3 
(SWf.t)M4X20 .. Screw (with SW) ........................... 2 
(iii) ................ Cover (front) ................................. 1 
(ilii)· ............... Cover (front) ................................. 
(fttjj ................ Cover (front) ................................. 
(ftti)· ............... Cover (front) ................................. 
M4Xa ............. Screw M4X8· ................................ 2 ...................... Bar ............................................... 1 
nt-t~A·· ........ Base fpr bar · · · · · .. · · ... · · · · .... · · · · .. · · .. ·· · · 1 
...................... Oil bottle ....................................... 1 

M4X10 ........... Screw M4X10· ............................... 1 
...................... Oil bottle holder ............................. 1 
(Wf;t)M5X25 .. Bolt MSX25 ................................... 2 
M5X10 ........... Bolt M5X10· .................................. 1 
J.'if.t6 ............. Set plate for air switch .................... 1 
;t;jfi;t:.Jt.···· ...... Bracket··········· .............................. 1 
(W, &Wf:t)IMX15 · · Bolt (with W, SW) M4X15 ............... 2 
l'it-t6····"""""" Set plate (for cylinder) ................... 1 
.. . . ·~ ... ·~ ........... Bracket ......................................... 1 
(W,&Wf:t)I£Xl5 ·· Bolt (with W, SW) M6X15 ............... 2 

...................... Set plate ....................................... 4 
M5 ................. Nut M5 ......................................... 4 
....................... Pin screw·· .................................... 2 
(W,&Wf:t)M5X15 .. Bolt (with W, SW) M5X15 ............... 8 ...................... ....................................................... 1 
(W,&Wft)M6Xll ·· Bolt (withW, SW)M6X30 ................. 2 
•••••••••u••••••••••• Manifold· ....................................... 1 
(W, &Wf:t )M6X20 .. Bolt (with W, SW) M6Xzo ............... 2 
M6···· ............. Nut M6 ......................................... 2 
······················ Caster .......................................... 4 

M4X12 ........... Screw M4X12 ................................ 2 
(tf:l) ................ Spring (center) .............................. 1 
(tf:l)Ufj ........... Spring ("L"·type) ........................... 
(9=1)"f~ .......... Plat .............................................. 1 
.11:.1:::' :;..-:?;:* :_; .... Holding screw ............................... 2 
Jl:.t::'/7\:*:.J·"' Holding screw ....................... · .. · .. · · 
(tf)·· .............. Cover (left) ...... · ........... · ................ 1 
(tf)· .. ·· ........... Cover (left) ...... · · · .......................... 
( ti:) ................ Cover (left) ................................... 
(t;::) ................ Cover (left) ................................. ·· 
(.7;~ "J t.J-Jij) .. Support plate· ................................ 
(.7;~-;~t.J-ffl) .. Support plate··· .. ·· .. ···· .......... · · · · • • · .. • 1 
M4X15 ........... Screw M4XJ5 ................................ 3 
. ~ .... ~ ·~ ............. Supporter ...................................... 1 ...... ~ ........ ·~ ..... Rubber pat .................................... 
...................... Rubber pat······· ............................. 1 

(iiJ ................ Cover (rear) .................................. 1 
({f) ................ Cover ( rear) · ........ · .. · ........ · .. · · ....... · 

34 

1 1 

1 1 

2 2 2 2 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
3 3 3 3 3 3 3 3 
2 2 2 2 2 2 2 2 

1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 
1 1 1 1 
1 1 1 1 

1 1 1 1 
1 1 1 1 
2 2 2 2 
1 1 1 1 
1 1 1 1 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 

2 2 2 2 2 2 2 2 

4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 
2 2 2 2 2 2 2 2 
8 8 8 8 8 8 8 8 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
1 1 1 1 1 1 1 1 
2 2 2 2 2 2 2 2 
2 2 2 2 2 2 2 2 
4 4 4 4 4 4 4 4 

2 2 2 2 2 2 2 2 
1 1 1 1 1 1 

2 2 2 2 2 2 2 2 

1 
1 

1 1 1 1 
3 3 3 3 3 3 3 3 
1 1 1 1 1 1 1 1 

1 1 1 
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H45 H40 H39 H42 H57 H59 H46 H58 
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Table . Stand mechanism 
~JtltUt 

Fig. 8lla'I.:J- t: l'lll "' :g Description 
Aml Req. 

No. Part. No. "" gs;;~c;;~g~g8 
NNN-r-0......-NN ....... ~r----.,...._,..,...M,...... - -

F50 YO 30Fl 21A tJ ,, - ( ll) ..... ········· · · Cover (rear)················· .............. ··· 
YO 50Fl 216 tJ t\ ( 1i) .............. ·· Cover (rear)·· .............................. ·· 1 1 1 

F51 Y9 KS03 18A nn * * :; M3X18 ........... Screw M3X18···· ............................ 4 4 4 4 4 4 4 4 4 
F52 YO 50F2 80A ~ .. ...................... Hinge ........................................... 2 2 2 2 2 2 2 2 2 
F53 Y9 Mf{)4 lOS 7 « * :; (W,SWti)M4X10 .. Screw (with W,SW) M4X10···· ........ 4 4 4 4 4 4 4 4 4 
F54 YO 50F6 OOA 7 J\ ...................... Rubber ......................................... 2 2 2 2 2 2 2 2 2 
F55 YO 80FO 606 J:. tJ /~ ...................... Cover {upper) ............................... 1 1 

YO 50FO 60A J:. tJ J\ ........... · .. · .. · .... Cover (upper) ........ · .. • ........ · .......... 1 1 1 1 1 1 1 
F56 Y9 MM0410S " ~ 1\ 1tt ;f- 11.- t- (W,SWti)M4X10 .. Bolt M4X10·· ................................. 4 4 4 4 4 4 4 4 4 
F57 YO 50Fl 938 fj: ::\'- fi lN f;t 1£ A (;£;) ................ Base {right) .................................. 1 1 1 1 1 1 1 1 

YO 30Fl 93A ft 
"'" 

ti l& f;t ~ .A (;£;) ................ Base (right) .................................. 
YO 50F1 948 fi ::\'- fi l& f;t 1£ A (~) ................ Base (left) .................................... 1 
YO 30Fl 94A It 

"'" 
ti l& f;t ~ A {~) ................ Base {left) .................................... 

F58 YO 80Fl 910 ft 
"'" 

fi {;6)"·""'"'''"' Lower plate {right) ......................... 1 
YO 60Fl 91C l'i: 

"'" 
ti (;5') ................ Lower plate (right)· .......................... 

YO 50Fl 916 ft ~ ti ( :{i) ............ ·· .. Lower plate (right) ......................... 
YO 30Fl 91A l'i: ::\'- ti { ;5) ................ Lower plate {right) ................. · ..... ·· 
YO 80Fl 920 It ::\'- ti (:t;;J ................ Lower plate (left) .......................... 1 
YO 60F1 92C l'i: 

"'" 
fi (~) ................ Lower plate {left) .......................... 1 1 1 1 1 1 

YO 50F1 928 fi + fi (~) ................ Lower plate {left) .......................... 
YO 30F1 92A l'i 

"'" 
ti (~) ................ Lower plate (left) ...... · ................... 

F59 YO 80F1 020 * 1IP I T ti (:t;,-tf/f17Htl .. Slide plate (right) .......................... 1 
YO 60F1 02C * 1IP I T ti (ti,f/f·httl·· Slide plate (right) .......................... 1 1 1 1 1 1 
YO 50Fl 02B * ~ I T ti (ti,-!f/F1'7fil:) .. Slide plate {right) .......................... 
YO 30Fl 02A * 1'¥ I T ti (:t;,-tt:.-f{17;t) .. Slide plate (right) .......................... 

F60 YO 80Fl 030 * 1IP I T ti (~ -!f/F{ 'lfil:l .. Slide plate (lelt) ............................ 1 
YO 60F1 03C * ~ I T ti (~'if/ H 1fil:J .. Slide plate (left) ............................ 1 1 1 1 1 1 
YO 50F1 036 * 1IP I T ti (ti.-tf/f{,-f;t) .. Slide plate (len) .. -· ........................ 
YO 30F1 03A * ~ I "F fi (ti.-tt/f:{lf;t) .. Slide plate (left) ........................... 

SF03 YO 80Fl 040 * ~ I T fi {t:til~/F·bf~) .. Slide plate .................................... 1 
YO 60Fl 04C * ~ I "F ti (t:t;11t;..ff7H) .. Slide plate .................................... 1 1 1 r 1 1 
YO 50F1 046 * 1lfl I T ti !t:tiltt:.-H7Hl .. Slide plate .................................... 
YO 30F1 04A * 1lfl I "F fi !Uilif/H 1ft.J .. Slide plate .. · • ...... · .. · ..... · ...... · ......... 

H16 YO 10H4 03A ~ jlfl I :/ IJ / /f ...................... Cylinder (for rining) ....................... 1 1 1 1 1 1 1 1 
H39 YO 10H4 04A -:f 7 / 'T y TBY-01 .... ·· ..... Joint ~y· type TBY6-Q1 .................... 3 3 3 3 3 3 3 3 3 

H40 YO 10H2 35A • .if. Pii- 1/s ............. Joint A6- 1/e ................................... 4 4 4 4 4 4 4 4 4 
H42 YO 10HO 41A I 1v * B10- 11 ............ Joint elbow B10- 1/•· ....................... 2 2 2 2 2 2 2 2 2 
H44 YO 10H5 50A 

_.._ 
11} - 7 1v 11•- 11•·· ........... Joint nipple 1/•-1/•· ......................... 1 1 1 1 1 1 1 1 1 " - ·:; 

H45 YO 10H1 64A A t- v t- TS6-Ql ............ Joint TSS-01 .............................. ~· .. 1 1 1 1 1 1 1 1 1 
H46 YO 10H4 70A ;1. A A t- v - t- TSM6-Q2 ......... Joint TSM6-Q2 · · · · .. · .. · .. · .. · ........ · .. · .. · · 1 1 1 1 1 1 1 1 1 
H48 YO 10H6 OOA J. = ,, - -If 11.- I 1v ;j{ UEF6U ............ Joint universal elbow UEFGU ........... 1 1 1 1 1 1 1 1 1 

H51 YO 80HO 55A "jljl.$:';1'/ffj7''J'T:r.-:$1- ABNl()()K·· ....... ValveABNlOOK ............................. 1 
H52 YO 10H3 52A t: if .A 1 ·:; 7 · · ............ · · · · .... Air switch .. · .. · .......... · · .... · ........ · .. · ·.. 1 
H53 YO 10H4 OOA 7 1 1v ~ - f;t ilt 1£ # ......... · ........... · Filler with regulator ............. · .......... 1 
H54 YO 10HO OlA !.I'. 1J It .. · ... · · ..... · .... ·· .. Air pressure meter ......... ·· · ..... · .. · ·· · · 1 
H55 YO 10H3 20A iff 1li f;j' 1\ 11.- 7 ........... ·· · ..... · · · Exhaust valve ... · .............. · ............. 1 1 1 1 1 1 1 1 1 
H56 YO 10H2 32A :r .:~. 7 (M6):Jit ........... Tube (M6) black ............................ o 0 0 0 0 0 0 0 0 

YO 10H2 328 'T .:1. 7 (M6JJt .......... ·Tube(M6lyeuow .......................... ooooooooo 
H57 YO 10H2 33A :r .:1. 7 {M1oJI! .......... TuooCM10lblack .......................... ooooooooo 
H58 YO lOHO 45A I 7' -5I A ~ .. · ......... · · • · · .. · .. Air daster .. · .... · .. · .. · .... · .... · ........... ·.. 1 1 1 1 1 1 1 1 1 
H59 YO 10H4 50A .. · .. · ............... · Mini coil tube .... · · .. · · · .... · .. · •· · ....... ·.. 1 1 1 1 1 1 1 1 1 ::. - ::! 1 Jv -

Jl YO 80J1 51E *' {'F # ") '7 A .... · ................. Operation box ..... ·· ......................... 1 
YO 90J1 51F 1l fF # "} '7 A .. · .............. · ... · Operation box ..................... • ..... · ... . 

J39 YO SOJO 40A 1IP Jll A f ") 7 ID.lt(~mv) .. Switch assembly (3+200-220V)· ..... 1 
YO 50JO 408 1lfl ill .A { ·y 7 JI13L.C-*m100V) ... Switch assembly (1 ol> 100V) ............. 1 
YO 50JO 40C 1IP ill A { ·:; 7 ili:i!(•mmv) ... Switch assembly (1 oi>220V) ............. 1 
YO 30J3 408 .1-t:.=~.-'7:7v-tJ- ·· · .............. · .. · · No-fuse breaker···· ........ · ..... · ........ .. 
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~ 
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t.LS:l f:IAIJ Pl.ll~ 1'1' u..xr L 

Motor • Detector mechanism 

Fig. l$S.?t,:::J- t-" 
No. PartNo. 

c 

'"' Description 

F61 YO 80F4 02C 'E ~ 1& N ~ .L!:. J f* ·· · · · · .... ·.. Set bar ... · ·· · ... · · · · · · ·· · ·· · · · · · · · · · · · · · · · · · · · · 1 2 2 2 2 
YO WR ms 'E ~ 1& M ~ .L!:.J•--··········· Set bar ......................................... 1 
YO 50F4 02A 'E ~ 1& M ~ .L!:. j f* ·· .. · · .. · .. · · Set bar · ·· · •· · · .. · · · .. · •·· ·· · .. · · · · · .... · .. · ... · 2 2 2 

F62 Y9 MMOB65S "/\. .fiJ 'A # # J{, t­
F63 YO 10Fl SOA iii 1il: 

(W,Si;J)M8X65 .. Bolt (with W,SW) MBX6S··· ............ 2 2 2 2 2 2 2 2 
<*l~~MS ·····Washer M8······· ............................. 10 10 1010 1010 101010 

F64 YO 5085 83E 7 -( 0 / 7 1) ·;t 7' 3 ···· ............ · · .. Nylon clip 3 ............................ ····· .. 1 1 1 1 1 1 1 1 1 
F66 YO 50A8 028 « Jv ;.. tJ ri Ull) ................ Belt cover complete ..................... ·· 1 1 1 1 1 1 1 1 1 
F67 MQ60AO 601 ~ 1:1:1 ~ J&i;ftf· ............ Set bar for detector ........................ 1 1 1 1 1 

FlO MF 67EO 190 * ~ fr m ...................... Bobbin winder ............................... 1 
F71YO 10F3 SOB « Jv t- M53 ................ Y-belt M53 .................................... 1 

YO 10F3 BOG « Jv t- M54··· ............. Y-belt M54 ................................... . 
YO 10F3 SOE « Jv I- M52 ··· ··· .......... Y-belt M52 .. ·· .............................. .. 
YO IOF3 SOA « Jv I- MS0·· .............. Y-belt M50 .................................. .. 

F72YO 10F3 60A 7' 
YO 10F3 60C 7' 

F73Y9 NNOO OOS 7 

IJ cjl 60 ..... · .......... Pulley cjl 60 ........... ·· ..................... .. 
1) of>lOO········· .. ··· Pulley 4>100· .................................. 1 1 1 1 1 1 1 1 

·:t I- (W, SW#)M8 ·· Nut (with W, SW) M8 ...................... 1 1 1 1 1 1 1 1 1 
F75 Y9 NNOO OOS 7 ·;t I- (W,SW#)M8 .. Nut(wlthW,SW)M8·· .................... , 1 1 I 11 1 1 1 
F76 K1 1M90 451 403 'iL # Jv ;.. ·· · •· ..... · ........... · .... · ........... · ..... · ·· · ................. · .. · ·· · · 3 3 3 3 3 3 3 3 3 
F77 Y9 MROO 60S ...... 

" :Ill ~ Jl- t- (W,SWf.t)M6X60 .. Bolt(withW,SW)M6X60· ............... 2 2 2 2 2 2 2 2 2 
F78 YO 80F4 038 'E ~ - 1& N ~ ........... · ......... · Set plate for motor ..... ··· ··· .. ·· ...... ··· · 1 

YO 90F4 03C 'E ~ 1& # ~ ·· · ..... · ·· ... · ....... Set plate for motor ·· ................... ·· .. 
YO 50F4 03A 'E ~ 1& f.t ~ ...................... Set plate for motor ........................ . 

J36 YO SOJO 728 ~ ~ ...................... Detector complate .......................... 1 1 1 
YO SOJO 72A ~ ~ ...................... Detector complate ......................... · 

J38 YO 50J1 290 &ill U lf·120(100,M/JII) .. Control box LE-120(100,200Y)··· ....... 1 
YO SOJl 29E M R: l£-ZlO(llO,ZlCVJij) ·· Control box LE-220(110, Z20V)· ......... 1 
YO 10J1 29A M R: lf.-AY-l2.5(100,2XM!l)·· Control box LE·AY-125(100,200Y) .. .. 
YO IOJl 298 M R: lf-AY-Z2.5{1l0.221JYiil) • • Control b<Jx LE-A Y -225( 110, 220Y) ... . 
YO 10J1 29C Ifill .13. lf·AY·3li{m4(1VJII) • Control box LE-AY-325(380, 440Y) ... . 

J40 YO 50J4 30C 'E Jv ( CB-Z254ES) ... Motol CB-Z254ES ........................... 1 
YO 50J4 30D 'E Jf... (CA-Z254ES)··· Motol CA-Z254ES ........................... 1 
YO 10J4 30A 'E Jv ( CB-Z402ES) · .. Motol CB-Z402ES · .... ·· ··· ... · .. · ........ .. 
YO 10J4 308 'E Jt, (CA-Z402ES)··· Motol CA-Z402ES ......................... .. 
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Foot pedal mechanism 

Fig. $£::J- t: 
Jl!ffliiUt 

Amt Req. 
No. PartNo. Description 

~(S~a;iij8:f5~8 
NNN..--.-0..-NN ,......,......,......,......,,...,..('1"}_.,....._ 

SF01 YO 60F3 65A 7 :; I- ""' ? JL- MJ,(4~) ........... Foot pedal complete (4-step) .......... 1 
SF02 YO 50F3 66A 7 :; 

F81 YO 10F2 03A A 1 "/ 
I- ""' ? JL- lfi(m} ........... Foot pedal complete (2-step) ......... . 
7- :, 1' 7 I- · · .. · .. · .... · · ... · ... · Shaft · · · · · · · .. · · · · ... · · · ... · · · · ......... · · .. · · .. · 1 1 1 

F82 YO 1 OFl 44A ~ I±! fli ± ?5 ...................... Base (for betector plate) ................ 2 2 2 
F83 Y9 MRJ4 08A T « 
F84 Y9 MRJ2 05A T « 
F85 YO 10F1 43A ~ 

;t V M4X8· ............ Screw M4X8········ ......................... 2 2 2 
:t V M2X5··· .. ········ Screw M2X5 ................................. 8 8 8 

1±1 fli ... · · · ... ·· ... · .. · · ... Detector plate ........ · ...................... 4 4 4 
FS6 YO 10F3 30A J\ ;t m 7 ...................... &lpport {for spring) ....................... 1 1 1 
F87 YO 10F3 31A J\ :f. i''F lb lllil ...................... Arm .............................................. 111 
F88 YO 10E3 308 1\ -* tit 7 ··· ·· ...... · ......... · Support (for spring) · ·· ............... ·•· •· 1 1 1 

F91 YO 1 OG2 39A 
F92 YO 1 OG2 60A 
F94 Y9 MM0515A 
F96 YO 60F1 62A 
F97 YO 1 OG3 70A 
F98 Y9 MR06 12S 
F99 Y9 MM04 20A 

,, :t ...... · · ....... · .. · · · · Spring .. · · · .... · · ·· .. · .. · .... · .... · ·· .......... · 1 1 1 
ill ~ ti 1& f;t 
'ft. A 7i: # ;J{ JL­

!t 1t ""' 'Y 
itiaL~:i: 

f& (1) ................. Base plate (1) ............................... 1 1 1 
I- M5X15 ........... Bolt M5X15 ................................... 2 2 2 

JL- l§ ................... Foot pedal complete ...................... 1 1 1 
~ ...................... "L "-type bracket ............................ 1 1 1 

't\ 14 ;j{ )~ I- (W,SWf.t)M6X12 .. Bolt (with W,SW) M6Xl2·· ............. 2 2 2 
~ ~ IX t.t # ;v I- M4X20 ........... Bolt M4X2Q ................................. 4 4 4 

F100 Y9 NN04 OOW -j- ·:; I-
F101 YO 50Fl 46A :f L. 
F1 02 Y9 M H05 lOA ]'\ A 7i: f-t :t ~ 
F103 YO 60F3 69A lti ~ t/i A 1 ·;~ 7-f''Fibl!il 
F104 YO 50F8 OOA a 7 
F105 YO 60F3 68A ill ~ fi A 1 •J 7- f'F 11! 8!il 
Fl06 Y9 MP04 lOW T « -* V 
Fl 07 YO SOBS 83F -j- 1 a / -7 ') ·;~ / 
F1 08 Y9 MR08 30T 'ft. 1ll # JL- I-
F1 09 Y9 MR08 45T 'ft. A ;J{ JL- I-

F111 YO 50F3 70A lti ~ fi 1& # f& 
F112 YO 50Fl 468 :f L. 
F113 Y9 MP0310W -r I'( * ~ 
F114 YO 50F3 25A -r 1 a ::.- ,, ::.- t: 

J41 YO 80J1 20C A -$1 - I- A 1 ·;t 7-
J42 YO SOJO 83A ::J * "7 9 
J43 YO 80J3 768 A 1 •J 7- ~ ~ 

Y1 10J3 76C A 1 ·:; "!- ~ • YO 60J3 76A A 1 ·:; "!- &; • J44 YO 80JO 83C ::J 
"* "7 -$1 

YO SOJO 838 ::J 
"* "7 -$1 

J45 Y1 20J3 75B 7 ';I " A 1 ';! 7-
YO 50J3 75A 7 ';! " A 1 .. , 7-

J46 Y1 20J1 200 A 9- t- A 1 ·;~ 7 

* is gauges parts. 

(W1;f)M4 ........ Nut(withW)M4 ............................ 4 4 4 
.. · ...... · .. · ........ · Rubber ......... · ...... · ....... · .. · ........ ·.... 4 4 4 
M5X10 ........... Bolt M5X10· .................................. 1 1 1 
{2} ................. Arm (2) ........................................ 1 1 1 
(D~7-t:/t;J) .. Roller (with pin) ............................ 1 1 1 
(1) ................. Arm (1) ........................................ 1 1 1 
(Wf-t)M4X10 ·· Screw M4XJO ................................ 1 1 1 
9 ...... · ........ · · .. · Nylon clip 9 ..................... · ............. 1 1 1 
(N#)M8X30 ... Bolt(wlth N) M8X3Q ...................... 1 1 1 
(N#)M8X45 ... Bolt (with N) M6X45 ...................... 1 1 1 

(2) ................. Base plate (2) ............................. .. 
...................... Rubber ....................................... .. 
(Wf.t)M3X10 ·• Screw (with W) M3X10 ................ .. 
KV-70 ............. Nylon belt .................................... . 
(:::J-*71>1-f;t) .. Switchforstart·· ............................. 1 
2P .. · ............... Connector .......... · .......................... 1 
( ::J .t ? 9- f.t) .. Circuit board (with connector) ........ · 1 
{ ::J :f. 7 ::\1- f.t) · · Circuit board (with connector} · · · · · · · · · 
( ::J :f. 7 ::\1-f.t) .. Circuit board {with connector) ........ · 
9P .................. Connector gp ................................. 1 
6P .................. Connector 6p ............................... .. 
( :J # 7 11-f.t) .. Foot switch (with connector) ......... .. 
( :J :f. "7 $' -f.t) · · Foot switch (with connector) ... ·•· • .. .. 
(::J-*19-f.t) .. Foot switch (with connector) .......... . 

40 

1 1 1 1 
2 2 2 2 
2 2 2 2 
a 8 8 8 
4 4 4 4 
1 1 1 1 
1 1 1 1 
1 1 1 1 

1 1 1 1 
1 1 1 1 
2 2 2 2 
1 1 1 1 
1 1 1 1 
2 2 2 2 
4 4 4 4 

4 4 4 4 
4 4 4 4 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 
1 1 1 1 

1 1 
4 4 
4 4 
5 5 

1 1 
1 1 1 
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Pneumatic • Control unit 

Fig. fl8tfc::J-I-' 
No. Part No. 

F131 Y9 MP04 lOA 
F!32 YO 5085 83C 
F134 YO 80F3 lOA 

YO 90F3 108 
F135 Y9 MM0615S 
F136 Y9 NN03 OON 
F137 Y9 MT03 06S 
F139 Y9 MP04 15S 

F141 YO 80F1 46C 
F142 Y9 MM0630S 
F143 YO 90F3 11C 

YO 80F3 11 B 
YO 50F3 11A 

J15 YO 80JO 60C 
YO 90JO 60E 
Y1 10JO 600 

J16 YO 80J2 718 
J17 YO 80J2 70C 

YO 50J2 708 
J19 YO 50J3 41A 

J20 YO 50J2 71C 
J21 YO 80J2 008 
J22 YO 80J2 01B 

YO 50J2 01A 
J23 YO 80J1 OOA 

Y1 10J1 008 
J24 YO 80J2 53A 
J25 YO 80J2 538 
H22 YO 50H2 518 

YO 50H2 51C 

YO 50H2 508 

YO 50H2 500 

YO 10H2 51A 

YO 10H2 50A 

YO 10H2 50E 

H25 YO 80H2 55G 
YO 50H2 55F 
Yl 10H2 55E 
YO 50H2 550 
YO 50H2 55C 
YO 50H2 558 
YO 70H2 55A 

H27 YO 10H4 32A 

H34 YO 10H1 62A 
H37 YO 10H3 OOA 
H38 YO 10H4 01A 
H39 YO 10H4 04A 

H40 YO 10H2 35A 
H41 YO lOHO 40A 

H56 YO 10HZ 32A 
YO 10H2 328 

"' aa Descnption 

ltffliiUt 
Aml Req. 

-j- /';,.' * ~ M4X10--··· .. ···· ScrewM4X10··········--····················1515151515 
-j- -( Cl :/ 7 I) ·:; 7 8 · ·· ·· · · ·· ·· · ··· ·· · · · Nylon 8 · .. · ............ ·· · ·· ... • ....... · ... · ·· ·· 2 2 2 2 2 
fi m # 11>1 t-t 
~ m # J& t-t 
;;';: fll 'A f.t ;j{ Jj, 

-j- 1" Cl ::.- ~ 

... 7 .A * 
-j- /'( * 

a ······················ Base for solenoid valve··· .. ··········•··· 1 
~ ...... · ·· ·· ........... Base for solenoid valve ................. ·· 
1- (W,SWft)M6X15 ··Bolt (with W,SW) M6X15·· ............. 2 
:i: M3 ................. Nylon washer ................................. 6 6 6 
~ (W,SWftlM3X6···· Screw (with W,SW)M3X6 .............. 1212 12 
~ (W,SWf.t)M4Xl5 ··Screw (withW,SW)M4X15· ............ 2 2 2 

:::f L. ...................... Rubber ......................................... 4 4 4 
4 4 ;;';: 111 1\ f.t ;f, }!,. ... (W,SWf:t)M6X30 .. Bolt (with W, SW) M6X30 ............... 4 

fliG# !--" 71" J\ -!Nf.tlli 
•m# ""7 1" 1\ -11>1t-tlti 
•m# ""71" ''--lflt-tlli 

· .. · · · ·· ..... • · ...... · Base( for driver)· ... · ........ ··· .......... · .. 1 1 1 1 

• lli 
• lli . ~ 
" 7 ::.- .A 
f: 7 1" ~~ 
1-' 1" ,, 

,/ 1" 7 -( '" :$1 

... 7 ::.- .A 
fi =f ~ 

-:1 7 " -:1 7 ... 
if-""·;; "70-T 7:$1 
-If-""·:~ !-- 7D -T 7 11 
0 C 11 '». 
0 C • '». 
• m # <tt lb> 
(No. 1,2, 6, 8, 9, 10, 20.21) 
(No.1, 2. 3-1,6, 8, 9, 10) 
(No.1,2,8,9,10) 

...................... Base( for driver) ............................. 1 

........... · .......... Base( for driver) · .. · ....................... .. 
· · · ·· .. ·· ............. Circuit board · ... · ... ·· ......... · ...... ·· · ·· .. 1 
....... · · .... · ... · .... Circuit board .. · · · · · · ··· ..... · ·· ··· ... · ...... · 
...................... Circuit board ............................... .. 
(100V-5V)······ Transformer (loov-sv) .................. 1 
...................... Driver ........................................... 1 
...................... Driver ......................................... .. 
· · .. · · .. · ·· .......... · Noise filter .. ·· ... · ... ·· · ...................... 1 

(200V-100V] ... Transformer (200V-100V) ............... 1 
...................... Terminal base ................................ 1 
....... · · ..... ·· · · .... Trolley duct .......... ·•·•· .................... 1 
...................... Trolley duct ......... · .. · ..................... . 
· · · · · .. · · .. ·· ....... · · Circuit protector··· ........... · ... · ......... · 1 
...................... Circuit protector ........................... ·· 
100V-24V ....... Power supply AC100V-24V ............. 1 
100v-sv ......... Power supply AC100V-5V .............. 1 
050-4LE1·DC24V ·Solenoid valve (4-WAY)DC24v ...... .. 
............................................................................. 8 

• ii # (?i 
(No.7, 12) 

Jh) 050-4E1-DC24V ... Solenoid valve(4-WAY)DC24V ......... 

• ii # (.Ill lb) 
(No.3, 4. 5, 13, 14, 22, 23) 
(No. 3, 4, 5, 13, 14) 

.......................................................................... 2 
050-LE1-DC24V ·· Solenoid valve(N/C) DC24V ........... . 
.......................................................................... 7 

• iB # (.Ill 
(No.6) 

lb) 050-LE1·11-DC24V Solenoid valve(N/O)DC24V ........... . 

• ii # <• lb) 
(No. 1,2, 7,8. 9, 10, 12) 
• ii # (.IJ lb) 
(No.3, 4, 5, 13, 14) 

050-4E1-AC100V .. Solenoid valve (4-WAY)AC100V ....... 

050-E1-AC100V ... Solenoid valve(N/C)AC100V ......... .. 

• m # <.Ill 
(No.6) 

lb) 050-E1-11-AC100V Solenoid valve(N/O)AClOOV .......... . 

• s # 11>1 t-t a 
11 it # IN f.t ~ 
11 m # n t-t a 
• m # n t-t ~ 
'II s # n t-t a 
• m # n t-t ~ 
• m # n t-t ~ 
"":(' 7 

.At:'-1-=::J/ J...0-7-- '/ 7 )I,. -
7 7 ::.- 7 T 
7 7 ::.- 7 y 

gag ................. Base for solenoid valve (9 stations) .. 1 
6~ ................. Base lor solenoid valve (6 stations) .. 1 
5~ ................. Base for solenoid valve (5 stations) .. 
4il ................. Base for solenoid valve (4 stations) .. 
3il: ................. Base for solenoid valve (3 stations)·· 
2i! ................. Base for solenoid valve (2 stations)·· 1 
1iJl ................. Base for solenoid valve (1 station) ... 
...................... Muffler .......................................... 6 

SS6-01-UB ...... Speed control valve SS6-{)1-UA ....... 3 
...................... Nipple .......................................... 1 
T- 1/e ............... Joint branch "T" T-1/s ..................... 2 
TBY6-01 · ....... · · Joint branch "Y" TBYG-01 ...... ··· ....... 9 

6 6 
7 7 

2 2 2 2 

5 4 3 4 

2 2 
2 

1 
4 4 4 4 

3 3 3 3 
1 2 1 2 
2 2 2 2 
2 2 2 2 

15 15 15 
2 2 2 

1 1 1 

1 1 1 1 

5 5 5 

2 2 

3 4 4 

7 

4 

2 2 

4 4 4 

3 3 3 3 
2 1 2 2 
2 2 2 2 
2 2 2 2 

@ :if' A6- 1/e · .. · ..... · · · · Joint A6- 1/a .. · .......... · .... · .......... · · · .. · 1 7 17 17 17 17 1 717 1 717 17 
:r Jt.. ;f. 86- 1/a· ............ Joint elbCNV 86- 1/a .......................... 3 3 3 3 3 3 3 3 3 

7 .:l. 7 (M6l• ........... Tube (M6lblack ............................. o 0 0 0 0 0 0 0 0 
7 .:l. 7 (M6)Jt ........... Tube (M6)YellCNV·· ......................... 0 0 0 0 0 0 0 0 0 
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Pneumatic • Control unit 

PL Y7200:/ IJ ::;{ 

• PL Y-7206~f"i=;F' "J '?;A:. 

(F137) J15 

PL Y71 00:/ rJ -:;;( 

• PL Y-7181 ilf"i=;fi ·y 7 'J.. 

J2 

\ 

(J6) J9 

0 
0 

JlO 

Jll 

• PLY-7204, 7202tf{"i=;F ·y :7 :X. 

(J3) (Jl) 

• PLY-7182fi{"i=;fi ·:t 7 :A 

(Jr (») ;JB) ;~,~ 

~------,t..-.---7--

(J6) (J9) J13 

0 
0 

(J12) (Jll) 
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Pneumatic • Control unit _ __:_..:...:..::..=.:..:...:..=..:..:..=.._=-=.:..:..:.:.-=-:_-=-:_:.:...:_ _________________ . __ 

Fig. ll:!i.?..::J- r 
No. Part. No. 

Jl YO 80J1 51 E 
YO 90J1 51 F 

J2 Yl 10J1 51G 
Yl 20J1 51H 

J3 YO 80.10 30A 
J4 YO 80J1 23A 
J5 YO 80J1 238 
J6 YO 80JO 11A 
J7 YO 50J3 608 
JS Yl lQJl 13C 
J9 YO 50J1 34A 

J10 Yl 20J2 30B 
Yl 10J2 30A 

Jll Yl lOJO 62A 
J12 Yl 10J3 78A 
J13 Yl lOJ3 nA 
J 15 YO 80JO OOC 

Yl 30JO 60F 
Yl 1QJ() 600 
YO 90.10 60E 

F137 Y9 MT03 068 

jf 
!t 
jf 
!t 
iii 
A 
A 

* ~ 
~ 
~ 

PI • 

fF * "J 

f'F * -:1 
f'F * "J 

f'F # ·:; 
A ~ 

5 1 F A 
5 1 r: A 

? 
? 
? ., 
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cc 
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1 ·:; 
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tlJ I) A 1 ·:; 

'* ~ J.!:. A 1 ·:; 
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Je A 1 ") 
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A 
A 
A 
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~ ti 
§ ti 
§ .fbi 
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" 5 A * :; 

ff.mfi~ 
Amt Req. 

Description (J:)VNr-NOLONCTl 
OOOCIOC::OOtOOO 
NNN'~""'""-0.....-NN ,........,.....,........,........,........('1") ,..........,_ 

...................... Operation box··· ............................. 1 

.................. ~ ... Operation box···· ............................ 

······················ Operation bOX"''"'"'""'"'""'""""" 
...... ~ .............. ' Operation boX ................................ 
...................... LE.D • ........................................... 1 
(itffstff) .. ····· Slide switch(needle) ...................... 1 
(Q1Jf§~) .. -· ... Slide switch( lor slant. parallel) ......... 1 
......... ~·.' ......... Trim switch· ................................... 1 1 1 
······················ Emergency stop switch .............. · .... 1 1 1 1 1 1 
...................... Manual switch .................. · .. · .......... 1 1 
.. ooOooooHooOOO>>•o•• Setting switch .......... ·· · .. • .. • .. · .. • ...... · 3 3 

(fiU ................ Adjust switch( green)...................... 1 
(~) ................ Adjust switch (red)........................ 2 3 
....... · .............. Operate switch ............................. · 6 6 
...................... Alann ........................................... 1 1 
............ · ........ · Aap switch ...................... · ............ · 3 
................... · .. Circuit board ....... · ........... ·.. ... .... .. .. 1 
(PL Y-7206E) .... Circuit board ............................... .. 
............ · ......... Circuit board .... · .......................... .. 
· .... · .... · .. ·........ Circuit board .... · .. · .. · .. · ...... · ........... · 1 1 
(W, SWf;t)M3X6 .. Screw (with W. SW)M3X6 .............. 12 12 12 

44 n1 \.J 
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IJ7-~~~w rYJ- 3 
Pneumatic • Control unit 

• PL Y-3000:/ IJ- :;( 

J51 J56 J57 J60 

• PL Y-1205ltf'f=;f. ·y 7 :::< 

(J57) 

\ 

• PLY-1203!i{'F;f- ·y 7 :::< 

J66 

0 

J58 (J56) (J58) J65 

• PL Y-1202~{1:;f. ·;; 7 .A 

(J60) 

J52 

(J66) J54 

/ / 
0 

J61 (J56) J59 J55 
I 

0 

Ql 

45 

J71 J72 J73 

\ I 
'~---+--~---r--. 

J75 

0 
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~ ..L. }' --E@:~001~ lYJ- j 

Pneumatic • Control unit 

Fig. ill!£ ::J- ~ 
No. Part No. " "" Description 

J51 YO 10J1 50A !I f'F I~ ;:?. JL- ffl:(3210,3202) --Operation panel (3201,3202) --·--······ 
J52 YO 20Jl 51 A !I f'F *" ·:; 7 :J. ffl:(1205)--------·· Operation box (1205) ..................... . 
J53 YO 70Jl 51 D ll f'F *" ·:; 7 :J. *!l--··-···--········· Operation box····--------- ................. .. 
J54 YO 60J1 51 C !t f'F :¥ 'Y 7 J: *-13. .. • · • · ·• · · · • • • · • ·.. Operation box .... ·· .. · ...... ········· ....... · 
J55 YO 50Jl 518 !I fF *" 7 7 A ill--·-----·-···-----· Operatioo box-----·-··--··--·········-----·--
J56 YO 10J3 60A :JF ~ ~ !1::. A '( ·:; 7- ...................... Emergency stop switch ................. .. 

Yo 50J3 608 ;JF 'M' ~ J.!:. A '( ·:; 7- ...................... Emergency stop switch ................. .. 
J57 YO 60Jl 138 :f. lb A '( ·:; 7- ··········· ........... Manual switch ............................... . 

YO 50J1 13A -¥ lb A '( 7 7- ...................... Manual switch .............................. .. 
J58 YO 60J5 108 IJ i! ·:; r~t:.l 1) A'(·:; 7- ...................... Reset· Trim switch ......................... . 
J59 YO 50J5 lOA IJ i! ·:; r A '( ·:; 7- ...................... Reset switch· ................................ . 

J60 YO 60J3 20A 81'>Wi.l'h1,*-.W 1J:1.{·;T ...................... Length • Flap· Trim switch ............. . 
J61 YO SOJO 118 '*- W 1) A 'f ·:; 7- ...................... Trim switch ................................... . 
J63 YO 60J3 22A D '( -;t i1i A'(·:; 7- ...................... Length switch .............................. .. 
J64 YO 70J3 21 A Q 1 ~ -tf ill tR A '( "/ 7- ·· ·-- ......... · ·· · ··· · Length select switch--·· ................. .. 
J65 YO 60J3 708 7 7 -:; 7' itUR A 'f ·;~ 7- .. · ·· · ................ Flap select switch · · ....................... . 
J66 YO 70J2 548 7 y :$1 JL- A 'f --; 7- ...................... Digital·--··-------········--·----···----··· .... .. 

YO 50J2 54A 7 y :$1 JL- A 'f ·:; 7- ...................... Digital· ......................................... . 

J71 YO 10J2 SOA • fi A 1 ·:; 7- .. -- ....... ---- ·-- ··· · Power supply switch ..................... .. 
J72 YO 10J4 lOA ~://i!/:$1-A-f"/7- ...................... Sewing • Center knife switch .......... · 

YO 50J4 lOB ~://i!/:$1-A-f"/7- -- · .. ·-- .... · .. ·--.... Sewing • Center knife switch · ..... · ··--
J73 YO 50J3 788 -:1 ~ ...................... Alann .......................................... . 
J74 YO 50J3 79A /IJi!-;t r:t.l?:.-:$1- ............. · ........ Reducing counter· .. ·· ... ·• ...... ····--····· 
J75 YO 10J2 72A " - $1 )1.- :t.1 ') / $1 - .. · · · ...... · .. ·---- · .. Total counter -- .... · • ·-- ....... · · .. · · ....... · · 
J76 YO 10J3 71A • ~ -- .. · .. -- · · · · .. ·--.... Circuit board · .. · · · .. -- · .. · ........ · ... · .... --

YO 60JO 608 • tf;j ... -- · .. · .. -- · ...... · · Circuit board · .. · ... -- · .. ------ ·---- · .. -- ... · · 
YO SOJO 60A • tf;j · .. ·-- .. · ·-- · · · .. -- ·-- Circuit board ---- .. -- .. · .. · .... ---- · · ........ · 

F137 '1'9 MT03 OSS r 7 A * y (W, SWt.f)M3X6 .. Screw (with W, SW}M3X6 .............. 6 6 6 

-tl-t;tlf YtSS£1'1' -tl- is gauges parts. 
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Stacker mechanism 
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1!:::-JJ , '.r ./ "'" \ 1-....J-L.j LLIJ 

Stacker mechanism (YS- 2) 
fJ!fflfAft 

Fig. 86J'o::::J r l5B c ~ Description 
Amt Req. 

No. Part No. "" <D<Q-N.-NOlON('rl 
OOOCX>OOOOOOO 
NNN.--...-0......-NN 
J"'--..t'---f'--..t-...t'-....M...-..-.-

Kl YO 50K1 70A ~ ;f.' ::..- :; :j J.,. ...................... Sponge rubber .............................. 2 2 2 2 2 2 2 
K2 YO 10K3 33A :ffi' ·:; 1:! .::: ~ ..................... · Material holding plate .. · ................. · 2 2 2 2 2 2 2 
K3 Y9 MA:l4 lOA :t "( * :; M4X10 ........... Screw M4XJO ................................ 4 4 4 4 4 4 4 
K4 YO SOBS 830 :t 1' 0 ::..- ., 1) ':1 7 4 .................... Nylon clip 4 ................................... 2 2 2 2 2 2 2 
KS Y9 MP04 lOA -;- "( * :; M4Xl0 ........... Screw M4X10 ................................ 2 2 2 2 2 2 2 
K6 YO 10K3 32A :ffi' ·:; 1:! "' n 1t ti ...................... Plate (for cylinder) ......................... 1 1 1 1 1 1 1 
K7 YO 10K3 34A :ffi' ·:; 1:! - n 1t ~ f'Fibflll .. ···· ....... Guide shaft ................................... 2 2 2 2 2 2 2 
KB YO 10K3 30A :ffi' ':J 7J ~ .n ff tt ...................... Base ............................................ 1 1 1 1 1 1 1 
K9 YO 10K2 80A :t ·;; " ff j. 11 }f., ...................... Bushing with nut ............................ 2 2 2 2 2 2 2 

K10 Y9 MM0820S J\ ~ 7i.' it ;f- )(., " (W,SWft)M8X2C .. Bolt (with W, SW)M8X20 ................ 2 2 2 2 2 2 2 
K11 YO 5085 83C :t 1' 0 ::..- ? I) '/ 7 8 .................... Nylon clip 8 ................................... 6 6 6 6 6 6 6 
K12 YO 50K1 40A :j J.,. -:;' ·;; 1- (2) ................. Rubber mat (2) .............................. 1 1 1 1 1 1 1 
K13 YO 50K3 24A :ffi' ~ ?" A ( t! ·;; 1- ) .......... Material tray .................................. 1 1 1 1 1 1 1 1=1 

K14 YO 10K3 23A * ~ ?" A 1i: I " ........ · ............ · Bar (for material tray) ..................... 1 1 1 1 1 1 1 
"' K15 YO SOKO SOB IIi! ...................... Arm· ............................................. 1 1 1 

YO 80KO soc llil ...................... Arm .............................................. 1 1 1 
K16 YO lOKO 56 A lllf'Fti:;, i' 7 1- ±f:t;.: :$1' '"' ..................... · Bushing ........................................ 2 2 2 2 2 2 2 
K17 YO lOKO 52 A IIi ± ~ ...................... Arm base ...................................... 1 1 1 1 1 1 1 
K18 Y9 MM0815A ..... 

~ 7i.' it ;f, )(., 1- M8X15 ........... Bolt M8X15· .................................. 2 2 2 2 z z 2 " K19 Y9 MM0830S ..... 
~ 7i.' it ;f, )f., 1- (W,SWft)M8X30 .. Bolt (with W, SW)M8X30 ................ 4 4 4 4 4 4 4 ,, 

K20 Y9 MA12 XOR v "( }I, ;¥ )f., 1- (N,WJ;f)M12XIOO .. Bolt (with N, W)M1ZX100· ............... 1 
1<21 YO 50K1 BOC ~ 11 ") 1:! - /"( .A (!::'·y ?7·:.<11!!) ·· Base {for picking-up type) .............. 

YO 80K1 800 ~ 9 '/ 7J - "( ~ 0:::1 ?7:~11!!) ·· Base (for picking-up type) .............. 1 1 1 
K22 YO SOKO 548 llil f'F lb .. ...................... Shaft (for arm) ............................... 1 1 1 1 1 1 1 
K23 Y9 MM0825S ..... Ill 7i.' ff # )f., 1- (W, SWf:t)MSX25 .. Bolt (with W, SW) M6X25 ............... 2 2 2 z z 2 z " K24 YO 50K1 508 :,., I) ::..- 11' - $t jfi :&: ~ · · ... · · · · ..... · .. · ... · Supporting .. · .. · .... · ...... · · · ·· · · · .. · · .. ·.... 1 1 1 1 1 1 1 
K25 Y9 NN08 OOS -;- .. J 1- (W, SW#)M8 .. Nut (with W. SW) M8····· ................. 3 3 3 3 3 3 3 
K26YO 50K1 548 ;_;I) /1(-Jlft:fl!l::::/;t.~ ··· · · ...... · ·· ........ Hexagon pin screw ·· ..... · .. · ..... · ...... · 1 1 1 1 1 1 1 
K27 Y9 MM0825S ..... 

~ 7i.' ff # )I, 1- (W,SWft)MBX25 .. Bolt (with W, SW) M8X25 ............... 2 2 2 z 2 2 z " 
H17 YO 50Hl 738 7.. 'J ·; :IJ-liJ·y :tJ ~-_, 1);,.. If- ...................... Cylinder (for material hold) ............. 1 1 1 1 1 1 1 
H18 YO 50H1 718 l'711-I1:1J~tt~u;,..J- ...................... Cylinder (for holder moving) ........... 1 1 1 1 1 1 1 
H19 YO 50H1 708 .A-')·;; tJ -tit; I!!:;, i) /9- ...................... Cylinder (for arm) .......................... 1 1 1 1 1 1 1 

H22 YO 50H2 518 .. it # Ol lbl No. 30,32 DC·24V ... Solenoid valve (4WAY)No. 30, 32 DC-24V 2 z 2 2 z 2 z 2 
YO 10H2 51 A .. s # <tl lb) No.J2.34 AC-100V .. SQjenoid valve (4WAY)No.32.34AC·IOOV· .. z 
YO 50H2 soc • s # {.It! II!) No.31 DC-24V··· Solenoid valve (NtC)No/31 DC-24V ·· 1 
YO 10H2 SOA t m # (.IJ lb) No. 33AC-100V ·· Solenoid valve (NfC)No. 33 AC-lOOV ... 

H25 YO 50HZ sse • s # l&fff:t3il ........ Base for solenoid valve (3 stations)·· 1 

H31 YO 10H1 63A -AI:::'-r::::J::..-t-o-5 .. · .. · ........ · ...... · Speed control valve· .... ·· .. ···· .... · .. ··.. 2 2 2 z z z z 
H32 YO 10H1 58 A ~1::'-/'::::J/I-0 5 ··· ................... Speed control valve···· .... · ............... 2 z 2 2 z 2 2 

H40 YO 10HZ 35A • ~ MX IJe ........... Joint A6X'Is·· ................................ 5 5 5 5 5 5 5 
H41 YO lOHO 40A I )I, ;f, B6X 1fe ........... Joint elbow B6X 1/e ........................ 1 1 1 1 1 1 1 

H56 YO 10HZ 3ZA 'T .2 "j (M6JJI·· ......... Tube (MSJ black ........................... ooooooooo 
YO 10H2 328 'T .2 "j (M6)Ji' ""."""Tube (M6) yellow ......................... 0 0 0 0 0 0 0 0 0 

*1.1:?' 'i®l&i('.'T *Is gauges parts. 
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Stacker mechan 
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~ -"' / ·;; /J- \ I .:>- I } Ll.IJ- L.. 

Stacker mechanism (YS- 1 ) 
fffflfll4~ 

Fig. $.1i.:J-p fill c ~ Description 
Aml Req. 

No. Part. No. '"' <D vN.-N§U1~f"1 

fil oococo 0000 
NN.-- -~N ,.... ,....,,........,........,....,("'")r---

K41 YO 50K3 108 11i if ,, .:f • · · · ··· · · ······ · · · · ··· · Material treating bar ....... ······ ... ······· 
YO 80K3 10C 11i if I~ .:f • ...... ·· ... ··· ........ Material treating bar ............ · .. ···· .... 1 

K42 YO 50K1 20A J_; .. )::,-3:;.,-A*/;l:::f.b. ..................... · Sponge Rubber ............ • .. ·•·· .......... 1 
K43 YO 50K3 008 11i 1'J! .I '* ······················ Material clamp bar ......................... 

YO 80K3 ooc m 1'J! .I • ...................... Material clamp bar .. · •· ... · ........ · ·· · ·· · · 1 1 1 1 1 
K44 YO 50K1 SOB ;:_, 1) / ~-;Ui:i:A ·· · • · .... · ·· .. · · .. • .. · Supporting Bracket · · .. · ·· .. · · · · .. · · · · · ... · 1 1 1 1 1 1 1 
K45 YO 501<2 51 A l& f;t """ 000 ·~·000H00'000 OOo00 Base ............................................ 1 1 1 1 1 1 1 1=1 
K46 Y9 MM0625A ...... 

111 71: f;t *" Jv ,.. M6X25 ........... Bolt M6X25 ... · .... · ......... · .... · · ......... · 4 4 4 4 4 4 4 4 1\ 

K47 YO 50K1 548 ~ IJ / § -Jl:;(f\ft'j t:'/* :/ · ·· ... ··· ..... ·· · ... · • Hexagon pin screw ...................... · · 2 2 2 2 2 2·2 2 
K48 Y9 NNOB OOS ..,. 

") ,.. (W, SW#)M8 .... Nut (with W, SW) M8 ..................... 3 3 3 3 3 3 3 3 
K49 Y9 MM0820S ...... 111 'A H *" )L- ,.. (W, SWHJM6X20 · · Bolt (with W, SW) MSX20 ........... ·· ·· 2 2 2 2 2 2 2 2 " 
K50 YO 50K1 BOE ;;!". -$1 7 tJ - '"" - A (1\-ffl)··· .. ····· Base (for ber type) ........................ 

YO 80Kl 80F A -$1 ·:; tJ - '"" - .A (r\-ffl) .......... Base (for ber type) ........................ 1 1 1 1 1 
K51 Y9 MM0820S ...... 111 1\. N # ,~, ,.. (W,SW!fl)M8X20 .. Bolt (with W, SW)M8X20 ................ 4 4 4 4 4 4 4 4 1\ 

K52 YO 50K1 60A • . ..................... Shaft ............................................ 2 2 2 2 2 2 2 2 
K53 YO 50K1 30A :J D ti I) tit ~ ...................... Bearing ......................................... 4 4 4 4 4 4 4 4 
K54 Y9 MM0508A ..... 111 /i:. H # )(.. ,.. MSX8 ............. Bolt M5X8 .................................... 4 4 4 4 4 4 4 4 " K55 Y9 MA12 XOR v '"" 

,~, # )(.. ,.. (N. Wft)MI2X100 .. Bolt( with N, W}M12X10Q ................. 1 1 1 1 1 1 1 1 
K56 YO 50K3 04A lti Ill """ (1)·· ................. Material tray(l) .............................. 1 1 1 c 

YO 801<3 048 lti • A (1)····"······ ....... Material tray ( 1) • · • • · · · .... · · • · .. · ........... · 1 1 1 1 1 c 
K57 YO 50K1 41A :::f .[... ? "} ,.. (1)·· ................. Rubber mat (1) ........... • ·· ........ · ....... · 1 1 1 1 1 1 1 1 
K58 YO 50K2 518 ~ H A ······················ Base ............................................ 1 1 1 l 1 1 1 1 c 
1<59 YO SOK3 12A 11i "If I~ .:f ~ H ;i A u .................... Bracket···· ..................................... 2 2 2 2 2 2 2 2 

K60 Y9 MM0515S ..... :Ill 7\: f>t ;j{ )!.- t- (W,SWt-t)MSX15 ·· Bolt (with W, SW)M5X15 ................ 5 5 5 5 5 5 5 5 " K61 YO 501<2 48A 'j- - "1 )(.. lifi IIJJ ti .. · ..... · ..... · .. · .... Support plate·· .............. ···· ........ · .... 1 1 1 1 1 1 1 1 

H20 YO 50H1 758 .A 9 ":! :fJ -i!ijljl I~ !J / 11"- ...................... Cylinder (for material clamp) .......... 1 1 1 1 1 1 1 l 
H21 YO 50H1 n8 .A9 ...,:b-"ltii.tH'\';/1) '.;§- ...................... Cylinder (for treating bar} ............... 1 1 1 1 1 1 1 1 
H22 YO 50H2 518 .: ii # (W I!J) No)3(),31 DC-24V .... Saenoid valve (4WAY) No30,31 DC-24V .. 2 2 2 2 2 2 2 2 

YO 10H2 SlA ~ ii # (?.I lb) No30,31 DC-lOOV ... Solenoid valve (4WAY) No30,31 AC-100V ... 2 
H25 YO 50H2 558 • ii # ~ H ..... zlJ ................ Base for solenoid valve(2stations) .... 1 1 1 1 1 1 1 1 1=1 
H31 YO 10H1 63A .:;!".t:'-t::J/1-D-7- SS6-Q1-UA .. ·· .. Speed control valve SS6-Q1-UA ....... 4 4 4 4 4 4 4 4 
H40 YO 10H2 35A ill ZJ': /"f;- 1/s ............. JointA6-l/8 ................................... 4 4 4 4 4 4 4 4 
H56 YO 10H2 32A 7 ~ "1 (M6)ll ........... Tube (M6) black ........................... 0 0 0 0 0 0 0 0 0 

YO 10H2 328 7 ~ "1 (M6)'Jt ........... Tube (M6) yellow .......................... 0 0 0 0 0 0 0 0 0 
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~ I'J Jr.fij 0 0 llJll- I 

Accessories 

Fig. $£ :J- 1-' 
No. PartNo. 

Z1 ML 70EO 193 * 1L 
Z2 YO 10Z3 OlA 1\ 1l! 4* ;:2; ~~ 7 -1:! "J I-
Z3 YO 1 002 60A :J 7 - ;!. ;:2; 
Z4 YO 80A3 908 t! ::..- 9 - j. ;z.. 
Z5 YO 1 OZO 90A l::" ::..- t! "} 1-
Z6 YO 80J3 53A li 1M 7 7 
Z7 MN 10AO 172 ~ iili ~ " Z8 YO 80A5 81A it 

YO 50A5 80A it 
Z9 MN62AO 123 * t: / 

Z10 MF 60AO 137 ilil :7! ~ 
211 YO 10ZO SOA ''} )I.- * ·:; ? ;:2; 
Z12 MB02AO 608 .... 5 1 !\ 
Z13 MB02A1 608 .... 7 1 '" Z14 YO 10Z3 OOA ...... 1l! t-: 7 1 J\ " Z15 YO 10Z1 OOA ?'7;:2; 1'71r\ 
Z16 MF OOAO 608 .... 7 1 J\ 

Description 

t£,!fjjli ft 
Amt Req. 

~:;:;~8~~gj 
N ...... ....-o~NN r-r--..r--..M..-..-..-

(ffl.)················ Cotton stand·································· 1 1 1 1 1 1 1 1 1' 
.. · ................... Socket wrench set · ........ · ...... · ........ 1 1 1 1 1 1 1 1 1 
(ti:l:ilffl ......... · Tab knife set................................. 2 2 2 2 2 2 2 2 
...................... Center knife · .... · ............................ 1 1 1 1 1 1 · 1 1 1 
..................... · Tweezer · ...................................... 1 1 1 1 1 1 1 1 1 
..................... · Reflective tape · · ........ · ................... 1 1 1 1 1 1 1 
...................... Thread a needle kit ........................ 1 1 1 1 1 1 1 
DPX17 #16 .... Needle DPX17 #16 ....................... 10 
MTX190 # 16 .. Needle MtX190# 16 ....................... 10 10 10 10 10 10 10 10 
...................... Bobbin- ......................................... 4 4 4 4 4 4 4 4 4 

...................... Oiler ............................................. 1 

...................... Tool bOX"""'"""'''""""'"'""'"'"" 1 
( rp) ................ Screw driver (middle) ...... · .......... · .. 1 
(1]1)· ............... Screw driver (small) ...................... 1 
.. .................... Allen wrench ................................. 1 
...................... Screw driver phillpshead ................. 1 
(;k) ................ Screw driver(large)· ....................... 1 
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GAUGES 

H- 'Y :fJ I 

Descrilption 

Fig. No. 

nm...-ra; 

Gauge Size 

I 
91111! 

1 Olllm 

12m 

14t1111 

161111!1 

18mm 

20mm 

1~-·:;:g 

I 
J 

Descrilption 

Fig. No. 

Stlll'fi:! 

Gauge Size 

9mm 

10mm 

12mm 

14mm 

16mn 

l8mm 

20mm 

tt tl!i it 1f ::f 

Needle Plate Needle Clamp 

SAOl A222 

$ ~ 

PLY-7206 

Y010A625A ~ 
Y010A626A Y080A606B 

YOJOA627A Y080A607B 

Y010A628A YOSOA608B 

Y010A629A Y080A609B 

Y010A630A YOSOA610B 

Y010A631A YOOOA611B 

J\:.7-(J:Kd¥-M) 1:.*-slm-~rtl!i 

Needle Thread Upper Needle Thread 

Retainer Spring Trimmer Movable Knife 

A296 A299 

.===-1 
0 

w 
Y010A657A Y010A041A 

Y010A658A Y010A045A 

Y010A659A Y010A046A 

I it -Ji ::f l:.*W!JJJ 

Needle Thread 
Needle Clamp 

Trimmer Knife 

Al65 A301 

~ D 
Y010AS05A 

I Y010A606A Y010A037A 

····-

Y010A607A 

Y010A608A 

Y010A038A 

I 
Y010A609A 

I 
Y010A610A 

Y010A039A 

Y010A611A 

*~"Ftl!i~!IJ:t& *llll.H&:~!I.Jtl!i 

Support Plate Support Plate 

tor Cloth Slide for Clo 

A43 A43 

0 0 

0 0 

PLY-3000 PLY-7000, 1000 

Y010F110A Y050A110B 

Y010F111A Y050F111B 

Y010F112A Y050F112B 

• 

I Y010Fl13A Y050F113B 

Y010F114A Y050F114B 

Y010F115A Y050F115B 

I Y010F116A Y050F116B 
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~ • ) - ./ PPr:H=!33< 

GAUGES 

I 
Descrilption Double Welt Patch Guide Double Welt Patch Guide Double Welt Patch Guide Single Welt Patch Guide 

"'\ Fig. No. 629 829 629 629 

\ I 

:::s., \ ~-
PLY-7000 PLY-3000, 1203,1202 

/ 
PLY-1165 

I 
7 

PLY-7000 

Y060B410C Y010B410A Y050B410B YOOOB411C 

Y060B416C Y010B416A Y050B416B Y080B417C 

---~~~~,--_Y0_6o_a_4_22_c_~--+---Y-01_o_B4_22~A----4---Y050--B-4_22_e __ -+---YOa--os_4_2_3c __ _, 

I YOOOB428B 14m 

lllaml 

Descrilption 

Gauge Size 

\Fog~ 

Wh-tlli'\\ 
'\ 

10mm 

12mm 

14111111 

16mm 

16111111 

20mm 

I 
I 

I 
I 

Y010B428A 

Y060B434B Y010B434A 

Y060B440B Y010B440A 

Y080B446B Y010B446A 

Single Welt Patch Guide Single Welt Patch Guide 

829 

r/ 
lj 

PLY-3000,1203,1202 

Y010B411A 

Y010B417A 

Y010B423A 

Y010B429A 

Y0108435A 

Y010844lA 

Y0108447A 

829 

PLY-1185 

Y050B411 B 

Y050B417B 

Y05064238 

Y010B429A 

Y0108435A 

Y010B441A 

Y010B447A 

54-

Y010B428A 

Y010B434A 

Y010B440A 

Y010B446A 

Single Welt (T-type) 

Patch Guide 

629 

PLY-7CJOO 

Y080B412C 

Y080B41BC 

Y0608424C 

Y080B4308 

Y0808436B 

YOSOB442B 

YOSOB4486 

Y060B429B 

Y060B435B 

Y0006441B 

Y080B447B 

Single Welt (T-type) 

Patch Guide 

829 

PLY-3000, 1203,1202 

Y010B412A 

Y010B418A 

Y0108424A 

Y010B430A 

Y010B436A 

Y010B442A 

Y0108448A 
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~ -T- :>gBo~~ 
GAUGES 

H- •:; cB I 
T~Jt.t.fl(WJtl:) 

D escrilption 
r-Single Welt (T-type) 

, Patch Guide 

Fig. No. 829 
/ 

/; . ; 
I 

I ' 

I I 
I 

itrtJ~ 1/ 
I! v 
~ 

Gauge Size 

PLY-1185 

9mm YOSOB412B 

1011111 YOSOB418B 
'------. ...... 

12111!11 Y050B424B 

14mm Y010843M 

Hlr11111 Y0108436A 

18111111 Y0108442A 

20aua Y0108448A 

1'1- •:; cB ?-~/'/7// 

;:l:.-":-if-

Descrilption Spacer ror Marking Lamp 

Fig. No. 858 859 

jfrtJ>f~ {ll 
Gauge Size e6-20mm 1 Wlt3! . X4 I 

T·typa well 

911111 YOJOB703A 

1 O!llm Y010B704A 

12mm YOJOB703A 

14111111 Y010B704A 

16111111 

18111111 Y0108705A 

20mm 

I I 
?-~./'/7./7'7-."{--fj ,J,~IJ!i: ,j,~I§!e 

Small Pre~ser Plate Small Presser Plate Set Spacer lor Marking Lamp 

~ 
831 832 831 858 859 

iJ {liX2) .... \\)~ 

( I 
0 0 0 0 

iiiH, Jt.:E 
PLY-7206 PLY-7000,3000,1000 

Single, doubul-welt 

~~ Y010B220A YOJOB230A 

Y080B221B Y080B231B Y010B221A Y010B231A Y010B703A 

Y080B222B Y080B232B Y010B222A Y010B232A 

Y080B223B Y080B233B Y010B223A YOJOB233A 

Y080B224B Y080B234B Y010B224A Y010B234A Y010B703A 

Y080B225B Y080B235B Y010B225A Y0108235A Y010B704A 

Y080B226B Y080B236B Y010B226A Y0108236A 

::J-7-I;:l:.±i:;- ::J-7--IA±i:l-

Tab Knife Base Tab Knife Base 

03 076 

1'1\ 1\ 
H, 1-

• 

~ 
g 

PLY-7206 PLK~7000, 3000, 1000 

-----------
Y0100300A 

Y080D314A Y0100302A 

Y0800315A Y0100304A 

Y080D316A YOJOD306A 

Y0800317A Y0100308A 

Y0800318A Y010D310A 

Y080D319A I Y0100312A 

S5 
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GAUGES 

Jt-"J:l; 77·;~/~Iti: (B) 77•;~/~I;(;j' (B) 7 7 ·:;/~.It£: (A) 7 7 ·;~ 7lf!liti (A) 

Descrilption Flap Clamp L (B) Rap Clamp R {B) Flap Clamp L (A) Flap Clamp R (A) 

\ Fig. No. C45 C45 C45 C45 

\. ~ 

~ 

~ ~ ~ . . . 

;; 

If nmi'i1i 

Gauge Size 
PLY-7204, 7202,7182, \ PLY-7206 PLY-7206 

PLY-7204, 7202.7182, 

\ 
I 

1203,1202 1203, 1202 
-·· 

9mm ------------- --~·-:---:-- Y060C770B Y060C771B 

10mm Y080C772C Y080C773C Y060C772B Y060C773B 
·~ 

12mm Y080C774C YOSOC775C Y060C7748 Y060C775B 

14mm Y080C776C voaocmc Y060C776B Y060CmB 

16mm Y080C778C Y080C779C Y060C778B Y060C779B 

18mrn Y080C780C Y080C781C Y060C780B Y060C781B 

20iam Y080C782C Y080C783C Y060C782B Y060C783B 

,, - ·:; ;g 7 7 ·:t7lf!litr: (A) 7 7 ·:; /jl!l.I;(;J (A) :kfii!.Itr:~ ·:; " ;:tjl!l.I;(;J~';I!-

Descrilption Rap Clamp L (A) Flap Clamp R (A) Main Clamp L Main Clamp R 

Fig. No. C45 C45 SC01 SC01 
I 

~ . 
~ . . . 

itrb-;t$ 

Gauge Size 

PLY-3000 PLY-3000 PLY-7206 PLY-7206 

9mrn Y010C770A YOlOC771A 

lOmm i Y010C772A Y010C773A Y080C124C V080C125C 

1Zmm Y010C774A Y010C775A 

141111l1 Y010C776A YOlOCmA 

16M Y010C778A Y010C779A 

Y080C126B Y080C1278 
18mrn Y010C780A Y010C781A 

20tnm I Y010C782A Y010C783A 
i 

5 6 
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[1] -r·- :;·fillo~~ 
GAUGES 

Descrllption Main Clamp L 

Fig. No. SC01 

itrb-t~ 

Gauge Size \ PLY-7204, 7202,7182,7181 

9111m 

le»w Y090C124D 

1211111 

1411111 

16alll 

Y090C126C 
18ut 

20IIm 

H-·:;:g j;jlj!I(;E) i! ·:; t-

Descrilption Main Clamp R 

Fig. No. 

itrtr;til,i 

Gauge Size 

PLY -1203, 1202, 3000 

9111111 

1 Ota.m Y010C12SA 

12lam 

14111111 

16aull 

Y010C127A 
18mm 

20mm 

Main Clamp L Main Clamp L Main Clamp R 

SC01 

L 
PLY-1203,1202,3000 PLY-1185 PL Y-7204, 7202,7182,7181 

Y010C124A Y050C124B Y090C1250 

Y010C126A Y010C126A Y090C127C 

j;::jfji.I(;fi)t·y,.. 1\::fll/i:t-t ;f )I- ,.. 

Main Clamp R Bott 

SCOl C41 

' 
X4 

PLY-1185 

Y050C125B Y9MM0640S 

Y010C127A Y9MM0650S 

57 
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GAUGES 

~~ - 'J :ts I *11PIJ:Aii( B)ti: *111i.IJ:J!i(B):tJ *jljl.IJ:.t!i(A)ti: I *~.I...I:.t!i(A)ti: 
I 

Descrilption 
Main Clamp Main Clamp Main cramp Main Clamp 

Upper Plate ( 8) L Upper Plate (B) R Upper Plate {A) L Upper Plate (A) L 

\ Fig. No. C31 C31 C31 C31 

'\ !J 
~ ~--" 

(;! J 
C> 

v v 
v " ~ 

M~\ 

. 

" 
:; "u vv~~ " " v 

v 

" - v • v 

<..> <.> <> 
--·· 

Gauge Size . 
PLY-7206 PLY-7206 PLY-7204, 7202,7182 PLY-3000 

9m 

IOmm Y080C151D Y060C152D Y090C151E Y010C151A 

12mm 
---··~·-· 

141111!1 

16alm 

Y080C155C Y080C156C Y090C1550 Y010C155A 

18mm 

~-----· 

2()am 

,~ - 'J :ts *1i!l.I...I:.t!i(A)ti: *1i!l.I...I:.t!i(A)ti: *jljl.IJ:.lfj(A):ti *1i!l.IJ:.lfj(A):ti 

Descrilption 
Main Clamp Main Clamp Main Clamp Main Clamp 

Upper Plate (A) L Upper Plate (A) L Upper Plate (A) R Upper Plate (A) R 

1\,FOgNo C31 C31 C31 C31 

/./ 
<..> 

/.J 
<..> 

u v " -. 

ltob>tlli'\ 
- v 

uu uu 

GaugeSi•• ·~ 
" u v ""• 
"' '-' ...____, 

= 
PLY-1165 PLY-1202, 1203 PLY -7204, 7202, 7182 PLY-3000 

911111 

10mm Y050C151B Y06QC151C Y090C152E Y010C15ZA 

12mm 

14m 

16mm 

Y060C155B Y090C156D Y010C156A 
18mm 

20mm 

5 8 
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~ lf'-::;·g~Q~~ 
GAUGES 

Descrilption 

Fig. No. 

itrtJ;t$ 

Gauge Si:ze 

9•m 

10mm 

12mm 

14mm 

16mm 

18alm 

20mm 

Main Clamp 

Upper Plate (A) R 

C31 

PLY-1185 

YOSOC15ZB 

It- 'Y :8 Vfi2.2: t&:- 1J / $' -9i:-i:Jl • 
I 

Descrilption Bracket 

Fig. No. C16 

II xz 
itrt:J;t$ 

Gauge Size 

9 mm 

10m YOSOC212B 

12Jm1 

14mm 

16mm 

Y050C212C 
18mm 

20m 

Main Clamp 

Upper Plate (A) R 

C31 

PLY-1202,1203 

Y060C15ZC 

Y060C156B 

VT~~t&MUdi 

Sllaft 

C23 

X4 

Y050CZ15C 

Y050C2150 

51:\ 

Main Clamp 

Upper Plate (C) R 

C31 

PLY-7181 

Y120C151F 

Y120C155E 

:tfiib2: fii!I!C?-

Spring 

C14 

YOSOC214B 

Y050C214C 

Main Clamp 

Upper Plate (C) R 

C31 

PLY-7181 

Y1ZOC152F 

Y120C156E 
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Spacer for main clamp 

• ;v-.:--!f- Spacer Fig. C40 

;t.'""-1f-1f1'X 
I 

!ifl.ii.:J-1" ;t.At-1f-1f1'X !m.ii.:J-1" 
Size of Spacer Part. No. Size of Spacer Part. No. 

I 0.5mm YOIOC453A 
I 

611111 Y010C460A 
I 

1 llllll Y010C454A 7• Y010C461A 

tt7 2111111 Y010C455A tt7 8M Y010C462A 

311111 Y010C456A 911111 Y010C463A 

4111111 Y010C458A 10. Y010C464A 

51111 Y010C459A 12Jilm Y010C465A 

• A'""--!f-~ Spacer table 

jf rh ;t. ~ - 1f - ~ 
~;t~~Ur!Jffll&f:t~ 

Needle gauge Spacer table Using Main clamp for special gauge 

9111111 0. 5mmX 1 311l111X1 S111111Xl 911111X2 

1 O!llm o.s-x 1 311111!X1 4mX1 8111111X2 (12.111111X 2) 

12mm 0. 511111X 1 1MX1 6mX2 4MX1 

14111111 O.SmmX 1 S11111Xl 7111111X1 9mX2 

16m o.s-x 1 6111111XJ 8mX2 

l&m 0. 5IIUIIX 1 3uX2 7~~mX1 911111X2 

20m! o.s-x 1 8mX1 !OMX 2 

6 0 
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1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC



Tab knife mechanism 

PLY-E 
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J-t.:l.Af~H~ 
Tab knife mechanism 

Fig 
No . 

8il.fAJ-F 
Port.No, 

Description 

. . . 9.1 ~.1 •• '!. !:<:9.9 .1. 9. !~ ... :'!. 11 ~:: ~! 11'.~ ~-"! ....................................... ~!'!~~.\f~~. ~fl.'!~~!!'.':. !l.l!'t~ 1.... .. . . ~ i.! ~ .1 i ................ . 

. . . ~!97 .. X!!.'Y!~9.1?.~9.!!> .. ~~1.m.~.'!(_~~!': ............. ... !~.~'!:J.f!!f!~'m ........... R~. ~.... .. .. . .. .. ... ... ..... .... ~i. ~i.~L ............... . 

. . . ~ !?? .. X!.~9.~.! !'-?~~--- ~-~:::::~ ................................................... ~c!i~~!!!'.~~ .~!~~ ..................... ~J.?J.? l ................ . 
0104 Y9MM0620S 1\1!1 ?Xilf~7f(JL-I- M6 x 21XW/SW) Cvp boft 4: 4! 4! 

.. • • • .. .. • .. .. • .. .. • ... • • .. .. .. • .. .. .. .. .. • .... • ... •• • • .. • • .. .... .. .. .. • • • • • • .. • • ••• .. • • • • .... • •• • • • • .. .. • ••• • .. • .... • • • • ..... • • • • • ... • • • • • •• •• .. • • • ... •• .. • .... •• • .. •• • ... .. .. ., .................................. *" 

0105 Y1400105A .t\.71}/'/7-7- Case(forbearing} 2l 2l 2! 

0106 Y9MM0520S 1"\A?Xf'<tt1f<M· M5 x 12(SW) Cvp boft 4! 4: 4: · · · o ;;:; -~ ~~c;;;;·;0;: · ·;-:.:.:;:;. ;:~· .. ··· · ·· · ........ ··· .......... · · · · ·· ....... · .... ·;:~;;~~.: 8:;··· ·· ········· ... · · ·· ·· · ~r ~1·.; r ...... ·· · · .. · · · · 
................. ,. ........................................................................ ········- ............................................................................................. ~· ·! ... : ............... ~· """ ..... .. 

. . . ~!~~-.'f.~ ~9.1?.~ U~---~~-~- ...................................................... R~':~~P.1~!!' ..................... ?i. ?j. ?j .•.•............. 

. . . ~! ~? .. !'.!?.'!'!~~~-t 9.? •• ~ ~ 1.\1'tg~M: ................. ':4.~ ~ .1.~~~L ............ R~. ~?-~...... .. .. . .. .. . . . . . . .. . .. . . . ~ J3 Vi ................ . 
0110 Y1400114A 7,.1'(--lj-.t\.-7- Spacer{forbaae) 2:2:2: 

... P.!! .1 •• X?!:'!.~~~-~~~-~~ ~tl:t~ ~ !!!!~!: ............ ':4.~ ~ ~~~·!L ............ ~<li:!~-~~ -~~P-~?.1!.......... ... . .. . n? j. ~ i ................ . 
0112 Y9NND060A t-•:~1- M5 Nut M5 4: 4! 4: ................................................................................................................................ --~··l··l······ .. ········· 
0113 Y140D1 05A A-7•);.,'/ LMUW8 Bearin« 41 4; 4; . ~ ~ ........................................................................................................................................... ,. .... ,. ........................... ·-··· ...................................... ' ........ ~ .................... .. 

. . . ~!!~-.X !.~9.1?.~ ~~~- .. :-:.~!~.1."!:::::~ ............................................... 9-~.ir:?.'!!.~.~~'! ........................ ?1. ?L ?l ................ . 
0115 Y1400102A 70-7'-<'Y'/::/31'/1- Fiowtin(jyoint 2:2:2: 

.•. I?.! !.6 •. X~-~~~-!!?).~ ... ::?:::t !.I-:!::::3 ........................................... -~~-!!~.v~~.t:a.~.~!:L ................ ~1.?!. ?i. ............... . 
. . . P.!! ? .. XI!.'::'!.~?.~.19.~ .. ~~1.\t-!~!!!~~t ................. ':4.~~}.q .................. -~~~-~?.~ ............................. ~J. ~ j .~1 ................ . 

0118 Y9SWD343W jJ,IJl*:/ 3/32((56)XJ.5 Screw 1! 1: 1: 
•••w.,.,,.,.,.,...,,.,..,~ ............... ~ ................... ,.., • .,., .. ,.,. ....... ,.,. ........................................... ,..,,.,.,.,..,,. •• ., ........... ,.,..,,. ................ .,,..,.,., • ., .... ,. ••••••••••••••••••••••'"""" 

D 119 Y9WWD200A .7-A--...rl!lfi M2 Spacer{wuher) 1: 1: 1; 
-~· ~;; ~ · ~;·8~;;;·; ~;; · ·; ;;: ~: · · · · · ... ··· ·· ·· ·· ·········~-~;;;;;;=~iff .. ········ 9;~<;:;; ~~-~~:·>· · ·· ·· · · · · · · · · .... ·; r; 1·; 1· · ·· · · · · · · · ·· · · · · 

0121 Y9MM0410S 1"\A?XMt7f(IL-I- M4x10 Capbolt 2:2:2! 
................ v ............................................................................ , ............................................................................................... 9 ..................................... . 

0122 Y0800250B ::::J-t-JI7-(1!:7b?) ' Tab knife 2l 2: 2! · · · o ;; ·;· ~ ~ ~c;;;~c;~ ~·· ·r;f1~·.::;(fj-~f4-,· .......... ···· ······ ··· .. · ...... ··· ...... 8:·~~-<·f~;··~~~~~;··;;d~; ........ · it;r t .... · ... ·· ··· · · · 
............................... ~ ........ ,. .................................................................................................................................... -~··1··:··············· .. .. 

DA 1 Y1 40DH20A 7-t::'-t:::::J/1-0-? AS1201F Speed control valve 4! 4: 4: . ~· .............. ~ .. '" ........ ~ ...................................................................... -..................................................... , ................... i· .. i· .. ' .. .................... ~~- .. ~ 
DA2 Y140DHOOA ~'J /1f(:J-1" .t 'f) Cylinder{ for t.tb knife) 2: 2: 2: ... 

................................................................................................................................ --{··1··1·········· ...... . 

................................................................................................................................ .• ~ .. j .. j ................ . 

..... .... ................ ..... ............................................................................ ............. 9 ..................... ................ ~ ........... ~···-··· ...... .... ,: ..... ~ .... , ........................... ... . . . . . . 

.................................................................................................................................................................. ·i·"~---~················· 

... . . . . . . .. ,. ............................................................................................................................................. , ........................... ~-. ~··:·· ............ '"' ~- ..- .. ~ :::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::: :: r j:: 1::::::::::::::::: ... .................... .,.................................................................................................................................................... ..~--~· .. :·········· ............. . . . . . . . ............................................................................................................................................................ .... :··:··:············~"""'• ... ....................................................................................................................................................... ·"t··~· ... :··············· .... 

" ............. 9 ........ ...... •• .... .. • • ........... ••• • •• .......... •• •• ....... ... • • •• ....... .... ... • ........... •••• ........ •• • •• .......... .................. .......... .1 .. 1 .. ~ .. ' ................... .. 
.......... ............................... ... 9 ....................................................................... ................................................................................ ~ .... ~- •f ...................... ~ ...... ~ .. 

. . . . . . ................................................................................................................................................................................. ··i··i··!················· 
.................................................................................................................................................... ··~··1••!················· 
................. ~ ...................................................................................................................................................... ..( .. ~ .. ; ......... ., .............. .. . . . ...... .......................................................................................................................................................... ··~·-~··!··········~ ......... . 

! : : ... . . . .................................................................................................................................................... -~·-~··:· .. ··············· 
: : : ...................................................................................................................................... , .................................................... . . . . . . . . . . ........................................................................................................................................................ .. , ............................. .. 
: : : .......................................................................................................................................................... .., ....... ~ ........................ .. . . . . . . . . . 
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P L Y - E ~ 1) - ;( 

Series 

::1-t }J.. t'Lti51Ht.>~~ 
Tab knife positioning mechanism 

nt'H r 

From the library of: Superior Sewing Machine & Supply LLC



1 

r 

:J -t J. J.. tu. fll j~ 6? fMH~ 
Tab knife positioning mechanism 

Fig 

No. 
81l~J-I-' 

Part.No. 
Description 

. .. 
.. . 9.~?) .. :. ! ~9.t?~9.!!! ... 1?2:~?:~::?: ................................................ ~~~ -~~....... .. ................ ~l.!L !L ............... . 
. . . 9.~?? .. Y.'?.¥.~9.?.~ 9.~ ... 1:-. ~ ?!11?f-.~~ .t: .................. -~-~ -~ H!-'!!!.~'!!L ......... ~<:~~'!':... .... .... • .. .... . • .. • • •• . .• • tl.! L~l ................ . 
. . . 9.~?~ .. YJ :!9.1?.?.~ ?.~ .. ~:?~~~?:~(W:?.~.~-~> .................................... ~~!'!.W.<!!.~.~~!':!!) ............ ~1.! L!L ............... . 

0204 Y9PS031 OF llll.:l<-:.> MJ x tO(N) Serev.(with nut) 21 2! 21 
······~···· ........................................................................................................................................................... , .............................. .. 

0205 Y1 400202A .A.I-•;11<-(;f:;M) Stoppor{with screw) 1! 1! 1! 

0206 Y 1 400203A .A.I-·;n <-ffl A...:--~t Spacer(for stopper) 1; 1: 1 1 
···[;;o;··v9Mi..1a~·i5x··;~~i.t;tii~~· .. ········· .. ·· .. ·~~~25<swi··· .. ··· ...... 8~~-~··~·;5··· ..................... ;r;r;l ................ . 
.. .. . .. ., ...... ~-~ ~ .............. ~" ................. " ............................................................. ..,.., ....................................... ., .................... ·~· .. ~ ... , ................... " .... . 

0200 Y9MM0340A t\1fl1\fti!~ll..l- MJX.(O BoltM3X40 2:2: 2: ...... -.................................................................................................................................................................................................................... -..... .. .. ~- .. t .... ~ ~ .... - .. ~ ........... " ..... -
0209 Y1400205A .-{JI.-1-~It:JCti{;kjlp~;t-) Roller(fiorMairlclampside) 1:1: t: ................................................................................................................................ ·<··t··t················· 
0210 Y1400206A ~JL.I-§tlt:JCti{:J-t"JI.AIO Roller(tiorTeb knife base side) 1: 1: 1: 

... 9.~! : .. XI!.J::l~g~gg~ ... :t·?.t~~.<.!?!'!ttl .............................................. ~';1M.~>!!:t!!.•.>!~ .. .•••••..•••••••• •. n ~i. ~ i ................ . 

.. . !?.~ ~ ¥ .. '!.! ~9.9~9.?~ ... 2.r:S!"f!¥.*.!1! ... 11J ........................................... R!~~~~~-~P.!')..... .. ..... ... f~.?i. ~i ................ . 

. . . !?.~ ~ ? .. '!.1 ~ 9.9 ~9.~~ ... ?.-.t::!! 5.::~:-:-.~ ............................................. ~.~!!~!'?':: .~!'!). ••. .. • . • . • . . .• •. . . ~ ~J i.! i. ............... . 
0214 Y9MM06H5 :1'1:1'41\M!'~JI..I- M6x15(SW) BoltM6X15 2:2:2: 

•,..,",.,. •"' '""" • •,.'".,,. a,.., • • ,.,. "• "'"' ••+ ""' "" "''* "'""'*'"'" "''"'" ,...,,. ,. ••• .,., ., .. *'""'"" ""''""'"''*'*"' .... • •••+,. ..... """ ••••••+•+••••••• •+ ·~ "'"*""*••••••••••••• ,.,. • •• •• '""' , .. • ,,.,. t•• ••., • a• • • "'"" "'"" '0 

0215 Y1400227A ?~.1:_..3:,-:::i.L..(?v?:,.) Rubber(by urethane) 1:1:1: 

0216 Y9PS031 OF JDl;fy M3 x 10(N) Screw M3 x 10(N) 2: 2: 2: 
~---~- .. ~ .... ~ ........... ~ ................................................................................................................................................................................................ , .................................. . 
.. . 9.~! ! .. :t.! ~9.9~9.~~- .. ?.-.b~!5.:: .................................................... ~t-~1?!'! ............................. -~ L! L! L .............. . 
. . . 9.~! ~-. '!.! ~9.[)~ ).9!! ... ~::~ ~ ..................................................... ~.'!~!~!~.~'!~.·}~.·).... .......... .... ~ 1.!] .! L. .............. . 

~L~ L !; .. -·~-~-~·~-~··~ ~ 
0220 Y1400228A :t.t?-(6-10) Collar 1: 1: 1: 

0221 Y,400212A ..,c,.., R U b ~.:·.?.:·.~·.· .••••.••..•.•....• • • • • • • • • • • • .. • • • • • • -•••••••• :: ••• ":."! ......................................................... -~. '!~ •• ~r .......................... . 
. -. ~-~?~ .. Y.?.~~.~9.99~ .. t:?.t .............................. ~.! '?S!i!.~'!fl .............. ~~........... ... ................ ... ?~. ?;.~; ................ . 
. . . 9.~?~ .. :.! ~9.9~).~~ ... 2.!:1 ........................................................... ~<!~r........... .. .... ..... .... ...•. ?~. ~i-~ i ................ . 
. . . 9.~?~ .. Y.~~~9~.~?. .. t:?.t: .............................. ~.~<.Vf!.~'!!L .............. ~.~-·. ..... ... ...................... ~i.?i-~ i ................ . 

0225 Y1400214A .A.-:ftJ;.,.Ij Sprin1 1:1:1: 

... !?.~?~ .. :. ! ~~9~:.~~---~~~r ......................................................... ~~~.~!.!t ............................. ~~.! l.! i ................ . 
0227 Y 1 400216A ~Jt..l-?7:,.-:1{1) Belt holder(1) 1: 1! 1: ··················· ............................................................................................................. ••i••f··l············· ... . 
0228 Y9ST0625S 1\.:f.~Ht.:l<-:; M6X25(8W/SW/N) Hook bolt 1: 1: P ................................................................................................................................ ·•v·i••l••••··· ... ···•··· 

... 9.~?? .. '!.. !:!9.1?.?.~~.~- .. ?J:?::i~:!~L ................................................ ~~~~ttr. .............................. . ! l.! l.! i ................ . 
0230 Y1400217A ~11..1-?7/-:1{2) Beltholder(2) 1: r: 1: 

0231 Y9MM041 OX 1\1'!1\M~M· M.f x 10{SW) Bolt M4X 10{SWl 4: .f! 4: 
.. " ... t •• ,.. ~ .... ,. ........... - ....................................................................................................................... , ............................ '""''"' .. ' ........... -· .................. .. 

. . . l?.m .. !".1 ~9.r:~: .FM ••• k!!:-::'1.::~:: ~-· ........................................... ~!!l!~.c:'t~~-~1........... .. ...... ! U i.! L. .............. . 

. . . !J.~~? .. Y.?~~9.~.~R~ .. ~~?1rt~~~!: .................. -~-~~f.~~~-~ .............. ~<!~.M~.~-~2$~'1.":>. ................. f 1. ~l .~L ............... . 

. . . !?.~~~-. '!.! ~9g~ ).?~ ... ?:-:=!.•!.~'!. .................................................... ~.!!':!'~ .......... ........ .. .. ...... .. ! 1. !1.! L .........•...... 
0235 Y1400220A :J-t"311JI't-A. Base{formovinctabknife) 1l 1: 1! 

... !?.~~~-. Y.f!~~R~.~ ?.~ .. ~!':!Et-trtt.~~!: ................... ~.~:<...1.5!!!!/.~'!!L .......... ~.~~.M~.~.l~~~~ ................. ?1. ~L ~:. ......•......... 
0237 Y1400221A ...:-.A.(if.'lfl!) Base{fOf"opereteraide) 1:1:1: ................. -.............. ~ ... ~ ........................................................................................................................................................................................... . 
0238 Y 1400222A .A.I-•:11 <-..-t-.A. Base( for stpper) 1: 1; 1; 

····~···................................................................................ ................................................................................. "''"!*•!••!················· 
... !?.~~? .. Y.~.~~Rf2.1 !'!.~ •. ~~?!t-t~~~~.t: ................. ¥.~ '!:.1.5!.'!!!.~'!!~ ........... ~.~~-M~.>! .l~~~!YI...... .. . ... .. .. ?~. ~i-~1 ................ . 

0240 Y 140D223A .AI-•:11 <-(filtl~&")--tJt..l-) Stopper<Tab knife positionflr) 1: ,: 1: 

... R~~) .. '!.1 :!9..f?g?:~!! •. -~~~.t:?.?.~1.5.~L. ......................................... ~~~-~~n~L............ ......... J ~-! i.!j ................ . 

... !?.~~f .. '!.!~ ?.9 ~ ~-~~ ••• ::.~~!:7.?.~ 1. ~.1 ~ ............................................ ~-~~-t:-?1~!'.1~!.. ••••••.•••••••••••••• 1: 1: 1: 
-~··•··1 ................ . 

. . . ~-~ ~? .. '!.'?M~9.~.l ~ ~-. ~!':! 8t't~~!~ 1: ........•....... -~-~~ .1.~ ~~.Vf.tl! ........... ~-~· M~ .~ .1~{~.~- .............. . ~~-~i-~; .................... . 
. . .. R~~~ .. '!.'!.~:..r:.~~~-~- .. !.~~P.txt .......................... ~.~.<.~.q2 ................. t!~ .. ~~........... .. ........... l~.!i.! i ................ . 

DA3 Y140DH01A ~·J;.,1'- GylindenforTabknife positioner) FJ!J: 

~~g~gi·············· ... 
0245 Y9ST0630S J<.:l<-i»lt~y M6X30(8W1W3SW1N1) Hook bolt 1:1:1: 

DA4- Y140DH21A al~!f. KJL-Q4-05 Joint ................................................................. ···········~···· ........................................................................................ . 
• •••'" "• • ·-.. • • •"' ••"'"' "•• • • a\o •" • •a 1i4 • Jl •• • • ''" •• • t ** •• * .,-.-.-• • • • •,. •• • • • • ••,.,. • • •~" "'""" '*" • • • • • •• • * .,..,., •,. • ••••• • • ""'"" • • "'* •• •• ••••• •" • ,. .. • • • •,. • 1• • <f • • t • •'"' • • • •""" *' • • • •" • 

0246 Y140D228A :t.t?-{6-10) Coller 11 1l 1! 
···-~--.~-······································,················································································ ··~-·~··:················· ... ..................................................................................................................................................... ··i··i··~················· 

... 
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